
LYCOMING AIRCRAFT ENGINES 

TIO-LTIO-540 SERIES 

Wide Cylinder Flange Crankcase Models 

PARTS CATALOG 

PC-31S-S 

LYCOIIIIIIIIG 
A Textron Company 

652 Oliver Street 
Williamsport, PA 17701 U.S.A. 
570/323-6181 

deggle01
Rectangle



LYCOMING AIRCRAFT ENGINES 

TIO-LTIO-540 SERIES 

Wide Cylinder Flange Crankcase Models 

PARTS CATALOG 

PC-31S-S 

LYCOIIIIIIIIG 
A Textron Company 

652 Oliver Street 
Williamsport, PA 17701 U.S.A. 
570/323-6181 

deggle01
Rectangle





LYCDIIIIIIIIS 
TECHNICAL PUBLICATION 

REVISION 
REVISION NO. PUBLICATION PUBLICATION NO. PUBLICATION DATE 

PC-315-5E TIO, LTIO-540 Series PC-315-5 OCTOBER 1991 
Parts Catalog 

This page(s) furnished herewith are intended to replace the corresponding pages(s) of the publication 
indicated above. 

PREVIOUS REVISIONS CURRENT REVISION 

October 1992 

Pages 3-2, 3-3 

February 1995 

Added Figure 21A 
(TIO-540-A2C, -J2B; L TIO-540-J2BD) 

Slick Pressurized Magnetos 
Pages 4-2A, 4-2B 

Added NOTE to Figure 22 
Conversion Kits for Pressurizing Dual Magnetos 
on TIO-540-J2BD and L TIO-540-J2BD Engines 

Page 4-2 

December 1996 

Pages 7-40, 7-41 

December 2000 

Page 7-27, 7-28, 7-41 

September 2010 

Page 1-5; Pages 3-1, 3-5; Pages 5-15, 5-16; Pages 7-29, 7-30; 
Pages 9-1 thru 9-17, Adds Page 9-18 

©2010 by Avco Corporation. All Rights Reserved 
Lycoming Engines is a division of Avco Corporation 





Lycoming 
652 Oliver Street 
Williamsport. PA 17701 U.S.A. 

TECHNICAL PUBLICATION 
SUPPLEMENT 

SUPPLEMENT No. 

SSP493 

ENGINE MODEL 
TIO, LTIO-S40 Series 

(Wide Cylinder) 

PUBLICATION No. 

PC-31S-S 

PUBLICATION DATE 

October, 1991 

This supplement is arranged in the same basic format as the original parts catalog 
Insert in front of catalog for useage of subject matter. 

For Parts Catalog coverage of the TIO-540-A2B wide cylinder flange engine model, use the catalog 
information for the TIO-540-A2C engine. 

Proper density controller setting must be established in the airframe in accordance with the latest 
edition of Service Instruction No. 1187. 





TO: PARTS MANAGER 

This Parts Catalog PC-315-5 dated October, 1991 incorporates current 

updated information relevant to the TIO, LTIO-540 Series Wide Cylinder 

Flange Model Aircraft Engines. 

Previous to this publication, the models listed in this catalog were publish­

ed in PC-315 Parts Catalog dated June, 1982 with a reprint date of May, 

1985. 





LYCOMING AIRCRAFT ENGINES 

TIO-LTIO-540 SERIES 

Wide Cylinder Flange Crankcase Models 

PARTS CATALOG 

PC-31S-S 

LYCOIIIIIIIIG 
A Textron Company 

652 Oliver Street 
Williamsport, PA 17701 U.S.A. 
570/323-6181 

deggle01
Rectangle





Lycoming 

INTRODUCTION 

TIO, lTIO·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

This illustrated parts catalog contains a complete parts listing for the Textron Lycoming TIO, LTIO-540 Series 
wide cylinder flange model aircraft engines. 

Major assembly and sub-assembly parts of the engines are listed in the Group Assembly sections in the general 
sequence of engine build up. 

A Service Kits section and Oversize and Undersize Parts List are included to aid in ordering parts as necessary 
during overhaul. 

The Numerical Index is provided for convenience in finding parts when only the part number is known. 

Parts coverage of Vendor Accessories used on Textron Lycoming engines may be found in the appropriate Ven­
dor's Parts Catalog. A list of addresses of where to obtain these publications appears in the latest edition of Ser­
vice Letter No. Li14. 

NafE 

The illustrations, pictures and drawings shown in this publication are typical of the subject matter they portray. 

This catalog, when used in conjunction with the appropriate overhaul manual, shall be used for parts identifica­
tion only. Under no circumstances shall this catalog be used as an assembly or installation document. 

Any reference in this document to a suppliers/parts manufacturers' product, by name, trademark, part number 
or other description is solely for the purposes of identification and does not indicate or infer that Textron Lycom­
ing accepts responsibility for quality control and/or airworthiness of parts which do not pass through the Textron 
Lycoming quality control system. 

All Textron Lycoming Reciprocating Engine Division publications will bear 
the copyright notice © Textron Lycoming 1986, ''All Rights Reserved", and 
all Textron Lycoming publications are to be considered copyrighted and may 
not be reproduced without permission of the company. 

SERVICE BULLETINS, INSTRUCTIONS AND LETTERS 

Although the information contained in this parts catalog is up-to-date at time of publication, users are advised 
to procure current information through all Textron Lycoming distributors or from the factory by subscription. Consult 
the latest edition of Service Letter No. L114 for SUbscription information. 

HOW TO ORDER PARTS 

In ordering parts for your engine, observe the following instructions which will expedite shipment of correct 
parts required without delay. 

a. AlwayS specify the model and serial number of your engine. 

b. Always specify Part Number, Nomenclature and quantity required. 

deggle01
Rectangle

deggle01
Rectangle

deggle01
Rectangle

deggle01
Rectangle

deggle01
Rectangle

deggle01
Rectangle

deggle01
Rectangle

deggle01
Rectangle





Lycoming TIO, LT10·S40 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

TABLE OF CONTENTS 

SECTION PAGE 

Introduction. . . . . . . . . . . . . . . . . . . . . . ........................................................... i 
Table of Contents ......................................................................... ii-iii 
Oversize and Undersize Parts Listing ........................................................... iv 

1. CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP 
Crankcase Assembly .................................................................... 1-1 
Oil Level Gages and Engine Mounting Brackets ............................................. 1-3 
Crankcase Related Parts ..................................................... ~ ........... 1-5 
Crankshaft, Idler Gears and Related Parts .................................................. 1-7 
Camshaft and Related Parts .............................................................. 1-9 
Propeller Governor Drive Assembly ...................................................... 1-10 
Crankshaft and Fuel Pump Idler Gears .................................................... 1-11 
Crankcase Attaching Parts .............................................................. 1-13 

2. ACCESSORY HOUSING AND RELATED PARTS 
Accessory Housing Assembly ............................................................. 2-1 
Oil Pump Assembly and Accessory Housing Attaching Parts ................................... 2-3 
Fuel Pump Assemblies .................................................................. 2-5 
Oil Filter Assembly and Oil Cooler Bypass Valve ............................................ 2-7 
Vacuum Pump Drive, Oil Cooler and Breather Fittings ....................................... 2-9 
Turbo Scavenge Pump and Hydraulic Pump Drives and Covers ................................ 2-11 
Turbo Scavenge, Vacuum Pump Drive and Covers .......................................... 2-13 

3. CYLINDER, PISTON AND VALVE TRAIN 
Connecting Rods, Piston and Ring Assemblies .............................................. 3-1 
Cylinder Assembly................................. .................................... 3-3 
Valve Assembly ........................................................................ 3-5 
Cylinder Related Parts .................................................................. 3-7 
Cylinder Head Drain Tubes, Intercylinder Cooling Baffles & Related Parts ....................... 3-9 

4. IGNITION SYSTEM 
Single Magnetos, Magneto Drives and Spark Plugs .......................................... 4-1 
Dual Magnetos, Magneto Drives and Spark Plugs .......................................... .4-3 

5. ELECTRICAL COMPONENTS 
Alternator Assemblies and Belts .......................................................... 5-1 
Prestolite Starter Motor and Attaching Parts ................................................ 5-3 
Textron Lycoming Light Weight Starter Kit ................................................. 5-5 
Alternator Mounting and Attaching Parts ................................................... 5-7 
Alternator Mounting and Attaching Parts ................................................... 5-9 
Alternator Mounting and Attaching Parts ..............................................•... 5-11 
Alternator Mounting and Attaching parts .................................................. 5-13 
Alternator and Compressor Mounting Brackets ............................................. 5-15 

6. OIL SUMP AND INDUCTION SYSTEM 
Oil Sump Assembly and Oil Suction Screen ............. , ................................... 6-1 
Oil Sump and Induction Housing Assembly ................................................. 6-3 
Oil Sump and Induction Housing Assembly ................................................. 6-5 
Intake Pipes and Air Inlet Housing ........................................................ 6-7 

ii 

deggle01
Rectangle



Lycoming TIO, LT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

TABLE OF CONTENTS (Cont.) 

SECTION PAGE 

6. OIL SUMP AND INDUCTION SYSTEM (Cont.) 
Fuel Injector, Fuel Manifolds and Injection Nozzles .......................................... 6-9 
Fuel Injector, Fuel Manifolds and Injection Nozzles ......................................... 6-11 
Fuel Injector, Fuel Manifolds and Injection Nozzles ......................................... 6-13 
Fuel Injector, Fuel Manifold, Injection Nozzles, Hoses & Attachments ......................... 6-15 
Fuel Hoses and Attaching Parts .......................................................... 6-17 
Injector Nozzle Vent Manifolds, Hoses and Attachments ..................................... 6-19 
Injector Nozzle Vent Manifolds, Hoses and Attachments ..................................... 6-21 

7. TURBOCHARGER AND EXHAUST SYSTEMS 
Exhaust Manifolds and Attachments ....................................................... 7-1 
Transition Assembly, Turbocharger and Attaching Parts ....................................... 7-3 
Fuel Injector to Transition Assembly Linkage ............................................... 7-5 
Exhaust Manifolds, Bypass Valve and Attaching Parts ........................................ 7-7 
Turbocharger, Support Assembly and Exhaust Bypass Valve ................................... 7-9 
Turbocharger, Support Assembly and Exhaust Bypass Valve .................................. 7-11 
Turbocharger, Supports, Brackets and Related Parts ......................................... 7-13 
Turbocharger Related and Attaching Parts ................................................. 7-15 
Turbocharger Related and Attaching Parts ................................................. 7-17 
Turbocharger Related and Attaching Parts ................................................. 7-19 
Turbocharger Related and Attaching Parts ................................................. 7-21 
Turbocharger Related and Attaching Parts ................................................. 7-23 
Density Controllers and Related Parts .................................................... 7-25 
Turbocharger Hoses, Fittings and Related Parts ............................................ 7-27 
Turbocharger Hoses, Fittings and Related Parts ............................................ 7-29 
Turbocharger Hoses, Fittings and Related Parts ............................................ 7-31 
Turbocharger Hoses, Fittings and Related Parts ............................................ 7-33 
Turbocharger Hoses, Tank Assembly and Related Parts ..................................... 7-35 
Turbocharger Hoses, Controller and Related Parts ......................................... . 7-'51 
Turbocharger Hoses, Controller and Related Parts .......................................... 7-39 
Turbocharger Hoses, Controller and Related Parts .......................................... 7-41 
Turbocharger Hoses, Tubes and Attaching Parts ............................................ 7-43 

8. SERVICE KIT SECTION ................................................................. 8-1 

9. NUMERICAL INDEX .................................................................... 9-1 

iii 



deggle01
Rectangle

deggle01
Rectangle



deggle01
Rectangle

deggle01
Rectangle

deggle01
Rectangle



lTIO-S40 SER CYLINDER FLANGE CR IES PARTS CATALOG 
ANKCASE MODEL ENGINES 

. NKCASE ASSEMBLY Figure 1 eRA 

1-2 



FIG. 
REF. 

2 

1 
2 

3 
4 
5 

6 

7 
8 
9 

Lycoming TIO, LTIO·540 SERIES PARTS CATALOG 
WIDE CYLINDER FlANGE CRANKCASE MODEL ENGINES 

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP 
OIL LEVEL GAGES AND ENGINE MOUNTING BRACKETS 

0 QUANTITY PER ASSEMBLY 
PART N T10·540 LT10·540 

NUMBER DESCRIPTION A F J N R S F J N R 

L A C 2 J 2 2 2 1 2 J 2 2 2 
2 1 B 2 B B A A B 2 B B A 

L C A D B D D D D D B D D 0 
70457 GASKET, Oil filler extension 1 
77527 EXTENSION, Oil filler, short (cam action) 1 
75675 EXTENSION, Oil filler, short (threaded top) 1 1 1 1 1 1 1 
72312 RING, Oil seal, 1.00 I.D. x 1/8 section (cam action) 1 
74065 RING, Seal, oil level gage (threaded top) 1 1 1 1 1 1 1 
LW·14773 GAGE ASSEMBLY, Oil level (threaded pluQ) 1 1 1 1 1 1 1 
LW-14732 GAGE ASSEMBLY, Oil level (cam action) 1 
LW·14728 GAGE ASSEMBLY, Oil level (cam action) 1 1 1 1 1 1 1 1 1 1 
LW·14729 GAGE ASSEMBLY, Oil level (cam action) 1 
LW-14743 GAGE ASSEMBLY, Oil level (cam action) 1 1 
70456 BRACKET, Engine mounting (Dynafocai) 4 
12A19770 BRACKET, Engine mounting (Dynafocal) 3 3 3 3 3 3 3 3 3 3 3 
12A19771 BRACKET, Engine mounting, upper left (Dynafocal) 1 1 1 1 1 1 1 1 1 1 1 
72306 BRACKET, Engine mountinQ (Dvnafocal) 2 
12A19770 BRACKET, Engine mounting, lower (Dynafocal) 2 
70456* BRACKET, EnQine mounting, lower left (Dynafocal) 1 

LW·12317* BRACKET, Engine mounting, right side (Dynafocal) 2 
72244* BRACKET, Engine mounting, top left (Oynafocal) 1 
77289 BRACKET, Engine mounting, lower left (Oynafocal) 1 
12A19770 BRACKET, Engine mounting, right side (Dynafocal) 2 
77291 BRACKET, Engine mountin~, top left (Dynafocal) 1 
STD-33 WASHER, 3/8 plain 16 
STD·678 WASHER, Lock, internal teeth 16 
STD-596 NUT, 3/8·24 plain 16 

* 30° angled mount with 1-3/8" dia. hole. Reference latest edition of Service Instruction No. 1408. 

1·3 



9 

Lycoming 

5 

CAM ACTION TYPE 

6 

TIO, LT10-S40 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

(: 5 

I 
3.4~ 

2 

1 

Figure 2. OIL LEVEL GAGES AND ENGINE MOUNTING BRACKETS 

1-4 



I 

I 

LYCOIIIIIIIIG TIO, LTIO-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

FIG. PART 
REF. NUMBER 

3 
1 1028-B 

2 68668* 

61084* 

77467* 

LW-11713* 

LW-18085* 

3 06E 19769-1.25 

4 STO-425 

5 77808 

6 76529 

7 18E26103**. 

LW-14830. 

18026096**. 

8 18A26093. 

18B23885. 

9 LW-13792t 

LW-1l997t 

LW-15628t 

78443t 

10 72091 

II 15B26064 

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP 
CRANKCASE RELATED PARTS 

QUANTITY PER ASSEMBLY 
TIO-540 LTIO-S40 

DESCRIPTION F J N R S F J N 
A c 2 J 2 2 2 1 2 J 2 2 
2 1 B 2 B B A A B 2 B B 
c A D B D D D D D B D D 

BALL, 11116 diameter 1 1 1 1 1 1 1 1 1 1 1 1 

SPRING, Oil pressure relief valve 1 1 1 1 1 1 1 1 1 1 1 1 

SPRING, Oil pressure relief valve 1 1 1 1 1 1 1 1 1 1 1 1 

SPRING, Oil pressure relief valve 1 1 1 1 1 1 1 1 1 1 1 1 

SPRING, Oil pressure relief valve 1 1 1 1 1 1 1 1 1 1 1 1 

SPRING, Oil pressure relief valve 1 1 1 1 1 1 ' 1 1 1 1 1 1 

GASKET, 1-1141.0. x 1-1120.0. x 3/32 annular 1 1 1 1 1 1 1 1 1 1 1 1 

WASHER, No. 10 plain (max. 9) AR 

VALVE ASSEMBLY, Oil pressure relief, adjust. 1 1 1 1 1 1 1 1 1 1 1 1 

PLUG, Oil relief valve 1 

BEARING, Crankshaft 6 6 6 6 6 6 6 6 6 6 

BEARING, Crankshaft, thin waH 6 6 6 6 6 6 6 6 

BEARING, Crankshaft 6 

BEARING, Crankshaft, front 2 

BEARING, Crankshaft, front 2 2 2 2 2 2 2 2 2 2 2 

SEAL, Crankshaft oil, solid 1 

SEAL, Crankshaft, oil, split 1 

SEAL, Crankshaft, oil, solid 1 1 1 1 1 1 1 1 1 1 1 

SEAL, Crankshaft oil, split 1 1 1 1 1 1 1 1 1 1 1 

RING, Oil seal, 23/641.0. x 7/64 diameter section 2 2 2 2 2 2 2 2 2 2 2 2 

BODY, Hydraulic tappet 12 12 12 12 12 12 12 12 12 12 12 12 

R 
2 
A 
D 

1 

1 

1 

1 

1 

1 

1 

1 

6 

2 

1 

1 

2 

12 

* - Select spring to give a minimum of three threads exposed on adjusting screw to aHow field adjustment. Reference latest 
revision of SSP-I 776, Part I, for spring identification. 

** - Used on earlier crankcases that accept thick waH bearings . 

• - See latest revision of Service Instruction No. 1512 for application. 

t - See latest revision of Service Instruction No. 1324 for application. 

PC-315-5E - Revised September 2010 1-5 



Lycoming 

Figure 3. C 

S PARTS CATAlOG TIO, LT10·540 S~~~~CASE MODEL ENGINES WIDE CYLINDER FLANGE C 

LATED PARTS RANKCASE RE 

1·6 

deggle01
Rectangle



FIG. 
REF. 

4 

1 

2 

3 
4 
5 

6 
7 
8 
9 
10 
11 
12 

13 

14 
15 

16 

17 
18 
19 

20 

21 

Lycoming TIO, LT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

PART 
NUMBER 

13E17676 
13F17776 
13F17784 
13F17785 
13F17786 
13F17787 
13E17648 
13F17751 
13F17759 
13F17760 
13Fl7761 
13F17762 
STD-1211 
73810* 
71640 
60945 
72062 
72061 
72060 
75656 
72155 
79024 
STD-1065 
STD-2078 
LW-19227** 
LW-19210** 
7190H 
72797** 
76788** 
72965** 
73648** 
LW-14820 
71907 
13S19648-
13S19649-
LW-18638 
LW·10332 
STD-2209 
AN8-14A 

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP 
CRANKSHAFT, IDLER GEARS AND RELATED PARTS 

0 QUANTITY PER ASSEMBLY 
N T10-540 mO·54!) 

DESCRIPTION A F J N R S F J N R 

L A C 2 J 2 2 2 1 2 J 2 2 2 
2 1 B 2 B B A A B 2 B B A 

L C A D B D D D D D B D D D 
CRANKSHAFT AND COUNTERWEIGHT ASSEMBLY 1 
CRANKSHAFT AND COUNTERWEIGHT ASSEMBLY 1 1 
CRANKSHAFT AND COUNTERWEIGHT ASSEMBLY 1 
CRANKSHAFT AND COUNTERWEIGHT ASSEMBLY 1 1 1 1 
CRANKSHAFT AND COUNTERWEIGHT ASSEMBLY 1 1 1 1 
CRANKSHAFT AND COUNTERWEIGHT ASSEMBLY 1 

CRANKSHAFT AND PLUG ASSEMBLY 1 
CRANKSHAFT AND PLUG ASSEMBLY 1 1 
CRANKSHAFT AND PLUG ASSEMBLY 1 
CRANKSHAFT AND PLUG ASSEMBLY 1 1 1 1 
CRANKSHAFT AND PLUG ASSEMBLY 1 1 1 1 
CRANKSHAFT AND PLUG ASSEMBLY 1 

PLUG, 2.00 dia. expansion 1 
BUSHING, Crankshaft dynamic counterweight 4 
PLUG, 1-318 dia. 1 
PLUG, 1-114 dia. 1 1 1 1 1 1 1 1 1 1 1 1 
BUSHING, Propeller flanQe, 10nQ 4 
BUSHING, Propeller flange, short 1 
BUSHING, Propeller flange, indexing 1 
BUSHING, Propeller flange, long 4 4 4 4 4 4 3 4 4 4 4 4 
BUSHING, Propeller flange, short 1 1 1 1 1 1 2 1 1 1 1 1 
BUSHING, Propeller flanQe, long, indexing 1 1 1 1 1 1 1 1 1 1 1 1 
DOWEL, Stepped, 5/16 & 1/4 dia. x 35/64 long 1 1 1 1 
DOWEL, Stepped, 3/8 O.D. x 1/2 long 1 1 1 1 1 1 1 1 1 

COUNTERWEIGHT ASSEMBLY 2 
COUNTERWEIGHT ASSEMBLY 2 2 2 2 2 2 2 2 2 2 2 2 

BUSHING, Dynamic counterweight 8 
ROLLER, Dynamic counterweight, 6.3 order 2 
ROLLER, Dynamic counterweight, 6.3 order 2 2 2 2 2 2 2 2 2 2 2 2 
ROLLER, Dynamic counterweight, 5.1 order 2 
ROLLER, Dynamic counterweight, 5.1 order 2 2 2 2 2 2 2 2 2 2 2 2 
RING, Internal retaining 8 
WASHER, Dynamic counterweight 8 

GEAR, Crankshaft 1 1 1 1 
GEAR, Crankshaft 1 1 1 1 1 1 1 1 1 
LOCKPLATE, Crankshaft gear 1 1 1 1 
LOCKPLATE, Crankshaft gear 1 1 1 1 1 1 1 1 1 
BOLT, 5116-24 x 1-314 10nQ, hex. hd. 1 1 1 1 
BOLT, 1/2-20 x 1·19/32 long, hex. hd. 1 1 1 1 1 1 1 1 1 

1-7 

deggle01
Rectangle



Lycoming TIO, LT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP 
CRANKSHAFT, IDLER GEARS AND RELATED PARTS (Continued) 

0 QUANTITY PER ASSEMBLY 
FIG. PART N T10-540 LTI0-540 

REF. NUMBER DESCRIPTION A F J N R S F J N R 

L A C 2 J 2 2 2 1 2 J 2 2 2 
4 2 1 B 2 B B A A B 2 B B A 

L c A D B D D D 0 D B D D D 
22 77579* SUPPORT ASSY., Starter ring gear, 12114 pitch 1 1 1 1 1 1 1 1 

76771. SUPPORT ASSY., Starter ring gear, 12114 pitch 1 
74977§ SUPPORT ASSY., Starter ring gear, 12114 pitch 1 
LW·12227~ SUPPORT ASSY., Starter ring gear, 12114 pitch 1 1 1 
LW·12226~ SUPPORT ASSY., Starter ring gear, 3.25:1 ratio 1 1 1 1 
72245 .... SUPPORT ASSY., Starter ring gear, 12114 pitch 1 
LW·11519** SUPPORT ASSY., Starter ring gear, 12114 pitch 1 1 1 
LW·14167** SUPPORT ASSY., Starter ring gear, 12114 pitch 1 
LW·15712* SUPPORT ASSY., Starter ring gear, 12114 pitch 1 

23 72566 GEAR, Starter ring, 12114 pitch 1 1 1 1 "1 1 1 1 
LW·10551 GEAR, Starter ring, 12114 pitch (L.H. rotation) 1 1 1 1 1 

* See latest edition of Service Instruction No. 1142 for application. 
** See latest edition of Service Instruction No. 1012 for application. * See latest edition of Service Instruction No. 1143 for application. 
• See latest edition of Service Bulletin No. 475 for application. 

§ Provision for 3.1:1 drive for Lear Seigler 24V.·90 amp. generator. 
~ Provision for alternator and compressor drive. 
.... Provision for 2.50:1 alternator drive. 
** Provision for 3.20:1 alternator drive. 

* Provision fOr 3.20:1 drive for alternator with no prop. de-iCing. * Provision for 3.20:1 drive for 24V.·100 amp. alternator with dual belt. 
• Provision for 3.20:1 drive for alternator and prop. de-icing. 

NO.1 
CRANKPIN 

10 

T10-540 
S1AD 

8 
INDEX 

6 

NO.1 
CRANKPIN 

T10-540 
C1A 

6 

7 

Figure 4. CRANKSHAFT, IDLER GEARS AND RELATED PARTS 

1-8 

T10-540 
A2C 
F2BD 
J2B 
J2BD 
N2BD 
R2AD 

NO.1 
CRANKPIN 

LT10-540 
F2BD 
J2B 
J2BD 
N2BD 
R2AD 

10 



FIG. 
REF. 

5 

1 

2 
3 
4 
5 

Lycoming TIO, lTIO·540 SERIES PARTS CATALOG 
WIDE CYliNDER FLANGE CRANKCASE MODEL ENGINES 

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP 
CAMSHAFT AND RELATED PARTS 

0 QUANTITY PER ASSEMBLY 
PART N T10·540 LT10·540 

NUMBER DESCRIPTION A F J N R S F J N R 

L A C 2 J 2 2 212 J 2 2 2 
2 1 B 2 B B A A B 2 B B A 

L C A 0 B 0 0 0 0 0 B 0 0 0 
LW·19340 CAMSHAFT ASSEMBLY 1 1 1 1 1 1 1 1 
LW·19341 CAMSHAFT ASSEMBLY 1 1 1 1 1 
76118 SPACER, Tachometer shaft, centering 1 
76155 SHAFT ASSY., Tachometer 1 
LW·18667 PIN, 3/16 dia. x 2·21/64 Ion!:! 1 
STD-2231 RING, Internal retaining 1 

Figure 5. CAMSHAFT AN D RELATED PARTS 

1·9 



co o 
M 
M 

FIG. 
REF. 

6 

1 
2 
3 
4 
5 
6 
7 

8 
9 
10 
11 
12 
13 
14 

15 
16 

lycoming TIO, LTI0·540SERtESPARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP 
PROPELLER GOVERNOR DRIVE ASSEMBLY 

0 QUANTITY PER ASSEMBLY 
PART N T10·540 lT10-540 

NUMBER DESCRIPTION A F J N R S F J N R 

L A C 2 J 2 2 2 1 2 J 2 2 2 
2 1 B 2 B B A, A B 2 B B A 

L C A 0 B 0 0 0 0 0 B 0 0 0 
lW·10442 GEAR, Propeller governor drive 1 
LW·14021 SHAFT, Propeller governor idler gear 1 
LW·10541 GEAR ASSY., Prop. governor idler 1 
77872 BUSHING, Prop. governor idler gear 2 
STD·19 DOWEL, 3132 dia. x 7/32 long 1 
STO·798 DOWEL, 3132 dia. x 9/32 long 1 
73249 WASHER, Thrust AR 
73250 WASHER, Thrust AR 
73251 WASHER, Thrust AR 
73252 WASHER, Thrust AR 
01L21418 WASHER, Thrust AR 
AN565B1032H5 * SET SCREW, No. 10·32 x 5/16 long 1 
70455 GASKET, 25/32 1.0. x 1·1/8 0.0. x 1/16 thick 1 
LW·13896 PLUG, 3/4-16 hex. head 1 
72053 GASKET, Governor 1 
72378 COVER, Governor drive 1 
LW·16583 SPACER, 1/20.0. x 21/641.0. x 1·29/64 long 4 
STO·35 WASHER, 5/16 plain, Woodward governor 20 
STO-35 WASHER, 5/16 plain, AN governor 4 
STD·475 WASHER, 5/16 lock, internal teeth 4 
STD·1410 NUT, 5/16·18 plain 4 

* Refer to latest edition of Service Instruction No. 1343 for application. 

12 

Figure 6. PROPELLER GOVERNOR DRIVE ASSEMBLY 

1·10 

3 

6 

5 



FIG. 
REF. 

7 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 

lycoming TIO, lT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

PART 
NUMBER 

LW·13795 
STD·2167 
STO·2168 
72246 
71667 
LW-25-0.63 
71664 
77309 
70474 
STO·1737 
71668 
67530 
72972 
72962 
69164 
69159 
STO·1774 
STD-213 
LW·10292 
LW·10299 
LW·10297 
LW·10325 
LW·10324 
LW·10299 
LW·10325 
LW-10329 
61166 

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP 
CRANKSHAFT AND FUEL PUMP IDLER GEARS 

0 QUANTITY PER ASSEMBLY 
N T10-540 LT10·540 

DESCRIPTION A F J N R S F J N R 

L A C 2 J 2 2 2 1 2 J 2 2 2 
2 1 B 2 B B A A B 2 B B A 

L C A 0 B 0 0 0 0 0 B 0 0 0 
SHAFT, Crankshaft idler gear 2 2 2 2 
SCREW, 5/16·18 x 7/8 long, hex. head dr. 3 3 3 3 
NUT, 5/16·18 NC·3, slotted shear 1 1 1 1 
SHAFT, Fuel pump idler gear 1 1 1 1 
LOCKPLATE, 1/4 bolt x 1-3/4 spacing (offset) 1 1 1 1 
SCREW, 1/4-20 x 5/8 long, hex. hd. 2 2 2 2 
GEAR ASSY., Fuel pump idler 1 1 1 1 

BUSHING, Crankshaft idler gear 1 1 1 1 
WASHER, Fuel pump thrust 1 1 1 1 
RING, 37/64 dia. x 3/64 thick, external retaining 1 1 1 1 
GEAR ASSY., Crankshaft idler, plain 2 2 2 2 

BUSHING, Crankshaft idler gear 2 2 2 2 
SHAFTGEAR ASSY., Fuel pump drive 1 1 1 1 

THRUST BUTION 1 1 1 1 
GASKET, Fuel pump adapter 1 
AOAPTER ASSY., Fuel pump drive 1 

PIN, 1/8 dia. x 1/4 long 1 
SEAL, Oil, 3/4 1.0. x 1-3/8 0.0. 1 

GEAR ASSY., Crankshaft idler, plain 1 1 1 1 1 1 1 1 1 
SHAFT, Crankshaft idler gear 1 1 1 1 1 1 1 1 1 

GEAR ASSY., Crankshaft idler (heavy) 1 1 1 1 1 1 1 1 1 
SPACER, Idler gear 1 1 1 1 1 1 1 1 1 

GEAR ASSY., Fuel pump idler 1 1 1 1 1 1 1 1 1 
SHAFT, Crankshaft idler gear 1 1 1 1 1 1 1 1 1 
SPACER, Idler gear 1 1 1 1 1 1 1 1 1 

SHAFTGEAR ASSY., Fuel pump drive 1 1 1 1 1 1 1 1 1 
THRUST BUTION 1 1 1 1 1 1 1 1 1 

1-11 



lycoming TIO, LTIO·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

Figure 7~ CRANKSHAFT AND FUEL PUMP IDLER GEARS 

1-12 



IEF. 

a 

r--l-
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 

12 
13 
14 
15 
16 
17 

18 
19 
20 

21 
22 
23 
24 

lycoming TIO, lTIO,,540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

CRANKCASE, CRANKSHAFT AND CAMSHAFT Un\JlUF 

CRANKCASE 

0 QUANTITY PER !'SS!:MBLY 
N T10·540 LT10·540 --

IMBER A F J N RIS F J N R 

l A C 2 J 2 2 :2 1 2 J 2 2 2 
2 1 B 2 B B AlA B 2 B B A 

l C A D B D D D D D B D D D 
LW-25-tSO BOLT, 1/4-20 x 1-1/2 long, hex. hd. 11 8 11 11 11 11 11 10 11 1~ 11 1" 11 
LW-2S-2.00 BOLT, 1/4-20 x 2.00 long, hex. hd. (fuel manifold bracket) 2 
STO-S WASHER, 1/4 plain 27 24 27 27 27 27 27 27 27 27 27 27 27 
60803 STRAp, Lifting 2 
LW-25-1.88 BOLT, 1/4-20 x 1-7/8 long, hex. hd. 2 2 2 2 2 2 1 2 2 2 2 2 
LW-25-1.75 BOLT, 1/4-20 x 1-3/4 long, hex. hd. 2 1 
LW-25-1.13 BOLT, 1/4-20 x 1-1/8 long, hex. hd, 4 
STO-160 WASHER, 1/4 lock, internal teeth 16 
STD-1411 NUT, 1/4-20 plain 12 
LW-25S1.50 BOLT, 1/4-20 x 1-1/2 long, hex. hd. dr. end 6 
STO-8 WASHER, 1/4 plain (max. 6) AR AR AR AR AR AR AR AR AR AR AR 
STO-8 WASHER, 1/4 plain (max. 18) AR AR 
STD-1409 NUT, 1/4-20 slotted shear 6 
STD-33 WASHER, 3/8 plain 1 
STO-872 NUT, 3/8-24 slotted 1 
LW-11866* NUT, Spacer (compressor) 2 2 2 2 2 2 2 2 2 2 2 
AN6-34A BOLT, 3/8-24 x 3-37/64 long, hex. hd. 1 
STD-33 WASHER, 3/8 plain 3 3 3 3 3 
STD-33 WASHER, 3/8 plain (2 required under head of AN6-34A) 4 4 4 4 4 4 4 4 4 4 4 
STO-678 WASHER, 3/8 lock, internal teeth 2 2 2 2 2 
STD-596 NUT, 3/8-24 plain 2 2 2 2 2 
76220 STUD, 1/2-20 x 10-45/64 long 8 8 8 8 8 8 8 8 8 8 8 8 8 
76220 STUD, 1/2-20 x 10-45/64 long 6 
74888 STUD, 1/2-20 x 11-1/2 long 2 
77906 SPACER, 33/64 1.0. x 7/8 0.0. x 1/8 thick 2 2 2 2 2 2 2 2 2 2 2 2 
74887 SPACER, 33/64 1.0. x 7/8 O.D. x 3/8 thick 2 
STD-2090 NUT, 1/2-20plain 4 

* Install at front main bearing holes on right crankcase side. 

1-13 



3,7,8 

16,17,18,19 

" o 
(") 
(") 

24 

Lycoming TIO, LTIO·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

4 
1,3,8,9 

Figure 8. CRANKCASE ATTACHING PARTS 

1-14 

13,14 

24 

deggle01
Rectangle



Lycoming TIO, LT10-S40 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

ACCESSORY HOUSING AND RELATED PARTS 
ACCESSORY HOUSING ASSEMBLY 

0 QUANTITY PER ASSEMBLY 
FIG. PART N T10-540 LT10·540 

REF. NUMBER DESCRIPTION A F J N R S F J N R 

L A C 2 J 2 2 2 1 2 J 2 2 2 
9 2 1 B 2 B B A A B 2 B B -A 

L C A D B D D D D D B D D D 
1 73818 GASKET, Accessory housing 1 
2 78494* HOUSING ASSEMBLY, Accessory 1 1 

782fJl* HOUSING ASSEMBLY, Accessory 1 
21021608-01 ** HOUSING ASSEMBLY, Accessory 1 1 1 1 
21021609·01 ** HOUSING ASSEMBLY, Accessory 1 1 1 1 
21021608·02 * * HOUSING ASSEMBLY, Accessory 1 
LW·18455* HOUSING ASSEMBLY, Accessory 1 
LW·18670* HOUSING ASSEMBLY, Accessory 1 1 
LW·18669* HOUSING ASSEMBLY, Accessory 1 
21021608·04. HOUSING ASSEMBLY, Accessory 1 1 
21021609·02. HOUSING ASSEMBLY, Accessory 1 1 

3 31C·12 STUD, 5116·18 x 1·1/2 long 4 4 4 4 
4 31CD·20 STUD, 5116·18 x 2·1/2 long, drilled 3 3 3 3 3 3 3 3 
5 31C·21 STUD, 5/16·18 x 2·5/8 long 4 4 4 4 
6 31C·19 STUD, 5/16·18 x 2·318 long 4 
7 25C·21 STUD, 1/4-20 x 2·5/8 long 4 4 4 4 
8 25C·12 STUD, 1/4-20 x 1·1/2 long 8 8 8 8 8 8 8 8 

25C·12 STUD, 1/4-20 x 1·1/2 long 4 4 4 4 4 
9 31C·13 STUD, 5/16·18 x 1·518 long (magneto pad) 2 2 2 2 2 2 2 2 2 
10 25C·39 STUD, 1/4-20 x 4·7/8 long 1 
11 25C·19 STUD, 1/4·20 x 2·318 long 3 
12 31CD·19 STUD, 5116·18 x 2·21/64 long 2 
13 31CD·24 STUD, 5/16·18 x 3.00 long 1 
14 25C·20 STUD, 1/4·20 x 2·1/2 long 4 4 4 
15 25C·ll STUD, 1/4·20 x 1·318 long 4 4 4 4 
16 1102 PLUG, 1/8 pipe x 318 long, socket 2 2 2 2 
17 STD·1339 PLUG, 1/16 NPT, Allen head 1 11 1 1 1 1 1 1 
18 STD·783 PLUG, 1/4·18 NPT 1 
19 LW·l0341 INSERT, 1.00·14 Heli·coil x 318 IOl')g 1 1 1 1 1 1 1 1 1 
20 MS·124703 INSERT, 314·16 Heli·coil x 1·1/8 long 1 1 1 1 1 1 1 1 1 
21 LW·12589 INSERT, 5/8·18 Heli·coil x 318 long 1 1 1 1 1 1 1 1 1 

* Provision for single magnetos and "AN" fuel pump. 
** Provision for dual magneto and "AN" fuel pump. 
* Provision for single magnetos, "AN" fuel pump and short studs at vacuum pump pad. 
• Provision for dual magneto, "AN" fuel pump and short studs at vacuum pump pad. 

2-1 

deggle01
Rectangle



CIO o 
C") 
C") 

· Lycoming 

T10-540 
F2BD 
J2BD 
N2BD 
R2AD 
S1AD 

LT10-540 
F2BD 
J2BD 
N2BD 
R2AD 

TIO, LTI0·540SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

9 

20 

Figure 9. ACCESSORY HOUSING ASSEMBLY 

2-2 

T10-540 
A2C 
C1A 
J2B 

LT10-540 
J2B 



FIG. 
REF. 

10 

1 

2 
3 

4 

5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 

lycoming TIO, l T10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

ACCESSORY HOUSING AND RELATED PARTS 
OIL PUMP ASSEMBLY AND ACCESSORY HOUSING ATIACHING PARTS 

0 QUANTITY PER ASSEMBLY 
PART N T10·540 LT10-540 

NUMBER DESCRIPTION A F J N R S F J N R 
! L A C 2 J 2 2 2 1 2 J 2 2 2 

2 1 B 2 B B A A B 2 B B A 
L C A 0 B 0 0 0 0 0 B 0 0 0 

75287 BOOY ASSY., Oil pump 1 1 1 
LW-10344 BOOY ASSY., Oil pump 1 1 1 1 1 
LW-11253 BOOY ASSY., Oil pump 1 1 1 1 1 
LW-16718 BOOY ASSY., Oil pump 1 
60329 SHAFT, Oil pum~ idler 1 
STD-714 PIN, Cotter 1/8 dia. x 1.00 long 1 1 1 1 1 1 1 1 1 1 1 1 
MS24665·366 PIN, Cotter 1/8 dia. x 1/2 long 1 
STO-1339 PLUG, 1/16·27 NPT, Allen head 1 1 1 1 
STD·1768 PLUG,43/64 dia. x 9/32 long 1 1 1 1 1 
76784 SHAFT, Oil ~ump drive 1 1 1 1 
LW-10318 GEAR ASSY., Oil pump drive 1 1 1 1 1 1 1 1 1 
61166 THRUST BUTTON, Oil pump drive gear 1 1 1 1 1 1 1 1 1 
61297 IMPELLER, Oil pUITlQ, drivill!l 1 
61298 IMPELLER, Oil pump, driven 1 

STO·35 WASHER, 5/16 plain 3 
STO-1420 NUT, 5/16-18 slotted 3 3 3 3 3 3 3 3 3 
LW-14260 SEAL, Tachometer drive, oil 1 
STO-1227 WASHER, 1/4 copper 2 
LW-25S2.75 BOLT, 1/4-20 x 2-3/4 long, hex. hd. drive end 2 
STO-8 WASHER, 1/4 plain 2 
STO-1409 NUT, 1/4-20 slotted shear 2 
LW-31H2.00 BOLT, 5/16-18 x 2.00 10nQ, hex. hd., dr. hd. 1 1 1 1 1 
LW-31H2.50 BOLT, 5/16-18 x 2.50 long, hex. hd., dr. hd. 2 2 2 2 2 
STO-8 WASHER, 114 plain 10 10 12 10 12 12 12 12 12 10 12 12 12 
STO-160 WASHER, 1/4 lock, internal teeth 12 
LW-25-0.94 BOLT, 1/4-20 x 15116 long, hex. hd. 9 
LW-25-1.13 BOLT, 1/4-20 x H/8 long, hex. hd. 1 1 1 1 
LW-25-1.25 BOLT, 1/4-20 x 1-114 long, hex. hd. 1 1 1 1 1 1 1 1 1 
LW-25-0.81 BOLT, 1/4-20 x 13/16 long, hex. hd. 2 2 2 2 2 1 1 1 1 
LW-25-1.88 BOLT, 1/4-20 x 1-7/8 long, hex. hd. 2 2 2 2 

2-3 



OJ 
o 
(Y) 
(Y) 

Lycoming 

19, 20,24--- III 

TIO, lT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

19,20,21 

19,20,23 

Figure 10. OIL PUMP ASSEMBLY AND ACCESSORY HOUSING ATTACHING PARTS 

2-4 



FIG. 
REF. 

11 

1 
2 

3 

4 

5 

6 
7 
8 
9 
10 
11 
12 
13 

Lycoming TIO, L T10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

ACCESSORY HOUSING AND RELATED PARTS 
FUEL PUMP ASSEMBLIES 

0 QUANTITY PER ASSEMBLY 
PART N TlO·540 LTIO·540 

NUMBER DESCRIPTION A F J N R S F J N R 

L A C 2 J 2 2 2 1 2 J 2 2 2 
2 1 B 2 B B A A B 2 B B A 

L C A D B D D D D D B D D D 
LW·10799 SPACER, Fuel pump, insulating 1 
LW·13917 PUMP ASSEMBLY, Fuel (clockwise rotation) 1 1 
LW·13921 PUMP ASSEMBLY, Fuel (counterclockwise rotation) 1 1 1 1 
LW·13918 PUMP ASSEMBLY, Fuel (clockwise rotation) 1 1 1 1 
LW·18461 PUMP ASSEMBLY, Fuel (counterclockwise rotation) 1 
78993 PUMp, Fuel (RG·17980) (clockwise rotation) . 1 
LW·13909 PUMp, Fuel (RG·9080.J4A) (clockwise rotation) 1 1 1 1 1 1 
LW·13920 PUMp, Fuel (RG·9080.J7A) (counterclockwise rotation) 1 1 1 1 
LW·19012 PUMp, Fuel (RG·9570·P) (counterclockwise rotation) 1 
LW·14444 PUMp, Fuel (RG·9080.J6A) (counterclockwise rotation} 1 
76422 ELBOW, Fuel pump, 900, inlet 1 1 1 1 1 1 1 1 
LW·11882 ELBOW, Tube to male pipe, inlet 1 1 1 1 
MS20822·6-8 ELBOW, 318 tube x 1/2 NPT, 900, outlet 1 1 1 1 1 1 1 
MS20822-6-8 ELBOW, 318 tube x 1/2 NPT, 90°, inlet & outlet 2 
78523 ELBOW, 318 tube x 1/2 NPT, 900, outlet 1 1 1 1 1 
02A21377 . ELBOW, 3116 tube x 1/8 NPT w/restricted end (.014-.017) 1 1 1 1 1 1 1 1 
02A21382 NIPPLE, Fuel pump, vent, restricted (.014-.017) 1 1 1 
02A21381 TEE, 3/16 tube x 1/8 NPT w/restricted end (.014-.017) 1 
STD·35 WASHER, 5/16 plain 4 
STD-475 WASHER, 5116 lock, internal teeth 4 
STD·1410 NUT, 5/16-18 plain 4 
LW·12786-3-314 HOSE ASSEMBLY, Fuel pump vent 1 
LW·16266-10-25 CLAMP 1 
76734 ZIP STRAP 2 
AN929-3 CAP ASSY., 3116 flared tube fitting 1 

2·5 



Lycoming TIO, LT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

Figure 11. FUEL PUMP ASSEMBLIES 

2-6 



FIG. 
REF. 

12 

1 

2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 
16 

17 
18 
19 

Lycoming TIO, LT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

ACCESSORY HOUSING AND RELATED PARTS 
OIL FILTER ASSEMBLY & OIL COOLER BYPASS VALVE 

0 QUANTITY PER ASSEMBLY 
PART N T10·540 LT10·540 

NUMBER DESCRIPTION A F J N R S F J N R 

l A C 2 J 2 2 2 1 2 J 2 2 2 
2 1 B 2 B B A A B 2 B B A 

l C A 0 B 0 0 0 0 0 B 0 0 0 
LW-12795 GASKET, Oil filter adapter (See note) 1 1 1 1 
77853 OIL FILTER HOUSING ASSY. (See note) 1 1 1 1 
77852 OIL FILTER BASE ASSY. (See note) 1 1 1 1 
STD-8 WASHER, 1/4 plain 4 4 4 4 
STO-160 WASHER, 114 lock, internal teeth 1 1 1 1 
STD·1411 NUT, 1/4-20 plain 1 1 1 1 
STO-1856 SCREW, 1/4·20 x 1.00 lonQ, hex. hd., self-locking 3 3 3 3 
53E19600 VALVE ASSY., Temp. control, oil cooler bypass 1 1 1 1 
76510 GASKET, Valve assembly 1 1 1 1 
25C-10 STU 0, 1/4-20 x 1·114 long 1 1 1 1 
55C21021 SPRING, Oil filter bypass valve 1 1 1 1 1 1 1 1 1 
55K21022 SPACER, Oil pressure bypass valve 1 1 1 1 1 1 1 1 1 
76539 SEAT, Oil relief valve 1 1 1 1 1 1 1 1 1 
LW-10320 SLEEVE, Oil filter bypass valve 1 1 1 1 1 1 1 1 1 
MS16625-1100 RING, Internal retaining 1 1 1 1 1 1 1 1 1 
54019625 OIL FILTER, Textron (short with stud) (See note) 1 1 1 1 
54D19626* OIL FILTER, Textron (long with stud) (See note) 1 1 1 1 
54019627 OIL FILTER, Textron (short, no stud) (See note) 1 1 1 1 1 1 1 1 1 
54019628* OIL FILTER, Textron (long, no stud) (See note) 1 1 1 1 1 1 1 1 1 
LW-13904** KIT, Converter plate, oil filter (See note) 1 1 1 1 1 1 1 1 
54E19600 VALVE ASSY., Temp. control, oil cooler bypass 1 1 1 1 1 1 1 1 1 
76510 GASKET, Valve Assembly 1 1 1 1 1 1 1 1 1 

* Long filter is used where engine airframe clearance permits. 
** Refer to latest edition of Service Instruction No. 1453 for Service application. 

NOTE 

Reference latest edition of SSP-885 for oil filter kits and replacement filters. 

2-7 

deggle01
Rectangle

deggle01
Rectangle

deggle01
Rectangle

deggle01
Rectangle



Lycoming 

17 

o 
C;; 
('I) 

Figure 12 

LT10-540 
J2B 

• OIL FILTER ASSEMB"Y LAND 01 L COOLER 2-8 BYPASS VALVE 

T10-540 
F2BD 
J2BD 
N2BD 
R2AD 
S1AD 

LT10-540 
F2BD 
J2BD 
N2BD 
R2AD 

deggle01
Rectangle



FIG. 
REF. 

13 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 

Lycoming TIO, lTIO·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

ACCESSORY HOUSING AND RELATED PARTS 
VACUUM PUMP DRIVE, OIL COOLER AND BREATHER FITTINGS 

0 QUANTITY PER ASSEMBLY 
PART N 110·540 mO·S40 

NUMBER DESCRIPTION A F J N R S F J N R 

l A C 2 J 2 2 2 1 2 J 2 2 2 
2 1 B 2 B B A A B 2 B B A 

L C A D B D D 0 0 D B D D 0 
61183 GASKET, Accessory adapter 1 1 1 1 
67536 ADAPTER ASSY., Vacuum pump 1 1 1 1 

STD-1774 DOWEL, 1/8 dia. )( 1/4 long 1 1 1 1 

06A19956 Oil SEAL, 7/8 I.D. )( 1-1/2 0.0. )( 5/16 wide 1 1 1 1 
72974 GEAR ASSY., Vacuum pump driven 1 1 1 1 
LW-10307 GEAR ASSY., Accessory driven 1 1 1 1 1 1 1 1 1 
61166 THRUST BUnON 1 1 1 1 1 1 1 1 1 

71596 WASHER, Accessory driven gear 1 
06A19956 OIL SEAL, 7/8 I.D. x 1·1/2 O.D. )( 5/16 wide 1 1 1 1 1 1 1 1 1 

8313 GASKET, Vacuum pump 1 
60430 COVER, Vacuum pump 1 
STD-S WASHER, 1/4 plain 4 
STO-160 WASHER, 1/4 lock, internal 4 
STD-1411 NUT, 1/4·20 plain 4 
MS20823-8D ELBOW, 1/2 flared tube & 3/8 NPT, 45° 1 1 1 

06E19769-0.63 GASKET, 7/8 O.D. x 5/8 I.D. x 3/32 annular 1 1 1 1 
62417 PLUG, Oil cooler bypass 1 1 1 1 
STD-784 PLUG, 3/8-18 NPT, Allen 2 2 2 2 
STD-355 PLUG, 314-14 socket head 1 1 1 1 1 1 1 1 1 1 
71651 FiniNG, Breather 1 1 1 1 
72996 FiniNG, Breather 1 
AN919·15 REDUCER, External 518 flared to 112 flared 2 2 2 2 2 2 
MS29512-10 SEAL, Oil, 314 0.0. x 7/64 section 2 2 2 2 1 2 2 2 2 
AN815·10 UNION, 7/8-14 x 518 tube (oil cooler in & out) 2 2 
ANB14-10L PLUG, 718-14 thd. (upper boss) acc. oil return 1 

2-9 

deggle01
Rectangle



lycoming 

10 

11 

13 12~ " 

14~ 

TIO, lT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

figure 13. VACUUM PUMP DRIVE, Oil COOLER AND BREATHER fiTTINGS 

2-10 



FIG. 
REF. 

14 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
'3l 

lycoming TIO, l T10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

ACCESSORY HOUSING AND RELATED PARTS 
TURBO SCAVENGE PUMP AND HYDRAULIC PUMP DRIVES AND COVERS 

0 QUANTITY PER ASSEMBLY 
PART N T10-540 LTIO-540 

NUMBER DESCRIPTION A F J N R S F J N R 

L A C 2 J 2 2 2 1 2 J 2 2 2 
2 1 B 2 B B A A B 2 B B A 

L C A D B D D D D D B D D D 
72964 GEAR ASSY., Hydraulic pump driven 1 1 1 
LW-10313 GEAR ASSY., Accessory driven 1 1 1 1 1 1 1 1 
71596 WASHER, Accessory drive gear 1 1 1 1 1 1 1 1 1 1 1 
68315 GASKET, Accessory drive adapter 1 1 1 
71675 ADAPTER ASSY., Hydraulic pump 1 1 1 
STO-2217 OIL SEAL, 7/8 I.D. x 1-1/2 x 5/16 wide 1 1 1 
25C-12 STUD, 1/4-20 x 1-1/2 long 4 4 4 
STD-1774 PIN, 1/8 dia. x 1/4 long 1 1 1 
STD-35 WASHER, 5/16 plain 4 4 4 4 
STD-475 WASHER, 5/16 lock internal teeth 4 4 4 4 
STD-1410 NUT, 5/16-18 plain 4 4 4 4 
06A19956 OIL SEAL, 7/8 I.D. x 1-1/2 x 5/16 wide 1 1 1 1 1 1 1 1 
8313 GASKET, Pump 1 1 1 1 1 1 1 1 1 1 1 1 
60430 COVER,Pump 1 1 1 1 1 1 1 1 1 1 1 1 
STO-8 WASHER, 1/4 plain 4 4 4 4 4 4 4 4 4 4 4 4 
STD-160 WASHER, 1/4 lock, internal teeth 4 4 4 4 4 4 4 4 4 4 4 4 
STD-1411 NUT, 1/4-20 plain 4 4 4 4 4 4 4 4 4 4 4 4 
68315 GASKET, Accessory drive adapter 1 
LW-19083 DRIVE ASSY., Turbo scavenge & hydraulic pump 1 
LW-19082 ADAPTER ASSY., Turbo scavenge pump 1 
25C-11 STUD, 1/4-20 x 1-3/8 long 4 
STD-1774 PIN, 1/8 dia. x 1/4 long 1 
01N19833-218 PLUG, Pin, adapter 1 
LW-19080 ADAPTER ASSY., Hydraulic pump 1 
STO-1003 DOWEL, Oil, 3/16 I.D. x 1/2 long 1 
LW-15853 SHAFT, Hydraulic drive 1 
STD-95 KEY, 1/8 x 1/2 woodruff 1 
LW·15550 PUMp, Gerotor 1 
MS9068-009 RING, Oil seal, 7/32 I.D. x 1/16 dia. 1 
STD·2217 OIL SEAL, 7/8 I.D. x 1-1/2 o.D. x 5/16 wide 1 
77825 SHAFT, Gear, hydraulic pump drive 1 
77708 WASHER, Retaining shaft gear 1 
MS16562-28 PIN, Spring, 3/32 dia. x 3/4 long 1 
STO-8 WASHER, 1/4 plain 4 
STD-160 WASHER, 1/4 internal lock 4 
STD-1411 NUT, 114-20 plain 4 
25C-12 STUD, 1/4·20 National form, 1-1/2 long 4 

2-11 



Lycoming TIO, lT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

TIO-540 
A2C 
C1A 
F2BD 
J2B 
J2BD 
N2BD 
R2AD 

14 

lTIO·540 
F2BD 
J2B 
J2BD 
N2BD ( 

, 

R2AD 

31 

21 

Figure 14. TURBO SCAVENGE PUMP AND HYDRAULIC PUMP DRIVES AND COVERS 

2-12 

33~ 



FIG. 
REF. 

15 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 

lycoming TIO, lT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

ACCESSORY HOUSING AND RELATED PARTS 
TURBO SCAVENGE, VACUUM PUMP DRIVE & COVERS 

0 QUANTITY PER ASSEMBLY 
PART N T10·540 LT10-540 

NUMBER DESCRIPTION A F J N R S F J N R 

L A C 2 J 2 2 2 1 2 J 2 2 2 
2 1 B 2 B B A A B 2 B B A 

L C A 0 B 0 0 0 0 0 B 0 0 0 
LW-16448 GEAR ASSY., Accessory driven 1 
71596 WASHER, Accessory driven gear 1 
8313 GASKET, Turbo scavo & vac. pump drive assy. 1 
LW-19069 DRIVE ASSY., Turbo scavo & vacuum pump 1 
LW-19068 ADAPTER ASSY., Vacuum pump 1 
25C-12 STUD, 1/4-20 x 1-1/2 long 3 
STO-l003 DOWEL, Oil, 3116 1.0. x 1/2 long 1 

'78612 SHAFT, Vacuum pump 1 
STO-95 KEY, 1/8 x 1/2 Woodruff 1 
LW-15550 PUMp, Gerotor 1 
LW-19066 ADAPTER, Turbo scavenge pump 1 
70474 WASHER, Retaining, vac. pump drive shaft 1 
STO-1737 RING, External retaining, 9116 dia. 1 
AN500-10-16 SCREW, No. 10-24 x 1-1/8 long, fill. hd. 2 
STO-122 WASHER, 13164 1.0. x 5/16 0.0. 2 
STO-178 WASHER, No. 10, spring lock 2 
06A19956 SEAL, Oil, 7/8 1.0. x 1-1/2 0.0. 1 
STO-8 WASHER, 1/4 plain 3 
STO-160 WASHER, 1/4 internal lock 3 
STO-1411 NUT, 1/4-20 plain 3 
8313 GASKET, Vacuum pump 1 
60430 COVER, Vacuum pump 1 
STO-8 WASHER, 1/4 plain 4 
STO-160 WASHER, 1/4 internal lock 4 
STO-1411 NUT, 1/4-20 plain 4 



Lycoming TIO, LTIO·540 
WIDE CYLINDER FLANGE ~ERIES PARTS CATALOG RANKCASE MODEL ENGINES 

TIO-S40 
S1AD 

figure 15 TV • RCO SCAV;:NG . I E, VACUUM PUMP DRIV 
2-14 E & COVERS 



LYCOIIIIIIIIS TIO, LTIO-S40 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

CYLINDER, PISTON AND VALVE TRAIN 
CONNECTING RODS, PISTONS AND RING ASSEMBLIES 

QUANTITY PER ASSEMBLY 
TIO-S40 LTIO-S40 

FIG. PART 
DESCRIPTION F J N R S F J N 

REF. NUMBER A c 2 J 2 2 2 1 2 J 2 2 
2 1 B 2 B B A A B 2 B B 

16 c A D B D D D D D B D D 

1 LW-1l750 CONNECTING ROD ASSEMBLY 6 

LW-19332S CONNECTING ROD ASSEMBLY 6 6 6 6 6 6 6 6 6 6 6 

2 LW-13923 BUSHING, Connecting rod, upper 6 6 6 6 6 6 6 6 6 6 6 6 

3 75061 BOLT, Connecting rod 12 

LW-12596 BOLT, Connecting rod 12 12 12 12 12 12 12 12 12 12 12 

4 LW-12186 NUT, Connecting rod bolt 12 12 12 12 12 12 12 12 12 12 12 12 

5 18M26105 BEARING, Connecting rod 12 

18N26106 BEARING, Connecting rod 12 12 12 12 12 12 12 12 12 12 12 

6 75413 PISTON, Compression ratio 7.00:1 6 

LW-I0545-S PISTON, Compression ratio 7.30:1 6 6 6 6 6 6 6 6 6 6 6 

7 LW-14078 PIN, Piston 6 6 6 6 6 6 6 6 6 6 6 6 

LW-14077* PIN, Piston 6 6 6 6 6 6 6 6 6 6 6 6 

8 60828 PLUG, Piston pin 12 12 12 12 12 12 12 12 12 12 12 12 

LW-11775 PLUG, Piston pin (piloted) See Note 12 12 12 12 12 12 12 12 12 12 12 12 

9 74241 RING, Piston compression 12 12 12 12 12 12 12 12 12 12 12 12 

10 73857 RING, Piston, oil regulating (expander type) 6 6 6 6 6 6 6 6 6 6 6 6 

* - Used with piloted plug PIN LW-11775. 

NOTE 

These piston pin plugs are interchangeable in complete engine sets only with piloted piston pin PIN LW-14077. 

PC-315-5E - Revised September 2010 3-1 

R 
2 
A 
D 

6 

12 

12 

12 

6 

6 

6 

12 

12 

12 

6 



Lycoming 

. ,Y 

TIO, LT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

6 

8 . ..-: -
\~ 10 

Figure 16. CONNECTING RODS, PISTONS & RING ASSEMBLIES 

3-2 



I 

Lycoming TIO, LT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

FIG. PART 
REF. NUMBER 

17 

1 LW-12966 
LW-12429 

2 LW-19042 
72057 

3 16T19468 
72058 

4 66713 
61681 

5 75838 
74230 

6 69260 
7 STD-1872 
8 72706 
9 31C-l0 
10 31C-12 
11 25C-9 
12 66670 
13 66610 
14 MS20823-6D 
15 75151 
16 75152 
17 75164 
18 STD-1353 
19 1102* 

CYLINDER, PISTON AND VALVE TRAIN 
CYLINDER ASSEMBLY 

0 
N 

DESCRIPTION A 
L 
L 

CYLINDER AND HEAD ASSEMBLY, Nitrided 
CYLINDER AND HEAD ASSEMBLY, Nitrided 

SEAT, Intake valve 
SEAT, Intake valve 
SEAT, Exhaust valve 
SEAT, Exhaust valve 
GUIDE, Valve intake 
GUIDE, Valve intake 
GUIDE, Valve exhaust 
GUIDE, Valve exhaust 
INSERT, Spark plug, .18-1.5 MM (long reach) 12 
INSERT, 1/8-27 Heli-coil taper pipe thread 6 
INSERT, Heli-coil, 1/4-20 NC x 3/8 long, self-locking 
STUD, 5/16-18 x 1-1/4 long 
STUD, 5/16-18 x 1-1/2 long 
STUD, 1/4-20 x 1-1/8 long 
BUSHING,- Rocker shaft 
BUSHING, Rocker shaft 
ELBOW, 3/8 flared tube, 45° 6 
STABILIZER, Cylinder head fins (11 teeth) 
STABILIZER, Cylinder head fins (8 teeth) 
STABILIZER, Cylinder head fins (13 teeth) 
INSERT, Heli-coil, 10/24 x 318 long 

PLUG, V8-27 NPT, Allen 6 

* Assemble in cylinder head. 

Revised October, 1992 3-3 

QUANTITY PER ASSEMBLY 
T10-540 LT10-540 

F J N R S F J N R 
A C 2 J 2 2 2 1 2 J 2 2 2 
2 1 B 2 B B A A B 2 B B A 
C A D B D D D D D B D D D 
6 6 6 6 6 6 6 6 6 6 6 6 

6 
6 6 6 6 6 6 6 6 6 6 6 6 

6 
6 6 6 6 6 6 6 6 6 6 6 6 

6 
6 6 6 6 6 6 6 6 6 6 6 6 

6 
6 6 6 6 6 6 6 6 6 6 6 6 

6 

24 24 24 24 24 24 24 24 24 24 24 24 
18 18 18 18 18 18 18 18 18 18 18 18 

12 
6 

18 18 18 18 18 18 18 18 18 18 18 18 
6 24 6 6 6 6 6 6 6 6 6 6 6 

6 6 6 6 6 6 6 6 6 6 6 6 
6 6 6 6 6 6 6 6 6 6 6 6 
{) 6 6 6 6 6 6 6 6 6 6 6 

6 



Lycoming TIO, LTIO-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE. CRANKCASE MODEL ENGINES 

1.2,13 

2~. 

3~ 
lriW) 

1 

Figure 17. CYLINDER ASSEMBLY 

3-4 

6 

13 

11 



I 

LYCOIIIIIIIIG TIO, LTIO-S40 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

CYLINDER, PISTON AND VALVE TRAIN 
VALVE ASSEMBLY 

QUANTITY PER ASSEMBLY 

FIG. PART 
DESCRIPTION REF. NUMBER 

18 
I 17A23937 VALVE, Intake 

17A23938 VALVE, Intake 

2 17B23935 VAL VE, Exhaust (rotator type) 

17B23936 VALVE, Exhaust (rotator type) 

3 LW-13321 SEAT, Valve spring, lower intake 

65441 SEAT, Valve spring, lower intake 

4 LW-13322 SEAT, Valve spring, lower exhaust 

LW-13323 SEAT, Valve spring, lower exhaust 

5 69532 SEAT, Valve spring, upper intake 

LW-lOO77 SEAT, Valve spring, upper intake 

6 LW-16475 SEAT, Valve spring, upper exhaust (rotator type) 

7 LW-11796 SPRING, Valve, outer 

LW-ll800 SPRING, Valve, outer 

8 LW-11797 SPRING, Valve, inner 

LW-11795 SPRING, Valve, inner 

9 72050 KEY, Valve, intake 

60009 KEY, Valve, intake 

10 17C21191 KEY, Valve, exhaust (rotator type) 

11 17CI9386 CAP, Valve stem (rotator type) 

62388 CAP, Valve stem 

12 MS20823-3* ELBOW, 1/8 NPT to 3116 tube, 45° 

13 72255 SHROUD TUBE ASSEMBLY, Push rod, intake 

72257 SHROUD TUBE ASSEMBLY, Push rod, exhaust 

LW-11485 TUBE, Push rod shroud 

14 15H21201 SPRING, Shroud tube 

LW-14995 SPRING, Shroud tube 

15 66728** WASHER, 25/321.0. x 1-1!4 0.0. x 1132 thick 

16 61503 SLEEVE, Shroud tube seal 

17 LW-18661 SEAL, Shroud tube, 5116 wide 

18 70310 SEAL, Shroud tube, 25/32 1.0. x 118 dia. section 

19 LW-12272 LOCKPLA TE, Shroud tube 

20 STD-1411 NUT, 1/4-20 plain 

* - Assemble in No.5 cylinder. 

** - Maximum of24. 

PC-315-5E - Revised September 2010 3-5 

A c 
2 I 
c A 

6 

6 

6 

6 

6 

6 

6 

6 

6 

6 

6 6 

12 

12 

12 

12 

12 

12 

12 12 

6 6 

6 

I 

6 

6 

12 

24 

6 

AR 

12 

24 12 

12 

6 

6 

TIO-540 LTIO-540 
F J N R S F J N 
2 J 2 2 2 I 2 J 2 2 
B 2 B B A A B 2 B B 
0 B 0 D 0 0 0 B 0 0 

6 6 6 6 6 6 6 6 6 6 

6 6 6 6 6 6 6 6 6 6 

6 6 6 6 6 6 6 6 6 6 

6 6 6 6 6 6 6 6 6 6 

6 6 6 6 6 6 6 6 6 6 

6 '6 6 6 6 6 6 6 6 6 

12 12 12 12 12 12 12 12 12 12 

12 12 12 12 12 12 12 12 12 12 

12 12 12 12 12 12 12 12 12 12 

12 12 12 12 12 12 12 12 12 12 

6 6 6 6 6 6 6 6 6 6 

6 6 6 6 6 6 6 6 6 6 

6 6 6 6 6 6 6 6 6 6 

6 6 6 6 6 6 6 6 6 6 

24 24 24 24 24 24 24 24 24 24 

AR AR AR AR AR AR AR AR AR AR 

12 12 12 12 12 12 12 12 12 12 

24 24 24 24 24 24 24 24 24 24 

R 
2 
A 
0 

6 

6 

6 

6 

6 

6 

12 

12 

12 

12 

6 

6 

6 

6 

24 

AR 

12 

24 



Lycoming 

/~, 
17--'" 

TIO, LTIO-540 SERI 
WIDE CYLINDER FLANGE CR ES PARTS CATALOG ANKCASE MODEL ENGINES 

figure 18. VALVE ASSEMBLY 

3-6 



Lycoming TIO, lT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

FIG. PART 
REF. NUMBER 

19 

1 73434* 
15F19957·35* 
73436* 
73437* 
15F19957·55 * 
73456* 
15F19957·57 * 
15F19957·58* 
73555* 
73556* 
73557* 
15F21362-24 * 
73445* 
73446* 
15F19957·47 * 
73448* 
73545* 
73546* 
73547* 
73548* 

2 78290 
3 15B21319 
4 17F19353 
5 74637 
6 17F21186 
7 74389 
8 17F21190 
9 LW-12588 
10 LW-13790 
11 LW-12892 
12 71481 
13 383·B 
14 STD·2090 
15 71549** 
16 72626 

CYLINDER, PISTON AND VALVE TRAIN 
CYLINDER RELATED PARTS 

0 
N 

DESCRIPTION A 
L 
L 

ROD ASSY., Push(total of 12 required) 
ROD ASSY., Push (total of 12 required) 
ROD ASSY., Push (total of 12 required) 
ROD ASSY., Push (total of 12 required) 
ROD ASSY., Push, intake (total of 6 required) 
ROD ASSY., Push, intake (total of 6 required) 
ROD ASSY., Push, intake (total of 6 required) 
ROD ASSY., Push, intake (total of 6 required) 
ROD ASSY., Push, intake (total of 6 required) 
ROD ASSY., Push, intake (total of 6 required) 
ROD ASSY., Push, intake (total of 6 required) 
ROD ASSY., Push, intake (total of 6 required) 
ROD ASSY., Push, exhaust (total of 6 required) 
ROD ASSY., Push, exhaust (total of 6 required) 
ROD ASSY., Push, exhaust (total of 6 required) 
ROD ASSY., Push, exhaust (total of 6 required) 
ROD ASSY., Push, exhaust (total of 6 required) 
ROD ASSY., Push, exhaust (total of 6 required) 
ROD ASSY., Push, exhaust (total of 6 required) 
ROD ASSY., Push, exhaust (total of 6 required) 
PLUNGER ASSY., Hydraulic tappet 12 
SOCKET, Push rod, hydraulic tappet 12 
ROCKER ASSY., Valve 

BUSHING, Valve rocker 
ROCKER ASSY., Valve, intake 

BUSHING, Valve rocker 
ROCKER ASSY., Valve, exhaust 

BUSHING, Valve rocker 
SHAFT, Valve rocker 
THRUST BUTTON, Rocker shaft 
RING, Oil seal, 3/32 dia. section x 4-27/32 I.D. 6 
NUT, 3/8-24 plain 24 
NUT, 1/2-20 plain 24 
WASHER, Valve rocker, thrust 
SHAFT, Valve rocker 

* See latest edition of Service Instruction No. 1060 for complete push rod application. 
** See latest edition of Service Bulletin No. 225 for complete Service application. 

3-7 

QUANTITY PER ASSEMBLY 
T10-540 LT10-540 

F J N R S F J N R 
A C 2 J 2 2 2 1 2 J 2 2 2 
2 1 B 2 B B A A B 2 B B A 
C A D B D D D D D B D D D 

AR 
AR 
AR 
AR 

AR AR AR AR AR AR AR AR AR AR AR AR 
AR AR AR AR AR AR AR AR AR AR AR AR 
AR AR AR AR AR AR AR AR AR AR AR AR 
AR AR AR AR AR AR AR AR AR AR AR AR 
AR AR AR AR AR AR AR AR AR AR AR AR 
AR AR AR AR AR AR AR AR AR AR AR AR 
AR AR AR AR AR AR AR AR AR AR AR AR 
AR AR AR AR AR AR AR AR AR AR AR AR 
AR AR AR AR AR AR AR AR AR AR AR AR 
AR AR AR AR AR AR AR AR AR AR AR AR 
AR AR AR AR AR AR AR AR AR AR AR AR 
AR AR AR AR AR AR AR AR AR AR AR AR 
AR AR AR AR AR AR AR AR AR AR AR AR 
AR AR AR AR AR AR AR AR AR AR AR AR 
AR AR AR AR AR AR AR AR AR AR AR AR 
AR AR AR AR AR AR AR AR AR AR AR AR 

12 
12 

6 6 6 6 6 6 6 6 6 6 6 6 
6 6 6 6 6 6 6 6 6 6 6 6 
6 6 6 6 6 6 6 6 6 6 6 6 
6 6 6 6 6 6 6 6 6 6 6 6 

6 
12 

12 12 12 12 12 12 12 12 12 12 12 12 
12 12 12 12 12 12 12 12 12 12 12 12 



Lycoming 

2 

12 

Figure 19, 

PARTS CATALOG 
TIO, LT10·540 S~~~~ASE MODEL ENGINES WIDE CYLINDER FLANGE C 

RELATED PARTS CYLINDER 

3-8 



iREF. 

1 
2 

3 
4 
5 

6 
7 
8 

9 
10 
11 

12 
13 

14 

15 
16 
17 
18 
19 

lycoming TIO, lTIO·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

CYLINDER, PISTON AND VALVE TRAIN 
CYLINDER HEAD DRAIN TUBES, INTERCYLINDER AND RELATED 

~ --
o QUANTITY PER A~~~IIIIRI v ----'"'--, N I-- TI0.540_,-- LTlO·540 - ,--,-~, 11- ___ • ii~ IIUN IA. ~TITTnITR I S 

F J N R 
LIA C l 2 JI212 2 1 2 J 222 

2 1 8 2 B B A A B2BB,/\ 
L CAD 8 10 D D D D B D D D 

66732 GASKET, Cover, vallie rocker shaft 12 12 12 12 12 12 12 12 12 12 12 12 
72710 COVER, Valve rocker shaft 12 12 12 12 12 1" £, 12 12 12 12 12 12 
72709 SCREW, 1/4-20 x 5/8 long (self·sealing) 24 24 24 24 24 24 24 24 24 24 24 24 
75233 "0" RING 24 24 24 24 24 24 24 24 24 24 24 24 
71450 GASKET, Rocker box cover 6 6 6 6 6 6 6 6 6 6 6 6 
75906 GASKET, Rocker box cover 6 
72242· COVER ASSY., Rocker box 6 6 6 6 6 6 6 6 6 6 6 6 
61247 COVER, Rocker box 6 
STD-1925 SCREW, 1/4-20 x 5/8 long, pan hd., self·locking 54 31 54 54 54 54 54 42 54 54 54 54 54 
STD-1874 SCREW, 1/4-20 x 13116 long, fill. M., self·locking 7 
74494 PLATE, Caution, spark plug reach 6 
STD-684 NIPPLE, Straight, 3/8 I.D. hose 6 
STD-1821 HOSE, 3/8 I.D. x 2-1/2 long 6 
STD-2180 HOSE, 318 1.0. x 1-13116 long 6 6 6 6 6 6 6 6 6 6 6 6 
LW-15592-5-05 CLAMp, Hose 12 
68759 TUBE ASSY., CyL head oil drain, cyl. no. 1 1 

71737 TUBE ASSY., Cyl. head oil drain, cyl. no. 2 1 

68761 TUBE ASSY., Cyl. head oil drain, cyl. nos. 3, 4, 5, 6 4 
72702 TUBE ASSY., Cyl. head oil drain, cyl. no. 1 1 1 1 1 1 1 1 1 1 1 1 1 
72703 TUBE ASSY., Cyl. head oil drain, cyl. no. 2 1 1 
73027 TUBE ASSY., Cyl. head oil drain, cyl. nos. 3, 4, 5, 6 4 4 4 4 4 4 4 4 4 4 4 4 
LW-11935 TUBE ASSY., Cyl. head oil drain, cyl. no. 2 1 1 1 1 1 1 1 1 1 1 1 
LW-18106 BAFFLE ASSY., Intercylinder 4 4 4 4 4 4 4 4 4 4 4 4 
75339 BAFFLE ASSY., Intercylinder 3 
LW-13389 BAFFLE ASSY., Intercylinder 1 
LW-18106 BAFFLE ASSY., Intercylinder, cyl. nos. 1 & 3, 4 & 6 2 
LW-18107 BAFFLE ASSY., Intercylinder, cyl. nos. 2 & 4,3 & 5 2 
71610 HOOK, Intercylinder baffle retainer 4 
71611 RETAINER, Intercylinder baffle 4 
72834 COVER, Baffle ignition hole 4 4 4 4 4 4 4 4 4 4 4 4 
STO-692 SCREW, No. 10-32 x 1/2 long, rd. hd. 8 8 8 8 8 8 8 8 8 8 8 8 
AN931-12S17 GROMMET, 3/4 1.0. x 1-3/8 0.0. x 3/8 thick 1 

3-9 



Lycoming 

r 18 

< ;17 
~ 

'. \ 

TIO, LT10-S40 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

Figure 20. CYLINDER HEAD DRAIN TUBES, INTERCYLINDER COOLING BAFFLES AND RELATED PARTS 

3-10 

deggle01
Rectangle



REF. 

1 
2 
3 
4 
5 

6 

7 

8 
9 
10 
11 

12 
13 
14 
15 
16 
17 
18 

19 
20 
21 
22 
23 
24 
25 
26 
27 
28 

Lycoming TIO, lTIOm540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

LW·13641 
62224 
LW·12681 
LW·12707 
LW·13926 
LW·12707 
73000 
73013 
73636 
LW·349290·i 
LW·34931 0·1 
66M19385 
STD·475 
STD·141O 
LW·349290·17 
LW·349310·14 
LW·19096 
67542 
LW·19102 
67542 
LW-18194 
67542 
1182-N4'* 
1182-06* 
1182·W5* 
LW·720465-2 
STD·1925 
MS25082·6 
76734 
8TD·696 
LW·720470-5 
STD·1874 
STD·696 
10·92879-43 
10-92673·302 

IGNITION c:;ve~"i"E'U 
SINGLE MAGNETOS, MAGNETO DRIVES AND 

CUSHION, Magneto drive 
GASKET, Magneto adapter 
GASKET, Magneto 
ADAPTER, Magneto 
ADAPTER, Magneto (for turbo drain tank vent line] 
ADAPTER, Magneto 
COUPLING, Magneto drive 
COUPLING, Magneto drive (retard) 
COUPLING, Magneto drive (right) 
MAGNETO, S6LN·1208 (37-1/2° retard) 
MAGNETO, S6LN·1209 
CLAMp, Magneto 
WASHER, 5/16 lock, internal lock 
NUT, 5/16·18 plain 
MAGNETO, S6RN·1208, 37°·30' retard 
MAGNETO, S6RN·1209 
GEAR RETAINER ASSY. 

BEARING, Ball 
GEAR RETAINER ASSY. 

BEARING, Ball 
GEAR RETAINER ASSY. 

BEARING, Ball 
SPARK PLUG, (Champion REB·37E) 
SPARK PLUG, LChamQion RHB-36S) Iridium 
SPARK PLUG, (Champion RHB·37E) 
HARNESS ASSY., Ignition 
SCREW, 1/4 x 5/8 long, plain hd., self·locking 
NUT, 3/8·24, thin 
ZIP STRAP 
WASHER, 1/4 plain, thin 
HARNESS ASSY., Ignition 
SCREW, 1/4·20 x 13/16 long, fill. hd., self·locking 
WASHER, 1/4 plain, thin 
LOCKWASHER, Cover 
NUT, Cover 

0 
1\1 

It. 
l 
l 

PLUGS 

QUA, w 'ITY PER ASSEMBLY 
110·540 LT10-540 

F N R S F J N R 
A C 2 J 2 2 

~ 
1 2 J 2 2 2 

2 1 B 2 B B A B 2 B B A 
C A D B D D D D B D D D 
4 4 4 4 
2 2 2 2 
2 2 2 2 
2 2 2 2 

1 
1 

1 1 1 1 
1 2 1 

1 
1 1 1 
1 1 1 
4 4 4 4 
4 4 4 4 
4 4 4 4 

1 . 

1 
1 2 2 
1 2 2 
1 
1 

2 
2 

12 
12 
12 12 12 
1 1 1 
12 12 12 
2 2 2 
2 2 2 

AR AR AR 
1 
6 

AR 
8 8 8 8 
8 8 8 8 

'* Item No. 18 spark plug is used in current production only. Additional spark plugs are available for this engine. See latest edition 
of Service Instruction No. 1042 for complete listing of all spark 

4·1 

deggle01
Rectangle



18 

Lycoming TIO, LT10-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

T10-540 
A2C 
C1A 
J2B 

LT10-540 
J2B 

Figure 21. SINGLE MAGNETOS, MAGNETO DRIVES AND SPARK PLUGS 

4-2 



Lycoming TIO, l TIO-540 SE RIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

IGNITION SYSTEM 
PRESSURIZED MAGNETOS (SLICK), MAGNETO DRIVES, HARNESSES AND SPARK PLUGS 

TIO-540-A2C, -J2B; LTIO-540-J2B ENGINES 

FIG. 
REF. 
21A 

PART 
NUMBER 

2-H7* 

OlP19762-7-47 

DESCRIPTION 

BAG, Magneto attaching parts 

QTY. 
PER ASSY. 
TIO LTIO 

1 1 

* Item No. 27 spark plugs are used in current production. See latest edition of Textron Lycoming 
Service Instruction No. 1042 for complete listing of all approved spark plugs. 

Added February, 1995 4-2A 

deggle01
Rectangle



Part No. 

LW-16266-25-25 
LW-14060 
LW-16266-25-44 
LW-16266-10-75 
LW-16266-38-75 
72815 
STD-696 
STD-1874 
STD-692 
STD-670 
MS25082-6 
76734 
LW-M-2376 
STD-8 

Lycoming 

PIN 01P19762-7-47 

Part Name 

CLIP, One wre for 1/4 screw 
CLIP, Two wre for 1/4 screw 
CLAMP, Three wre 
CLAMP, Six wre 
CLIP, Six wre for 3/8 screw 
BRACKET, Twst 
WASHER,1/4thin 
SCREW,1/4Iock 
SCREW, No. 10 
NUT, No.l0 
NUT, 3/8-24, thin 
ZIP STRAP 
PLATE, 3 wre 
WASHER,1/4plain 

ATTACHING HARDWARE 

TIO, l TIO-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

Qty. 

4 
4 
9 
2 
2 
1 

12 
12 

1 
1 
2 

18 
2 

24 

3 

;'" 

" 

~ 'f.' .• '~- , -. ~ y ' .. ~~) r#:::f.f.:;,.',.----c:,'-. - \ 1,-,>····, '.: H\ 

;'" .-

11 

Figure 21A. PRESSURIZED MAGNETOS (SLICK), MAGNETO DRIVES, HARNESSES 
AND SPARK PLUGS --- TIO-540-A2C, -12B; LTIO-540-12B ENGINES 

4-2B Added February, 1995 



FIG. 
REF. 

22 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 
16 

17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 

33 

Lycoming 

IGNITION SYSTEM 

TIO, lTIO·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

DUAL MAGNETOS, MAGNETO DRIVES AND SPARK PLUGS 

0 QUANTITY PER ASSEMBLY 
PART N TIO·540 lT10·540 

NUMBER DESCRIPTION A F J N R S F J N R 

l A C 2 J 2 2 2 1 2 J 2 2 2 
2 1 B 2 B B A A B 2 B B A 

l C A D B D D D D D B D D D 
LW·13899 GEAR, Retainer, maQneto drive 1 1 1 1 1 1 1 1 1 
LW·13641 CUSHION, Magneto drive 2 2 2 2 2 2 2 2 2 
LW·12681 GASKET, Magneto 1 1 1 1 1 1 1 1 1 
LW·685046·109 MAGNETO, IQnition system (D6LN·3200) 1 1 1 1 

LW-68291 0·13 MAGNETO 1 1 1 1 
LW·684604-126 HARNESS, Ignition 1 1 1 1 
LW·685046-110 MAGNETO, Ignition system (D6RN·3200) 1 1 1 1 
LW-68291 0-18 MAGNETO 1 1 1 1 
LW·684604-126 HARNESS, Ignition 1 1 1 1 
LW-685126-111 MAGNETO, Ignition system (D6LN-3000) 1 
LW-682560-13 MAGNETO 1 
LW-684607·102 HARNESS, Ignition 1 
66M19385 CLAMP, Magneto 2 2 2 2 2 2 2 2 2 
8TD·475 WASHER, 5/16 internal lock 2 2 2 2 2 2 2 2 2 
STD·1410 NUT, 5/16·18 plain 2 2 2 2 2 2 2 2 2 
STD·1925 SCREW, 1/4·20 x 5/8 long, pan hd., self-locking 8 8 8 8 8 8 8 8 
STD-2081 SCREW, 1/4-20 x 7/8 long, pan hd., self-locking 10 
76505 BRACKET, Support, ignition harness 1 1 1 1 1 1 1 1 
STD-692 SCREW, No. 10-32 x 1/2 long, rd. hd. 1 1 1 1 1 1 1 1 
STD-28 WASHER, No. 10 plain 1 1 1 1 1 1 1 1 
MS25082-6 NUT, 3/8-24 UNF-2B (thin) 2 2 2 2 2 2 2 2 
STD·2007 WASHER, 3/8 dia. seal 1 1 1 1 1 1 1 1 
LW-13227 ADAPTER, Magneto pressurization 1 1 1 1 1 1 1 1 
LW-13226 NUT, 3/8-16 plain 1 1 1 1 1 1 1 1 
STD-33 WASHER, 3/8 plain 1 1 1 1 1 1 1 1 
MS20822-4 ELBOW, 1/4 flared tube, 1/8 NPT, 90° 1 1 1 1 1 1 1 1 
AN816-4 NIPPLE, 1/4 flared tube, 1/8 NPT 1 1 1 1 1 1 1 1 
LW-12784-4-160 HOSE, Magneto to magneto pressure adapter 1 1 1 1 1 1 1 1 
76734 ZIP STRAP 1 1 1 1 1 1 1 1 
LW-13134 VALVE ASSY., Relief 1 1 1 1 1 1 1 1 
MS29512·04 SEAL, Oil, 5/64 dia. sect. x 23/64 1.0. 1 1 1 1 1 1 1 1 
02M19799 HOSE, Split 1 1 1 1 1 1 1 1 
1182-06* SPARK PLUG, (Champion RHB-36S) Iridium 12 12 12 12 12 12 12 12 
1182-W5* SPARK PLUG, (Champion RHB·37E) 12 12 12 12 12 12 12 
LW·382698 KIT, MaQneto Qfound terminal 2 2 2 2 2 2 2 2 
LW-382813 KiT, Magneto retard terminal 1 1 1 1 1 1 1 1 

-I< item No. 32 spark plugs are used in current production only. Additional spark plugs are available for these engines. See latest 
edition of Service instruction No. 1042 for complete listing of all approved spark plugs. 

NOTE ... Slick does not supply pressurized dual netas, however, ng 
has available conversion kits, PIN 13631 and 3632 to convert 
engine models TIO-540-J2BD and l TIO-540-J2BD, respectively. Refer to 
latest edition of Textron lycoming Service Instruction No. 1291. J 

Added NOTE ••• February, 1995 4-3 

deggle01
Rectangle

deggle01
Rectangle



Lycoming TID, LT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

Figure 22. DUAL MAGNETOS, MAGNETO DRIVES AND SPARK PLUGS 

4-4 

TIO-S40 
F2BD 
J2BD 
N2BD 
R2AD 
SlAD 

LTIO-S40 
F2BD 
J2BD 
N2BD 
R2AD 



FIG. 
REF. 

23 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 
16 

Lycoming TIO, LT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

ELECTRICAL COMPONENTS 
ALTERNATOR ASSEMBLIES AND BELTS 

0 QUANTITY PER ASSEMBLY 
PART N T10·540 LTlO·540 

NUMBER DESCRIPTION A F J N R S F J N R 

L A C 2 J 2 2 2 1 2 J 2 2 2 
2 1 B 2 B B A A B 2 B B A 

L C A 0 B 0 0 0 0 n B 0 0 0 
32B19549 ALTERNATOR ASSY., 12V.-70 amp. 1 1 
LW-14318 ALTERNATOR, 12V.-70 amp. (ALX-8421-LS) 1 1 
36B19484 PULLEY Alternator 1 1 
32C19553 ALTERNATOR ASSY., 24V.-70 amp. 1 1 1 1 1 1 1 1 1 1 
LW-14326 ALTERNATOR, 24V.-70 amp. (ALU-8421-LS) 1 1 1 1 1 1 1 1 1 1 
36B19484 PULLEY, Alternator 1 1 1 1 1 1 1 1 1 1 
LW-18906 ALTERNATOR ASSY., 24V.-100 amp. 1 
LW-18885 ALTERNATOR, 24\1.-100 amp. (ALV-8511) 1 
LW-14816 PULLEY, Alternator, dual belt 1 
LW-14356 ALTERNATOR ASSY., 24V.-70 amp. 1 1 1 1 1 
LW-14326 ALTERNATOR, 24V.-70 amp. (ALU-8421-LS) 1 1 1 1 1 
LW-13347 PULLEY, Alternator (llMM) 1 1 1 1 1 
LW-18900 ALTERNATOR ASSY., 24V.-100 amp. 1 1 
LW-18885 ALTERNATOR, 24V.-100 amp. (ALV-8511) 1 1 
76421 PULLEY, Alternator, dual belt 1 1 
37Al9773-376 BELT. Alternator drive, 3/8 wide 1 1 
37Al9773-382 * BELT, Alternator drive, 3/8 wide 1 1 1 1 1 1 1 1 1 
37Al9773-367 BELT, Alternator drive, 3/8 wide 1 
37Al9773M396 BELT, Alternator, dual idler pulley (two matched belts) 1 1 
LW-18129** BELT, Alternator drive, 11MM wide 1 1 1 1 1 1 1 
37Al9773M464 BELT, Alternator, dual (two matched belts) 1 

* For use with idler pulley. 
** Used with York freon compressor. 

NOTE 

See latest edition of Service Instruction No. 1154 for complete listing of FAA approved starters, generators, 
alternators, regulators and relays. 

5·1 



Lycoming TIO, LT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

~ 

Figure 23. ALTERNATOR ASSEMBLIES AND BELTS 

5-2 

2.5.8.11.14 

TIO .. 540 
A2C 
C1A 
F2BD 
J2B 
J2BD 
N2BD 
R2AD 

LTIO-540 
F2BD 
J2B 
J2BD 
N2BD 
R2AD 



FIG. 
REF. 
24 

1 

2 
3 
4 
5 

Lycoming TIO, LT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

ELECTRICAL COMPONENTS 
PRESTOLITE STARTER MOTOR AND ATIACHING PARTS 

0 QUANTITY PER ASSEMBLy 
PART N T10·540 LTI0·540 

NUMBER DESCRIPTION A F J N R S F J N R 

L A C 2 J 2 2 2 1 2 J 2 2 2 
2 1 B 2 B B A A B 2 B B A 

L c A 0 B 0 0 0 0 0 B 0 0 D 
LW-15571 STARTER, 12V. (3.38:1 internal reduction) 12114 pitch 

pinion (MZ-4222) 1 1 1 
LW-15572 STARTER, 24V. (3.38:1 internal reduction) 12114 pitch 

pinion (MHB-4016) 1 1 1 
LW-15577* STARTER, 24V. (3.38:1 internal reduction) 12114 pitch 

pinion (MHB-4018) 1 1 1 1 1 1 
LW-14214 STARTER, 24V, (3.38:1 internal reduction) 12114 pitch 

pinion (MHB-4014) reverse rotation 1 1 1 1 1 1 
LW-14215 STARTER, 12V. (3.38:1 internal reduction) 12114 pitch 

pinion (MZ-4220) reverse rotation 1 
STO-35 WASHER, 5/16 plain 4 
STO-475 WASHER, 5/16 internal lock 4 
LW-31-1.16 BOLT, 5/16-18 x 1-5/32 1 
STO-1410 NUT, 5/16-18 plain 3 

* Used with York freon compressor. 

NOTE 

See latest edition of Service Instruction No. 1154 for complete listing of FAA approved starters, generators, 
alternators, regulators and relays. 

5·3 



Lycoming TIO, LTIO·540 
WIDE CYLINDER FLANGE ~ERIES PARTS CATALOG 

RANKCASE MODEL ENGINES 

f" .gure 24. PRESTOLITE STARTER M OTORAN 5-4 D ATTACHING PARTS 



Lycoming TIO, lTIO·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

PART 
. REI, NUMBER 

24A 

1 05K21302·2"" 
05K21302.1 'I< 

2 LW·16152 
3 05K21194 ** 
4 Sm·35 
5 Sm·475 
6 LW·31·1.16 
7 Sm·1410 

ELECTRICAL COMPONENTS 
TEXTRON LYCOMING LIGHT WEIGHT STARTER KIT 

DESCRiPTION 

KIT, light Weight Starter, 12114 pitch, 24 volt 
KIT, light Weight Starter, 12/14 pitch, 12 volt 

SPACER, Starter/crankcase 
KIT Shim, light weight starter 
WASHER, 5/16 plain 
WASHER, 5/16 lock, internal teeth 
BOLT, 5/16·18 x 1·5/32 long, hex. head 
NUT, 5/16·18 plain 

o QUANTI-" PER AS~i=MRlY 
N 110.540 lTIO.~~_ 
A F J N R S F JlN R 
lAC 2 J 2 2 2 1 2 J ~12 2 

2 1 B 2 B B A A B 2 B B A 
l CAD BOD D D D B D D D 

4 
4 

3 

'I< Refer to latest edition of Starter Maintenance Manual SSP·490 for complete parts breakdown. 
** Refer to latest edition of Service Instruction No. 1447 for shim application. 

NOTE 

See latest edition of Service Instruction No. 1154 for complete listing of FAA approved starters, generators, 
alternators, regulators and relays. 

5-5 

deggle01
Rectangle



Lycoming TIO, LT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

Figure 24A. TEXTRON LYCOMING LIGHT WEIGHT STARTER KIT 

5-6 

deggle01
Rectangle



FIG. 
REF. 

25 

1 

2 
3 
4 

5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 

Lycoming TIO, L T10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

ELECTRICAL COMPONENTS 
ALTERNATOR MOUNTING AND ATIACHING PARTS 

0 QUANTITY PER ASSEMBLY 
PART N TIO·540 LT10·540 

NUMBER DESCRIPTION A F J N R S F J N R 

l A C 2 J 2 2 2 1 2 J 2 2 2 
2 1 B 2 B B A A B 2 B B A 

l C A D B D D D D D B D D D 
77756 BRACKET, Alternator 1 
07A19474 BRACKET, Alternator 1 1 
73383 LOCKPLATE, 5/16 bolt x 1.00 spacing 1 1 1 
81D·1838 BOLT, 5/16·18 x 15/16 long, hex. hd. 2 2 2 
LW·l0091 LINK, Alternator adjusting 1 
75380 LINK, Alternator adjusting 1 1 
81D·35 WASHER, 5/16 plain 1 1 1 
LW·31 HO.75 BOLT, 5/16·18 x 3/4 long, hex. hd. dr. 1 1 1 
STD·1727 WASHER, Plain 3/4 O.D. x 11/32 I.D. x 1/8 thick 1 1 1 
LW·31 HO.75 BOLT, 5/16·18 x 3/4 long, hex. hd. dr. 1 1 1 
AN6·12 BOLT, 3/8·24 x 1·21/64 long, hex. hd. dr. end 1 
STD-690 WASHER, 13116 O.D. x 25/64 I.D. x 1/16 thick AR 
STD·872 NUT, 3/8·24 slotted 1 
STD·713 PIN, Cotter, 3/32 dia. x 3/4 long 1 
74323 STRUT, Alternator support 1 1 
LW·31 HO.75 BOLT, 5/16·18 x 3/4 long, hex. hd. dr. 1 1 
STD-690 WASHER, 13/16 O.D. x 25/64 I.D. x 1/16 thick 1 1 
AN6·17 BOLT, 3/8·24 x 1·61/64 long, hex. hd. drilled end 1 1 
81D·690 WASHER, 13116 O.D. x 25/64 I.D. x 1/16 thick AR AR 
81D·872 NUT, 3/8-24 slotted 1 1 

81D·713 PIN, Cotter, 3132 dia. x 3/4 long 1 1 
AN6·16 BOLT, 3/8·24 x 1-53/64 long, hex. hd. drilled end 1 1 1 
76534 SHIM, 1-1/8 O.D. x 13/32 I.D. x 1/64 thick AR AR AR 
81D·690 WASHER, 13/16 O.D. x 25/64 1.0. x 1116 thick AR AR AR 
81D·872 NUT, 3/8·24 slotted 1 1 1 
81D-713 PIN, Cotter, 3132 dia. x 314 long 1 1 1 

5·7 



Lycoming TIO, LT10·540 SERIES .PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

Figure 25. ALTERNATOR MOUNTING AND ATTACHING PARTS 

5-8 

TIO-S40 
C1A 
J2BD 
R2AD 



FIG. 
REF. 

26 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 

lycoming TIO, lTIO·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

ELECTRICAL COMPONENTS 
ALTERNATOR MOUNTING AND ATTACHING PARTS 

0 QUANTITY PER ASSEMBLY 
PART N TIO-540 LTIO-540 

NUMBER DESCRIPTION A F J N R S F J N R 

L A C 2 J 2 2 2 1 2 J 2 2 2 
2 1 B 2 B B A A B 2 B B A 

L C A 0 B 0 0 0 0 0 B 0 0 0 
LW-14141 BRACKET, Alternator, front 1 1 
LW-14142 BRACKET, Alternator, rear 1 1 
73383 LOCKPLATE, 5/16 bolt x 1.00 spacing 2 2 
LW-31-0.94 BOLT, 5116·18 x 15/16 long, hex. hd. 4 4 
LW-11147 BRACKET, Alternator belt adjusting 1 1 
STO-1727 WASHER, Plain, 3/40.0. x 11/32 1.0. x 1/8 thick 1 1 
LW·14637* SHIM, 13/16 0.0. x 11/32 1.0. x .005 thick AR AR 
LW·14649* SHIM, 131160.0. x 11/32 1.0. x .010 thick AR AR 
LW-31H1.22 BOLT, 5/16-18 x 1·7/32 long, hex. hd. drilled 1 1 
LW·19265 PULLEY & SHAFT ASSY., Alternator dual belt, adjusting 1 1 
76420 PULLEY, Alternator idler, dual 1 1 
78629 BALL BEARING, Double row, alternator idler pulley 1 1 
MS16625-1125 RING, Internal retaining, 1-114 dia. 2 2 
LW·19238 SHAFT, Alternator dual belt idler 1 1 
76768 LOCKWASHER, Alternator idler pulley bearing 1 1 
76769 LOCKNUT, Alternator idler pulley bearing 1 1 
LW-11635 SHIELD, Idler shaft 1 1 
STO-669 WASHER, 33/64 1.0. x 1.00 0.0. x 1/8 thick 1 1 
STO-2221 NUT, 1/2-20 self-Iockin~ 1 1 
STD-1727 WASHER, Plain 3/4 0.0. x 11/32 1.0. x 1/8 thick 1 1 
LW-31H1.22 BOLT, 5/16-18 x 1-1/2 long, hex. hd. 1 1 
LW·14637* SHIM, 13/160.0. x 11/32 1.0. x .005 thick AR AR 
LW-10970 STRUT, Alternator support 1 1 
LW-31-1.50 BOLT, 5/16·18 x 1-1/2 long, hex. hd. 1 1 
STO-35 WASHER, 5/16 plain 1 1 
STO·1815 NUT, 5/16-18 self-locking 1 1 
LW·14650* SHIM, 7/8 0.0. x 15/32 1.0. x .005 thick AR AR 
AN7-14 BOLT, 7/16-20 UNF-3A x 1·19/32 long, drilled end 1 1 
STO-632 WASHER, 7/16 plain AR AR 
AN31 0-7 NUT, 7/16-20 plain, slotted 1 1 
STO-761 PIN, Cotter, 3/32 dia. x 1.00 long 1 1 
AN7-12 BOLT, 7/16-20 UNF-3A x 1-11/32 long, drilled end 1 1 
STO-632 WASHER, 7/16 plain AR AR 
AN310-7 NUT, 7/16-20 plain, slotted 1 1 
STO-761 PIN, Cotter, 3/32 dia. x 1.00 long 1 1 

* Shim as required for belt alignment between crankcase idler adjusting bracket, alternator and alternator bracket. 

5-9 



Lycoming 

Figure 26. ALTERNATOR 

TIO, LT10·540 
WIDE CYLINDER FLANGE ~~IES PARTS CATALOG NKCASE MODEL ENGINES 

TIO-S40 
R2AD 

LTIO-S40 
_ R2AD 

MOUNTING AND ATTACHING PARTS 

5·10 

deggle01
Rectangle



FIG. 
REF. 
27 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 

Lycoming TIO, LT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

ELECTRICAL COMPONENTS 
ALTERNATOR MOUNTING AND ATTACHING PARTS 

0 QUANTITY PER ASSEMBLY 
PART N T10-540 LTI0-540 

NUMBER DESCRIPTION A F J N R S F J N R 

L A C 2 J 2 2 2 1 2 J 2 2 2 
2 1 B 2 B B A A B 2 B B A 

L C A D B D D D D D B D D D 
LW-14175 BRACKET, Alternator 1 
LW-14176 SUPPORT, Alternator bracket 1 
STD-33 WASHER, 318 plain 4 
STD-678 WASHER, 318 lock, internal lock 4 
STD-596 NUT; 318-24 plain 4 
STD-632 WASHER, 7116 plain AR 
LW-14064 SHIM, 1-1/8 O.D. x 15132 I.D. x .005 thick AR 
AN7-13 BOLT, 7/16-20 x 1-15/32 long, hex. head 2 
AN310-7 NUT, 7/16-20 2 
STD-761 PIN, Cotter, 3132 dia. x 1.00 long 2 
LW-14172 BRACKET ASSY., Alternator belt adjusting 1 
STD-l373 INSERT, 5116-18 x 15/32 long, Heli·coil 2 
STD-8 WASHER, 1/4 plain 6 
LW-12232 SHIM, 9/16 O.D. x 9/32 I.D. x .005 thick AR 
STD-2025 BOLT, 1/4-20 x 2-7/16 long, hex. head 1 
LW-25-3.50 BOLT, 1/4-20 x 3-1/2 long, hex. head 1 
STD-1685 NUT, 1/4-20 self·locking 2 
STD-35 WASHER, 5/16 plain 1 
LW-31H1.22 BOLT, 5/16-18 x 1-7/32 long, hex. hd. dr. hd. 1 
LW-14174 LINK, Alternator 1 
LW-31 HO.88 BOLT, 5116-18 x 7/8 long, hex. hd. dr. hd. 2 
LW-19263 PULLEY & SHAFT ASSY., Alt. dual belt, adjusting 1 
76420 PULLEY, Alternator belt adjusting 1 
LW-19237 IDLER, Shaft, alternator adjusting 1 
78629 BALL BEARING, Alternator adjusting 1 
MS16625-1125 RING, Internal retaining, 1-1/4 dia. 2 
LW-11635 SHIELD, Alternator idler bearing 1 
76768 LOCKWASHER, Alternator idler pulley bearing 1 
76769 LOCKNUT, Alternator idler pulley bearing 1 
STD-669 WASHER, 33164 I.D. x 1.00 O.D. x 5/32 thick 1 
STD-2221 NUT, 1/2-20 self·locking 1 

sOn 

deggle01
Rectangle



(~ 
, , 

\ 

Lycoming TIO, LT10-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

TIO-S40 
R2AD 

Figure 27. ALTERNATOR MOUNTING AND ATTACHING PARTS 

5-12 



[REI-, 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 

lycoming TIO, LTIO·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

COMPONENTS 
ALTERNATOR MOUNTING AND ATTACHING PARTS 

0 QUANTITY PER ASSEMBLY 
N T10-540 lT10·540 

NUMBER -----,--'''''~. A F J N R S F J N R 1.l1!'"~1 ;11:11"" I HUN 

l A C 2 J 2 2 2 1 2 J 2 2 2 
2 1 B 2 B B A A B 2 B B A 

l C A 0 B D D 0 D D B 0 0 0 

77756 BRACKET, Alternator 1 1 1 1 1 1 1 1 1 
73383 LOCKPLATE, 5/16 bolt x 1.00 spacing 1 1 i 1 1 1 1 1 1 
STD-1838 BOLT, 5/16·18 x 15/16 long, hex. hd. 2 2 2 2 2 2 2 2 2 
LW-18759 BRACKET, Alternator belt adjusting 1 1 1 1 1 1 1 1 1 

STO·1727 WASHER, Plain, 3/40.0. x 11/32 I.D. x 118 thick 2 2 2 2 2 2 2 2 2 
LW-14637* SHIM, 13/16 0.0. x 11/32 1.0. x .005 thick AR AR AR AR AR AR AR AR AR 
LW-14649* SHIM, 13/16 0.0. x 11/32 1.0. x .010 thick AR AR AR AR AR AR AR AR AR 
LW·31H1.31 BOLT, 5/16-18 x 1-5116 long, hex. head drilled 2 2 2 2 2 2 2 2 2 
LW·10952 * SHIM,13/16 0.0. x 13/32 1.0. x .005 thick AR AR AR AR AR AR AR AR AR 
LW-19262 PULLEY & SHAFT ASSY., Alternator belt adjusting 1 1 1 1 1 1 1 1 1 
78614 PULLEY, Alternator belt adjusting 1 1 1 1 1 1 1 1 1 
78629 BEARING, Ball, alternator idler pulley 1 1 1 1 1 1 1 1 1 
MS16625·1125 RING, Internal retaining, 1·114 diameter 2 2 2 2 2 2 2 2 2 
LW-19237 SHAFT, Idler, alternator belt adjusting 1 1 1 1 1 1 ~ 1 1 
76768 WASHER, Lock, alternator idler pulley bearing 1 1 1 1 1 1 1 1 1 
76769 LOCKNUT, Alternator idler jlulley bearing 1 1 1 1 1 1 1 1 1 
LW·11635 SHIELD, Idler shaft 1 1 1 1 1 1 1 1 1 
STD·669 WASHER, 33/64 1.0. x 1.00 0.0. x 1/8 thick 1 1 1 1 1 1 1 1 1 
STD·2221 NUT, 1/2·20 self·locking 1 1 1 1 1 1 1 1 1 
AN6·12 BOLT, 3/8·24 x 1·21/64 long, hex. head, drilled end 1 1 1 1 1 1 1 1 1 
STD·690 WASHER, 13/16 0.0. x 25/64 1.0. x 1/16 thick AR AR AR AR AR AR AR AR AR 
STD·872 NUT, 3/8-24 slotted 1 1 1 1 1 1 1 1 1 
STD-713 PIN, Cotter, 3/32 dia. x 3/4 long 1 1 1 1 1 1 1 1 1 
76534 SHIM, 1·1/80.0. x 13132 1.0. x .005 thick AR AR AR AR AR AR AR AR AR 
AN6-i6 BOLT, 3/8·24 x 1·53/64 long, hex. hd., drilled end 1 1 1 1 1 1 1 1 1 
STD-690 WASHER, 13/16 O.D. x 25/64 1.0. x 1/16 thick AR AR AR AR AR AR AR AR AR 
STD·872 NUT, 3/8-24 slotted 1 1 1 1 1 1 1 1 1 
STD-713 PIN, Cotter, 3/32 dia. x 3/4 long 1 1 1 1 1 1 1 1 1 

* Shim as required for belt alignment between crankcase, idler adj. bracket, alternator and alternator bracket. 

5-13 



CD 
CD 
g 

Lycoming TIO, LT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

Figure 28. ALTERNATOR MOUNTING AND ATTACHING PARTS 

5·14 

16 



I 

I 
I 
I 

I 

I 

LYCOIIIIIIIIG TIO, LTIO-S40 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

ELECTRICAL COMPONENTS 
ALTERNATOR AND COMPRESSOR MOUNTING BRACKETS 

QUANTITY PER ASSEMBLY 
TIO-540 LTIO-540 

FIG. PART DESCRIPTION F J N R S F J N 
REF. NUMBER A c 2 J 2 2 2 I 2 J 2 2 

2 1 B 2 B B A A B 2 B B 
29 c A D B D D D D D B D D 

I LW-13434 BRACKET, Alternator I 1 I I I 1 I 
2 LW-13435 SUPPORT, Alternator bracket I I 1 1 1 I I 
3 STD-690 WASHER, 13/16 O.D. x 25/64 I.D. x 1116 thick 4 4 4 4 4 4 4 
4 STD-678 WASHER, 3/8 lock, internal teeth 4 4 4 4 4 4 4 
5 STD-596 NUT, 3/8-24 plain 4 4 4 4 4 4 4 
6 LW-12237 BRACKET ASSY., Alternator belt adjusting 1 1 1 1 1 1 1 
7 STD-1373 INSERT, 5/16-18 x 15/32 long, Heli-coil 1 I 1 1 I 1 I 
8 STD-I727 WASHER, Plain, 3/4 O.D. x 11/32 I.D. x 1/8 thick 2 2 2 2 2 2 2 
9 LW-14637* SHIM, 13116 O.D. x 11/32 J.D. x .005 thick 3 3 3 3 3 3 3 
10 LW-14649* SHIM, 13/16 O.D. x 11/32 I.D. x .010 thick 3 3 3 3 3 3 3 
II LW-3JHI.31 BOLT, 5116-18 x 5/16 long, drilled head 2 2 2 2 2 2 2 
12 LW-19261 PULLEY & SHAFT ASSY., Alternator belt adj. I I I I I I I 
13 LW-12233 PULLEY, Alternator belt adj. (lIMM) I I I I I 1 I 
14 78629 BALL BEARING, Alternator idler pulley I I I I I I I 
15 MS16625-1125 RING, Internal retaining, 1-1/4 diameter 2 2 2 2 2 2 2 
16 LW-19237 IDLER SHAFT, Alternator adjusting I I I I 1 1 I 
17 LW-11635 SHIELD, Alternator idler pulley bearing 1 I I I 1 I I 
18 76768 LOCK WASHER, Alternator idler pulley bearing 1 I 1 I I 1 I 
19 76769 LOCKNUT, Alternator idler pulley bearing 1 I I I I I I 
20 STD-222I NUT, 1/2-20 self-locking, 39/64 thick I 1 I I 1 1 I 
21 LW-10952* SHIM, 13116 O.D. x 13/32 I.D. x .005 thick 3 3 3 3 3 3 3 
22 76534* SHIM, 1-1/8 O.D. x 13/32 I.D. x .005 thick 3 3 3 3 3 3 3 
23 AN6-12 BOLT, 3/8-24 x 1-21/64 long, drilled end I I I I I 

AN6-13 BOLT, 3/8-24 x 1-7116 long, drilled end I I 
24 AN6-17 BOL T, 3/8-24 x 1-61/64 long, drilled end I I I I I 1 1 
25 STD-690* WASHER, 13/16 O.D. x 25/64I.D. x 1116 thick 1 1 1 I 1 I I 
26 STD-872 NUT, 3/8-24 slotted 2 2 2 2 2 2 2 
27 STD-713 PIN, Cotter, 3/32 x 3/4 long 2 2 2 2 2 2 2 
28 LW-12232 SHIM, 9116 O.D. x 9/32 I.D. x .005 thick 3 3 3 3 3 3 3 
29 LW-12231 BRACE, Alternator belt adjusting bracket I I I 1 1 I I 
30 STD-8 WASHER, 1/4 plain I I I I I 1 I 
31 LW-25-1.75 BOLT, 1/4-20 x 1-314 long, hex. head 1 1 I I I I I 
32 LW-25-1.25 BOLT, 1/4-20 x 1-114 long, hex. head I I 
33 STD-1685 NUT, 1/4-20 self-locking 1 I I I I I 1 
34 LW-I0952 SHIM, 13116 O.D. x 13/32 l.D. x .005 thick 3 3 3 3 3 3 3 
35 LW-15429 SHIM, 13/16 O.D. x 13/32 I.D. x.015 thick 3 3 3 3 3 3 3 
36 LW-11459 BRACKET, Compressor I I I I I I I 
37 STD-33 WASHER, 3/8 plain 2 2 2 2 2 2 2 
38 STD-678 WASHER, 3/8 lock, internal teeth 2 2 2 2 2 2 2 
39 AN6-30A BOLT, 3/8-24 x 3-13/64 long, hex. head 2 2 2 2 2 2 2 
40 STD-35 WASHER, 5116 plain 4 4 4 4 4 4 4 
41 STD-475 WASHER, 5/16 lock, internal teeth 4 4 4 4 4 4 4 
42 LW-31-1.16 BOLT, 5/16-18 x 1-5/32 long, hex. head 4 4 4 4 4 4 4 
43 STD-1342 WASHER, 25/64I.D. x 7/8 O.D. x 118 thick 8 8 8 8 8 8 8 
44 STD-2045 NUT, 3/8-24 self-locking 4 4 4 4 4 4 4 
45 37BI9774-412 BELT, Compressor drive (1/2 wide) 1 I I I I I I 

* -Shim as required to belt alignment between crankcase idler adjusting bracket, alternator and alternator bracket. 

PC-315-5E - Revised September 2010 5-15 

R 
2 
A 
D 



LYCOIIIIIIIIG 

36 

TIO, LTIO-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

39~ 
38 

TIO-S40 
A2C 
F2BD 
J2BD 
R2AD 

LTIO-S40 
F2BD 
J2B 
J2BD 

FIGURE 29. ALTERNATOR AND COMPRESSOR MOUNTING BRACKETS 

5-16 Revised September 2010 - PC-315-5E 



FIG. 
REF. 

30 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 
16 
17 

Lycoming TIO, LTlO·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

OIL SUMP AND INDUCTION SYSTEM 
OIL SUMP ASSEMBLY AND OIL SUCTION SCREEN 

0 QUANTITY PER ASSEMBLY 
PART N T10·540 LT10·540 

NUMBER DESCRIPTION A F J N R S F J N R 

L A C 2 J 2 2 2 1 2 J 2 2 2 
2 1 8 2 8 8 A A 8 2 8 8 A 

L C A D 8 D D D D D 8 D D D 
06821326 GASKET, Oil sump 1 
78065 SUMP ASSY., Oil 1 
71699 CONNECTION, Intake pipe 6 
25C·11 STUD, 1/4-20 x 1·318 long 14 
STD-1164 INSERT, 5/16·18 Heli·coil x 5/8 long 4 
38·15 STUD, 318·16 x 1·7/8 long 8 
STD·1173 INSERT, 1/4-20 Heli-coil x 1/2 long 4 
1102 PLUG, 1/8·27 NPT Allen 1 
STD·8 WASHER, 114 plain 34 
STD·160 WASHER, 1/4 internal lock 27 
LW·25·1.13 80LT, 1/4-20 x 1·1/8 long, hex. head 7 
LW·25·1.00 80LT, 1/4·20 x 1.00 long, hex. head 6 
STD·1411 NUT, 1/4·20 plain 21 
STD·551 pLUG, 1/2·14 NPT SQ. hd., drilled 2 
70484 SCREEN, Oil suction 1 
06E19769·1.00 GASKET, 1.00 I.D. x 1·1/4 O.D. x 3132 annular 1 
LW·12545 PLUG, 5/8 hex. hd. x 1.00·20 thread 1 

6-1 



Lycoming TIO, LT10·540 SERIES PARTS CATALOG .. 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

T10·540 
C1A 

Figure 30. OIL SUMP ASSEMBLY AND OIL SUCTION SCREEN 

6-2 

3 



FIG. 
REF. 
31 

1 
2 
3 
4 
5 
6 
7 

8 
9 
10 

11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 

Lycoming TIO, lT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

OIL SUMP AND INDUCTION SYSTEM 
OIL SUMP AND INDUCTION HOUSING ASSEMBLY 

0 QUANTITY PER ASSEMBLY 
PART N T10·540 LT10·540 

NUMBER DESCRIPTION A F J N R S F J N R 

l A C 2 J 2 2 2 1 2 J 2 2 2 
2 1 8 2 8 8 A A 8 2 8 8 A 

l C A D B D D D D D 8 D D D 

LW·13383 BAFFLE, Oil sump 1 1 1 1 1 1 1 1 1 1 1 
LW·13384 SUPPORT, Oil sump baffle 4 4 4 4 4 4 4 4 4 4 4 
LW-13385 SUPPORT, Oil sump baffle 2 2 2 2 2 2 2 2 2 2 2 
STD·425 WASHER, 7/16 O.D. x 13/64 LD. x 1/16 thick 6 6 6 6 6 6 6 6 6 6 6 
STD-1686 SCREW, No. 10·32 x 7/16 long, fill. hd. 6 6 6 6 6 6 6 6 6 6 6 
06821326 GASKET, Oil sump 1 1 1 1 1 1 1 1 1 1 1 
LW·13233 HOUSING ASSY., Oil sump and induction 1 1 1 
LW·13232 HOUSING ASSY., Oil sump and induction 1 1 1 1 1 1 1 1 1 
STD·514 DOWEL, 5116 dia. x 1/2 long 2 2 2 2 2 2 2 2 2 2 2 
72179 STUD, Intake pipe extension 3 3 3 3 3 3 3 3 3 3 3 
72167 PIPE, Extension, intake cylinder nos. 1 & 2 2 2 2 2 2 2 2 2 
72168 PIPE, Extension, intake cylinder nos. 3 & 4 2 2 2 2 2 2 2 2 
72169 PIPE, Extension, intake cylinder nos. 5 & 6 2 2 2 2 2 2 2 2 
LW-11273 CLAMP, Intake pipe extension 3 3 3 3 3 3 3 3 
25C-9 STUD, 1/4·20 N. form x 1-1/8 long 4 4 4 4 4 4 4 4 4 4 4 
25C·11 STUD, 1/4-20 x 1·3/8 long 15 15 15 15 15 15 15 15 15 15 15 
38-15 STUD, 3/8-16 x 1-7/8 long 8 8 8 8 8 8 8 8 8 8 8 
72706 INSERT, Heli-coil, 1/4-20 x 3/8 long, self-lock 14 14 14 14 14 14 14 14 14 14 14 
1102 PLUG, 1/8 NPT, Allen head 2 2 2 
STD·91 PLUG, 1/2-14 NPT, Allen head 1 1 1 1 1 1 1 1 1 1 1 
1102 PLUG, 1/8 NPT, Allen head 3 3 5 5 5 5 3 5 5 5 5 
STD-784 PLUG, 3/8·18 NPT, Allen head 2 2 1 1 1 1 2 1 1 1 1 
STD-355 PLUG, 3/4-14 NPT, Allen head 2 2 2 2 2 2 2 2 2 2 2 
STD-8 WASHER, 1/4 plain 29 29 29 29 29 29 29 29 29 29 29 
STD·160 WASHER, Lock, internal teeth 23 23 23 23 23 23 23 23 23 23 23 
LW-25-2.00 80LT, 1/4-20 x 2.00 long, hex. head 2 2 2 2 2 2 2 2 2 2 2 
LW-25-1.00 80LT, 1/4·20 x 1.00 long, hex. head 10 10 10 10 10 10 10 10 10 10 10 
STD·1411 NUT, 1/4 plain 13 13 13 13 13 13 13 13 13 13 13 
06E19769-0.91 GASKET, Annular 1-1/8 O.D. x 29/32 I.D. x 1/16 1 1 1 1 1 1 1 1 1 1 1 
72960 PLUG, 7/8-14 x 5/8 hex. head 1 1 1 1 1 1 1 1 1 1 1 
LW-25-0.81 80LT, 1/4·20 x 13/16 long 4 4 4 4 4 4 4 4 4 4 4 
STD·8 WASHER, 1/4 plain 37 37 37 37 37 37 37 37 37 37 37 
STD-160 WASHER, Lock, internal teeth 23 23 23 23 23 23 23 23 23 23 23 
LW-25-1.13 80LT, 1/4·20 x 1-1/8 10nQ, hex. head 6 6 6 6 6 6 6 6 6 6 6 
LW-25-1.00 80LT, 1/4-20 x 1.00 long, hex. head 8 8 8 8 8 8 8 8 8 8 8 
STD·141i NUT, 1/4-20 plain 25 25 25 25 25 25 25 25 25 25 25 
STD-551 PLUG, 1/2-14 NPT sq. head, drilled 2 2 2 2 2 2 2 2 2 2 2 
60422 SCREEN, Oil suction 1 1 1 1 1 1 1 1 1 1 1 
06E19769-1.00 GASKET. 1.00 I.D. x 1-114 O.D. x 3/32 thick 1 1 1 1 1 1 1 1 1 1 1 
LW-12545 PLUG, 5/8 hex. head x 1.00·20 thd. 1 1 1 1 1 1 1 1 1 1 1 

6·3 



Lycoming TIO, lT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

TIO-S40 
A2C 
F2BD 
J2B 
J2BD 
N2BD 
R2AD 

LTIO-S40 
F2BD 
J2B 
J2BD 
N2BD 
R2AD 

3 
e 

Q~O. CJ 
./ c'-- / 

b \' 
e.\'" 

C' I ,., 

b 

Figure 31. OIL SUMP AND INDUCTION HOUSING ASSEMBLY 

6-4 

6 

12 

~ 

~~-29 
~-28 



FIG. 
REF. 
32 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
~ 

38 

Lycoming TIO, LT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

OIL SUMP AND INDUCTION SYSTEM 
OIL SUMP AND INDUCTION HOUSING ASSEMBLY 

0 QUANTITY PER ASSEMBLY 
PART N T10-540 LT10-540 

NUMBER DESCRIPTION A F J N R S F J N R 

L A C 2 J 2 2 2 1 2 J 2 2 2 
2 1 B 2 B B A A B 2 B B A 

L C A D B D D D 0 D B D D D 
LW-13383 BAFFLE, Oil sump 1 
LW-13384 SUPPORT, Oil sump baffle 4 
LW-13385 SUPPORT, Oil sump baffle 2 
STD-425 WASHER, 7/16 O.D. x 13164 I.D. x 1/16 thick 6 
STD-1686 SCREW, No. 10-32 x 7/16 long, fill. hd. 6 
06B21326 GASKET, Oil sump 1 
LW-14492 SUMP ASSEMBLY, Oil 1 
25C-9 STUD, 1/4-20 x 1-1/8 long 4 
25C-11 STUD, 1/4-20 x 1-318 long 13 
38-15 STUD, 318-16 x 1-7/8 long 8 
STD-91 PLUG, 1/2-14 NPT, Allen head 1 
STD-355 PLUG, 314-14 NPT, Allen head 2 
STD-1173 INSERT, 1/4-20 x 1/2 long, Heli-coil 4 
STD-1171 INSERT, 318-16 x 314 long, Heli·coil 3 . 

STD-1164 INSERT, 5116-18 x 518 long, Heli·coil 2 
06E19769-O.91 GASKET, Annular 1-1/8 O.D. x 29/32 I.D. 1 
72960 PLUG, 7/8-14 x 518 hex. head 1 
1102 PLUG, 1/8-27 NPT, Allen head 1 
25C-14 STUD, 1/4-20 x 1-314 long 2 
STD-8 WASHER, 1/4 plain ~ 

STD-160 WASHER, Lock, internal teeth 23 
LW-25-1.13 BOLT, 1/4-20 x 1-1/8 long, hex. head 6 
LW-25-1.00 BOLT, 1/4-20 x 1.00 long, hex. head 6 
STD-1411 NUT, 1/4-20 plain 25 
STD-551 PLUG, 1/2-14 NPT, SCi. head, drilled 2 
LW-16899 HOUSING ASSY., Induction 1 
STD-1164 INSERT, 5116-18 x 518 long, Heli·coil 4 
1102 PLUG, 1/8-27 NPT, Allen head 4 
STD-1173 INSERT, 1/4-20 x 1/2 long, Heli·coil 4 
STD-8 WASHER, 1/4 plain 4 
STD-160 WASHER, 1/4 internal lock 4 
STD-2026 BOLT, 1/4-20 NC-3 x 3-7/8 long, hex. head 2 
STD-2025 BOLT, 1/4-20 NC-3 x 2-7/16 long, hex. head 2 
LW-13807 ADAPTER ASSY., Fuel drain valve 1 
MS28775-015 "0" RING, 35/64 I.D. x 5164 dia. 1 
60422 SCREEN, Oil suction 1 
06E19769-1.00 GASKET, 1.00 I.D. x 1-1/4 O.D. x 3132 thick 1 
LW-12545 PLUG, 518 hex. head x 1.00-20 thread 1 

6-5 



Lycoming TIO, LT10-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

Figure 32. OIL SUMP AND INDUCTION HOUSING ASSEMBLY 

6-6 



FIG. 
REF. 

33 

1 
2 

3 

4 

5 
6 
7 
8 

9 
10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 

Lycoming TIO, LT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FlANGE CRANKCASE MODEL ENGINES 

PART 
NUMBER 

72711 
LW·12191 
LW-16706 
LW·12192 
76708 
LW·12193 
LW-16487 
LW·12194 
76707 
LW-14449 
LW-12195 
76706 
71973 
74360 
STO·8 
STO-160 
LW·25·1.25 
70485 
69603 
LW-15592-8·28 
71973 
73346 
STO-8 
STD-160 
LW·25·1.25 
78366 
LW-15592-8·24 
72210 
77998 
STD·1164 
STO-8 
LW-25-0.81 

OIL SUMP AND INDUCTION SYSTEM 
INTAKE PIPES AND AIR INLET HOUSING 

0 
N 

DESCRIPTION A 
L 
L 

RING, Seal, intake pipes 
PIPE, Intake, cylinder no. 1 
PIPE, Intake, cylinder no. 1 
PIPE, Intake, cylinder no. 2 
PIPE, Intake, cylinder no. 2 
PIPE, Intake, cylinder no. 3 
PIPE, Intake, cylinder no. 3 
PIPE, Intake, cylinder nos. 4 & 5 
PIPE, Intake, cylinder no. 4 
PIPE, Intake, cylinder no. 5 
PIPE, Intake, cylinder no. 6 
PIPE, Intake, cylinder no. 6 
GASKET, 2 bolt flange, 1-7/8 1.0. 
FLANGE, Intake pipe, upper 
WASHER, 1/4 plain 
WASHER, 1/4 lock, internal teeth 
BOLT, 1/4·20 x 1·114 long, hex. hd. 
PIPE, Intake 
HOSE, 1·314 I.D. x 2·3/16 O.D. x 1·3/4 long 
CLAMp, Hose 
GASKET, 2 bolt flange, 1·7/8 I.D. 
FLANGE, Intake p~e, upper 
WASHER, 1/4 plain 
WASHER, 1/4 lock, internal teeth 
BOLT, 1/4-20 x 1·1/4 long, hex. hd. 
HEAT SHIELD, No.1 & 2 pipes 
CLAMp, 1-13/16 dia. x 9116 wide 
GASKET, Air throttle housing 
HOUSING ASSY., Air inlet 

INSERT, 5/16-18 HeJi-coil, 5/8 long 
WASHER, 1/4 plain 
BOLT, 1/4-20 x 13/16 long, hex. hd. 

6-7 

QUANTITY PER ASSEMBLY 
T10-540 LTIO·540 

F J N R S F J N R 
A C 2 J 2 2 2 1 2 J 2 2 2 
2 1 B 2 B B A A B 2 B B A 
C A D B D D D D D B D D D 

6 6 6 6 6 6 6 6 6 6 6 6 
1 1 1 1 1 1 1 1 1 1 1 

1 
1 1 1 1 1 1 1 1 1 1 1 

1 
1 1 1 1 1 1 1 1 1 1 1 

1 
2 2 2 2 2 2 2 2 2 2 2 

1 
1 

1 1 1 1 1 1 1 1 1 1 1 
1 

6 6 6 6 6 6 6 6 6 6 6 6 
6 6 6 6 6 6 6 6 6 6 6 6 
12 12 12 12 12 12 12 12 12 12 12 12 
12 12 12 12 12 12 12 12 12 12 12 12 
12 12 12 12 12 12 12 12 12 12 12 12 

6 
6 
12 
6 
6 
12 
12 
12 
2 
4 

1 1 1 1 1 1 1 1 1 1 1 
1 1 1 1 1 1 1 1 1 1 1 
4 4 4 4 4 4 4 4 4 4 4 
6 6 6 6 6 6 6 6 6 6 6 
6 6 6 6 6 6 6 6 6 6 6 



Lycoming TIO, lT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

Figure 33. INTAKE PIPES AND AIR INLET HOUSING 

6-8 

\ 

'\ ;\ 

n 
I ( 

\ 
\ 



FIG. 
REF. 

34 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 

Lycoming TIO, LT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

OIL SUMP AND INDUCTION SYSTEM 
FUEL INJECTORS, FUEL MANIFOLDS AND INJECTION NOZZLES 

0 QUANTITY PER ASSEMBLY 
PART N T10-540 LT10-540 

NUMBER DESCRIPTION A F J N R S F J N R 

L A C 2 J 2 2 2 1 2 J 2 2 2 
2 1 B 2 B B A A B 2 B B A 

L C A D B D D D D D B D D D 
73032 GASKET, Air inlet housing 1 1 1 1 1 1 1 1 1 1 
LW-14522 FUEL INJECTOR ASSEMBLY 1 1 1 1 1 1 1 1 
LW-11507 FUEL INJECTOR (2524500-9) 1 1 1 1 1 1 1 1 
AN893-2 BUSHING, Reducer (outlet) 1 1 1 1 1 1 1 1 
MS29512-06 SEAL, Oil, 5/64 dia. sect. x 15/32 dia. (outlet) 1 1 1 1 1 1 1 1 
75948 TEE, 1/4 tube x 7/16 thread (outlet) 1 1 1 1 1 1 1 1 
MS29512-06 SEAL, Oil, 5/64 dia. sect. x 15/32 dia. 1 1 1 1 1 1 1 1 
AN924-6 NUT, Flared tube, bulkhead fitting 1 1 1 1 1 1 1 1 
76779 ELBOW, 9/16 male to 1/8 NPT, female 1 1 1 1 1 1 1 1 
75447 NIPPLE, 3116 tube x 1/8 NPT, restricted 1 1 1 1 1 1 1 1 
LW-13527 FUEL INJECTOR (2524649-10) 1 1 
AN893-2 BUSHING, Reducer (outlet) 1 1 
MS29512-06 SEAL, Oil, 5/64 dia. sect. x 15/32 dia. (outlet) 1 1 
75948 TEE, 1/4 tube x 7/16 thread (outlet) 1 1 
MS29512-06 SEAL, Oil 5/64 dia. sect. x 15/32 dia. (outlet) 1 1 
AN924-6 NUT, Flared tube, bulkhead fitting (outlet) 1 1 
76779 ELBOW, 9/16 male to 1/8 NPT, female 1 1 
02A21382 NIPPLE, 3/16 tube x 1/8 NPT, restricted 1 1 
STD-475 WASHER, 5/16 internal lock 4 4 4 4 4 4 4 4 4 4 
STD-35 WASHER, 5/16 plain 2 2 2 2 2 2 2 2 2 2 
LW-31-1.31 BOLT, 5116-18 x 1-5116 long, hex. head 4 4 4 4 4 4 4 4 4 4 
STD-1727 WASHER, Plain, 314 O.D. x 21/64 I.D. x 1/8 thick 2 2 2 2 2 2 2 2 2 2 
AN929-3 CAP ASSY., 3116 tube fitting 1 1 1 1 1 1 1 1 1 1 
LW-12877-6S142 HOSE, Fuel pump to injector 1 1 1 1 1 1 1 1 1 1 
LW-18853 NOZZLE, Injection (2524923) 6 6 6 6 6 6 6 6 6 6 
951391 "0" RING 12 12 12 12 12 12 12 12 12 12 
75414 BRACKET, Fuel manifold 2 2 2 2 2 2 2 2 2 2 
STD-160 WASHER, 1/4 internal lock 2 2 2 2 2 2 2 2 2 2 
STD-1411 NUT, 1/4-20 plain 2 2 2 2 2 2 2 2 2 2 
76778 MANIFOLD ASSY., Fuel, right 1 1 1 1 1 1 1 1 1 1 
STD-148 NIPPLE, Union, 1/8 tube 

, 
2 2 2 2 2 2 2 2 2 2 

MS20822-4 ELBOW, 1/4 tube x 1/8 NPT, 90° 1 1 1 1 1 1 1 1 1 1 
STD-2166 ELBOW, Union 1 1 1 1 1 1 1 1 1 1 
76777 MANIFOLD ASSY., Fuel, left 1 1 1 1 1 1 1 1 1 1 
STD-148 NIPPLE, Union, 1/8 tube 1 1 1 1 1 1 1 1 1 1 
MS20822-4 ELBOW, 1/4 tube x 1/8 NPT, 90° 1 1 1 1 1 1 1 1 1 1 
STD-2166 ELBOW, Union 1 1 1 1 1 1 1 1 1 1 
AN791-2 ELBOW, Union, 1/8 NPT, 45° 1 1 1 1 1 1 1 1 1 1 
LW-25-0.75 BOLT, 1/4-20 x 3/4 long, hex. hd. 2 2 2 2 2 2 2 2 2 2 
STD-8 WASHER, 1/4 plain 2 2 2 2 2 2 2 2 2 2 
STD-160 WASHER, 1/4 internal lock 2 2 2 2 2 2 2 2 2 2 
STD-1411 NUT, 1/4-20 plain 2 2 2 2 2 2 2 2 2 2 
LW-13778 ROD, Connecting, injector linkage 1 1 
STD-63 NUT, No. 10-32 plain 2 2 
05R19950 ROD END, Injector controller rod 2 2 
LW-11353 SPACER, Linkage, injector throttle 2 2 

6-9 



FIG. 
REF. 

34 

47 
48 
49 
50 

Lycoming TIO, LT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

OIL SUMP AND INDUCTION SYSTEM 
FUEL INJECTORS, FUEL MANIFOLDS AND INJECTION NOZZLES (Continued) 

0 QUANTITY PER ASSEMBLY 
PART 

NUMBER 

STO·122 
AN3·10 
STD·303 
STO·68 

DESCRIPTION 

WASHER, 7/32 I.D. x 5/16 O.D. x 1/32 thick 
BOLT, No. 10-32 x 1·1/32 long, dr. end 
NUT, No. 10-32 slotted shear 
PIN, 1/16 x 1/2 long 

N T10-540 

A F J 

L A C 2 J 2 
2 1 B 2 B 

L c A D B D 

F2BD 
J2B 
J2BD 
N2BD 
R2AD 

LTIO-540 
F2BD 
J2B 
J2BD 
N2BD 
R2AD 

Figure 34. FUEl INJECTORS, FUEL MANIFOLDS AND INJECTION NOZZLES 

6-10 

lT10-540 
N R S F J N R 
2 2 1 2 J 2 2 2 
B A A B 2 B B A 
D D D D B D D D 

AR AR 
2 2 
2 2 
2 2 



FIG. 
REF. 

35 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 

lycoming TIO, LTIO·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

Oil SUMP AND INDUCTION SYSTEM 
FUEL INJECTOR, FUEL MANIFOLDS AND INJECTION NOZZLES 

0 QUANTITY PER ASSEMBLY 
PART N T10-540 LTIO·540 

NUMBER DESCRIPTION A F J N R S F J N R 

L A C 2 J 2 2 2 1 2 J 2 2 2 
2 1 B 2 B B A A B 2 B B A 

L C A 0 B 0 0 0 0 0 B 0 0 0 
72032 GASKET, Air inlet housinQ 1 
LW-16610 FUEL INJECTOR ASSEMBLY 1 
LW-16611 LEVER, Fuel injector 1 
LW-10-0.53 BOLT, No. 10-24 x 17/32 long 1 
05R19950 ROD END, Female No. 10-32 1 
STO-122 WASHER, No. 10 plain, 5/16 0.0. x 1/32 thick 2 
STO-488 WASHER, No. 10 plain, 17/32 0.0. x 1/16 thick 3 
LW-10-1.44 BOLT, No. 10-24 x 1-7116 long, hex. head 1 
LW-16619 PLATE, Injector lever 1 
AN365-1024 NUT, No. 10 lock 2 
MS29512-06 SEAL, Oil, 5/64 dia. sect. x 15/32 1.0. 1 
AN893·2 RE~UCER, 9/16-18 to 7/16-20 1 
74369 TEE, 1/4 tubinQ, adj. 1 
MS29512-06 SEAL, Oil, 5/64 dia. sect. x 15/32 1.0. 1 
74797 FiniNG, 9/16-18 to 1/8-27 NPT 1 
02A21377 ELBOW & BUSHING ASSY., 45° 1 
STO-1727 WASHER, Plain, 3/40.0. x 21/64 1.0. x 1/8 thick 2 
STO-35 WASHER, 5116 plain 2 
STO-475 WASHER, 5/16 internal lock 4 
LW-31-1.31 BOLT, 5116-18 x 1-5/16 10nQ, hex. head 4 
AN929-3 CAP ASSY., 3116 flared tube fitting 1 
LW-18853 NOZZLE, Injection (2524923) 6 
951391 "0" RING 12 
75414 BRACKET, Fuel manifold 2 
STO-160 WASHER, 1/4 lock, internal teeth 2 
STO-1411 NUT, 1/4-28 plain 2 
76778 MANIFOLD ASSY., Fuel, left 1 
STO·148 NIPPLE, Union, 1/8 tube 2 
MS20822-4 ELBOW, 1/4 flared tube, 1/8 NPT, 90° 1 
STO-2166 ELBOW, Union 1 
LW-14279 MANIFOLD ASSY., Fuel, right 1 
STO-148 NIPPLE, Union, 1/8 tube 2 
MS20823-4 ELBOW, 1/4 flared tube, 45° 1 
STO-2166 ELBOW, Union 1 
LW-25-0.75 BOLT, 1/4-20 x 3/4 long, hex. head 2 
STO-8 WASHER, 1/4 plain 2 
STO-160 WASHER, 1/4 lock, internal teeth 2 
STO-1411 NUT, 1/4-20 plain 2 

6-11 



Lycoming TIO, LT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

TIO-540 
S1AD 

Figure 35. FUEL INJECTOR, FUEL MANIFOLDS AND INJECTION NOZZLES 

6-12 

deggle01
Rectangle

deggle01
Rectangle



TIO, lTIO·540 SERIES PARTS 
WIDE FLANGE CRANKCASE 

OIL SUMP AND INDUCTION SYSTEM 
FUEL FUEL AND INJECTION NOZZLES 

0 QUANTITY PER ASSEMBLY 
N TIO·540 LTIO·540 

.REI-, nF~r::Rir"""'''' A F J N R S F JIN R ____ , ,W DIU!,;! 
A C 2 J 2 2 2 1 2 J 2 2 2 l 2 1 B 2 B B A A B 2 B B A 

l c A D B D D D D D B D D 0 

1 73032 GASKET, Air inlet housinQ 1 

2 78802 FUEL INJECTOR ASBY. 1 
3 75311 FUEL INJECTOR (2524163-14) 1 

4 I AN825-4 TEE, 1/4 flared tube, 1/8 pipe thread 1 

5 MS29512·06 SEAL, Oil, 5/64 dia. section x 15/32 1.0. 1 

6 AN924-6 NUT, Flared tube, bulkhead fitting 1 
7 76779 ADAPTER, Injector, fuel outlet 1 

8 AN914-1 ELBOW, 118 pipe thd. 1 
9 02A21377 ELBOW & BUSHING ASSY., 45° 1 
10 STO-475 WASHER, 5/16·18 internal lock 4 
11 STD-35 WASHER, 5116 plain 3 
12 LW-31-1.31 BOLT, 5/16 x 1-5/16 long, hex. head 4 
13 STD-1727 WASHER, Plain, 3/4 O.D. x 21/64 1.0, x 1/8 1 

14 AN929-3 CAP ASSY., 3/16 flared tube fitting 1 
15 LW·12879·6S120 HOSE, Fuel pump to injector 1 
16 LW·18853 NOZZLE, Injection (2524923) 6 
17 951391 "0" RING 12 
18 75414 BRACKET, Fuel manifold 2 
19 STD-160 WASHER, 1/4 lock, internal teeth 2 
20 STD·1411 NUT, 1/4-20 plain 2 
21 76778 MANIFOLD ASSY., Fuel, right 1 

22 STD·148 NIPPLE, Union, 1/8 tube 2 
23 MS20822-4 ELBOW, 1/4 flared tube, 1/8 NPT, 90° 1 

24 8TD-2166 ELBOW: Union 1 
25 76777 MANIFOLD ASSY., Fuel, left 1 

26 STD-148 NIPPLE. Union, 1/8 tube 1 

27 MS20822-4 ELBOW, 1/4 tube x 1/8 NPT, 90° 1 

28 STD-2166 ELBOW, Union 1 

29 AN791-2 ELBOW, Union, 1/8 NPT, 45° 1 

30 LW-25-0.75 BOLT, 1/4·20 x 3/4 long, hex. head 2 
31 STO-8 WASHER, 1/4 plain 2 
32 STD-160 WASHER, 1/4 lock. internal teeth 2 
33 8TD·1411 NUT, 1/4·20 plain 2 

6·13 

deggle01
Rectangle



lycoming TIO, LTIO·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

TIO-S40 
A2C 

. Figure 36. FUEL INJECTOR, FUEL MANIFOLDS AND INJECTION NOZZLES 

6-14 



FIG. 
REF. 

37 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 

Lycoming TIO, lT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

Oil SUMP AND INDUCTION SYSTEM 
FUEL INJECTOR, FUEL MANIFOLD, INJECTION NOZZLES, HOSES AND ATTACHMENTS 

0 QUANTITY PER ASSEMBLY 
PART N T10·540 LT10-540 

NUMBER DESCRIPTION A F J N R S F J N R 

L A C 2 J 2 2 2 1 2 J 2 2 2 
2 1 B 2 B B A A B 2 B B A 

L C A 0 B 0 0 0 0 0 B 0 0 0 
66224 GASKET, Fuel injector 1 
78318 FUEL INJECTOR, Bendix (2524359-11) 1 
S1O-35 WASHER, 5/16 plain 4 
S1O·475 WASHER, 5/16 internal lock 4 
LW-31-1.25 BOLT, 5/16-18 x 1-1/4 long, hex. head 4 
LW-18854 NOZZLE ASSY., Manifold air bleed (2524917) 6 
951391 "0" RING 12 
75283 MANIFOLD ASSY., Fuel 1 
MS20823-4 ELBOW, 1/4 tube, 1/8 NPT, 45° 1 
STO-148 NIPPLE, Union, 1/8 NPT 6 
02G21446 NIPPLE, 1/8 tube to 1/8 NPT, restricted 1 
73966 SPACER, Fuel manifold bracket 2 
73965 BRACKET, Fuel manifold 2 
S1O-251 WASHER, No. 10 lock, internal teeth 4 
S1O-82 SCREW, No. 10-24 x 1/2 long, fill. head, dr. 4 
LW-12098-0-200 TUBE ASSY., Fuel manifold to nozzle, cyls. 1, 2, 5 & 6 4 
LW-12098-0-170 TUBE ASSY., Fuel manifold to nozzle, cyls. 3 & 4 2 
LW-16266-10-75 CLAMP 12 
LW-16266-10-13 CLAMP 12 
S1O-860 SCREW, No. 10-32 x 5/8 long, fill. head 14 
S1O-425 WASHER, No. 10 plain 2 
S1O-670 NUT, No. 10·32 self-locking 14 
73136 BRACKET,900 2 
LW-13192-4S334 HOSE ASSY., Fuel injector to fuel manifold 1 
74278 BRACKET ASSY., Fuel line support 1 
LW-16266-25-63 CLAMP 1 
S1O-860 SCREW, No. 10-32 x 5/8 long, fill. head 1 
S1O·692 SCREW, No. 10-32 x 1/2 long, rd. head 2 
S1O-425 WASHER, No. 10 plain 3 
S1O-670 NUT, No. 10-32 self-locking 1 
LW·12879-6S380 HOSE ASSY., Fuel pump to injector 1 
LW-16266-25-75 CLAMP (Attach to sump) 1 
LW-16266-25-63 CLAMP 1 
LW-16266-25-75 CLAMP 1 
STO-692 SCREW, No. 10-32 x 1/2 long, rd. hd. 1 
S1O-425 WASHER, No. 10 plain 2 
S1O·670 NUT, No. 10-32 self-locking 1 
AN825-6 TEE, 3/8 flared tube with 1/4 NPT 1 

MS20822-6 ELBOW, 3/8 flared tube with 1/4 NPT, 90° 1 

73136 BRACKET, Extension (angle) 1 
STO-471 SCREW, 114-20 x 1/2 long 1 

STD-8 WASHER, 1/4 plain 1 
S1O·160 WASHER, 1/4 lock, internal teeth 1 

STO·692 SCREW, No. 10-32 x 1/2 long, rd. hd. 1 
STO·425 WASHER, No. 10 plain 1 

STD-670 NUT, No. 10·32 self-locking 1 

6-15 



Lycoming 

38~. 
Q 
~? 

, /~ . 

18,19,20,22 -----,-------.r-------. 

18,19,20,21,22,23 

'---------''--- 18,19,20,22 

TIO, LT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

e 
~36 

37 

TIO-540 
C1A 

Figure 37. fUEL INJECTOR, fUEL MANIFOLD, INJECTION NOZZLES, HOSES AND ATTACHMENTS 

6-16 



FIG. 
REF. 

38 

1 

2 

3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 

Lycoming TIO, lTIO·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

OIL SUMP AND INDUCTION SYSTEM 
FUEL HOSES AND ATTACHING PARTS 

0 QUANTITY PER ASSEMBLY 
PART N T10·540 LT10·540 

NUMBER DESCRIPTION A F J N R S F J N R 

L A C 2 J 2 2 2 1 2 J 2 2 2 
2 1 B 2 B B A A B 2 B B A 

L C A 0 B 0 0 0 0 0 B 0 0 0 
LW-12878-4S176 HOSE, Fuel injector to fuel manifold, right 1 

LW-12876-4S172 HOSE, Fuel injector to fuel manifold, right 1 1 1 1 1 1 1 1 1 1 
LW-12798-4S242 HOSE, Fuel injector to fuel manifold, left 1 
LW-12876-4S250 HOSE, Fuel injector to fuel manifold, left 1 1 1 1 1 1 1 1 1 1 
LW-16266-25-63 CLAMP 2 1 1 1 1 1 1 1 1 1 1 
STD-8 WASHER, 1/4 plain 2 1 1 1 1 1 1 1 1 1 1 
LW-16266-25-63 CLAMp, (Attach to sump flange) 1 1 1 1 1 1 1 1 1 1 1 
STO-160 WASHER, 1/4 lock, internal teeth 2 1 1 1 1 1 1 1 1 1 1 
STD-1411 NUT, 1/4-20 plain 2 1 1 1 1 1 1 1 1 1 1 
LW-12098-0-100 TUBE ASSY., Fuel manifold to nozzle, cyls. 1, 3, 4 & 6 4 4 4 4 4 4 4 4 4 4 4 4 
LW-12098-0-170 TUBE ASSY., Fuel manifold to nozzle, cyls. 2 & 5 2 2 2 2 2 2 2 2 2 2 2 2 
73152 BRACKET, Support clamp 1 1 1 1 1 1 1 1 1 1 1 1 
LW-16266-10-13 CLAMP 1 1 1 1 1 1 1 1 1 1 1 1 
STO-692 SCREW, No. 10-32 x 1/2 long, rd. hd. 1 1 
STO-860 SCREW, No. 10-32 x 5/8 long, fill. hd. 1 1 1 1 1 1 1 .1 1 1 
STO-670 NUT, No. 10-32, self-locking 1 1 1 1 1 1 1 1 1 1 1 1 
LW-16266-10-38 CLAMP 1 1 1 1 1 1 1 1 1 1 1 
LW-16266-10-13 CLAMP 1 1 1 1 1 1 1 1 1 1 1 1 
STO-692 SCREW, No. 10-32 x 1/2 long, rd. hd. 1 1 1 1 1 1 1 1 1 1 1 1 
STO-670 NUT, No. 10-32, self-locking 1 1 1 1 1 1 1 1 1 1 1 1 
LW-16266-10-13 CLAMp, Nozzle line 5 5 5 5 5 5 4 5 5 5 5 5 
LW-16266-10-38 CLAMp, Nozzle vent lines 5 5 5 5 5 5 4 5 5 5 5 5 
STD-692 SCREW, No. 10-32 x 1/2 long, rd. hd. 5 5 5 5 5 5 5 5 5 5 5 
STO-670 NUT, No. 10-32 self-locking 5 5 5 5 5 5 5 5 5 5 5 
73136 BRACKET, Extension, angle 1 
STO-692 SCREW, No. 10-32 x 1/2 long, rd. hd. 4 
STO-670 NUT, No. 10-32 self-locking 4 
LW-12799-6S322 HOSE ASSY., Fuel pump to injector 1 
STO-8 WASHER, 1/4 plain 1 
STO-160 WASHER, 1/4 lock, internal teeth 1 
STO-9 NUT, 1/4-28 plain 1 
LW-12798-4S111 HOSE ASSY., Fuel injector to fuel manifold, left 1 
LW-12878-4S170 HOSE ASSY., Fuel injector to fuel manifold, right (45°) 1 

6-17 



r' 
I --, 

o 
C\J 
C\J 
C') 

T10-540 
S1AD 

lycoming 

10,11, 
12,14 

9 

, 
r 
~ 
~, 

" 

u1J\ 

TIO, LT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

T10-540 
A2C 
F2BD 
J2B 
J2BD 
N2BD 
R2AD 

'-------l'------1.-15,16,17,18 

LT10-540 
F2BD 
J2B 
J2BD 
N2BD 
R2AD 

19,20 
21,22 

Figure 38. FUEL HOSES AND ATTACHING PARTS 

6-18 



FIG. 
REF. 

39 

1 
2 
3 

4 
5 
6 

7 
8 
9 
10 

11 
12 

13 
14 

15 
16 
17 

18 

19 

20 

21 
22 
23 
24 
25 

Lycoming TIO, L T10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

OIL SUMP AND INDUCTION SYSTEM 
INJECTOR NOZZLE VENT MANIFOLDS, HOSES AND ATIACHMENTS 

0 QUANTITY PER ASSEMBLY 
PART N T10·540 LT10·540 

NUMBER DESCRIPTION A F J N R S F J N R 

L A C 2 J 2 2 2 1 2 J 2 2 2 
2 1 B 2 B B A A B 2 B B A 

L C A D B D D D D D B D D D 

75340 MANIFOLD, Injector nozzle vent, outer right (16.13 long) 1 1 1 1 1 1 1 1 1 1 1 1 
75332 MANIFOLD, Injector nozzle vent, outer left (21.18 long) 1 1 1 1 1 1 1 1 1 1 1 1 
76772 HOSE, 3116 I.D. x 7/16 O.D. x 1-7/8 long 6 6 6 6 6 6 6 6 6 6 6 
74493 HOSE, 3116 I.D. x 7/16 O.D. x 2-1/2 long 6 
LW-15592-5-D4 CLAMp, 7/16 I.D. x 5/16 wide 12 12 12 12 12 12 12 12 12 12 12 12 
74832 BRACKET, Nozzle vent manifold 4 4 4 4 4 4 4 4 4 4 4 4 
STD-860 SCREW, 10-32 x 5/8 long, round head 4 4 4 4 4 4 4 4 4 4 4 
STD-692 SCREW, 10-32 x 1/2 long, round head 4 
STD-670 NUT, No. 10-32 self-locking 4 4 4 4 4 4 4 4 4 4 4 4 
STD-1339 PLUG, 1/16-27 NPT, Allen head 2 2 2 2 2 2 2 2 2 2 2 2 
02A21169 ELBOW, Manifold, 3/8 flared tube coupling, 90° 2 2 2 2 2 2 2 2 2 2 2 2 
LW-12783-6-194 HOSE, Manifold, injector nozzle vent, inner right 1 1 1 1 1 1 1 1 1 
LW-12783-6-220 HOSE, Manifold, injector nozzle vent, inner left 1 1 1 1 1 1 1 1 1 
LW-12783-6·220 HOSE, Manifold, injector nozzle vent, inner left 2 2 
LW-12783-6-220 HOSE, Manifold, injector nozzle vent, right 1 
LW-12783-6-340 HOSE, Manifold, injector nozzle vent, left 1 
LW-16266-25-50 CLAMp, Fuel line 2 2 2 2 2 2 2 2 2 2 2 2 
76734 ZIP STRAP 2 2 2 2 2 2 2 2 2 
76734 ZIP STRAp, Left side 1 1 
LW-16266-10-75 CLIp, 314 I.D. cushion type for No. 10 screw 2 
02M19799 HOSE, Split (assemble on vent hose to turbo strut) 2 2 2 2 2 2 2 2 2 2 2 
72815 BRACKET, Support (on accessory housing) 1 1 
72815 BRACKET, Support (1 on front sump, 1 on acc. hsg.) 2 
STO-425 WASHER, No. 10 plain 2 2 
STD-425 WASHER, No. 10 plain 4 
STD-670 NUT, No. 10-32 self-locking 1 1 
STO-670 NUT, No. 10·32 self-locking 2 
STD-969 SCREW, No. 10-32 x 1/2 long, fill. head 1 1 
STD-969 SCREW, No. 10-32 x 1/2 long, fill. head 2 
STD-670 NUT, No. 10-32 self-locking 2 2 
STO-969 SCREW, No. 10-32 x 1/2 long, fill. head 2 2 
LW-16266-25-75 CLAMP 2 2 
76355* TEE, 3/8 tube with 9/16 thread on run (nozzle vent) 1 
73119** ELBOW, 3116 tube, 90° (fuel pump vent) 1 

* Uses "0" Ring, PIN MS29512-06. 
** Uses "0" Ring, PIN MS29512-03. 

6-19 



Lycoming 

TIO·540 
A2C 
F2BD 
J2B 
J2BD 
N2BD 
R2AD 
S1AD 

TIO, lT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

LTIO-540 
F2BD 
J2B 
J2BD 
N2BD 
R2AD 

~'~1921 
~)~~~ 18 • 
vt.K. 17 

""'-20.22 

39. INJECTOR NOZZLE VENT MANIFOIJJS, HOSES AND ATTACHMENTS 

6·20 



lycoming TIO, l TIOw540 SERIES PARTS 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

Oil SUMP AND INDUCTION SYSTEM 
INJECTOR NOZZLE VENT MANIFOLDS, HOSES AND ATTACHMENTS 

0 QUANTITY PER ASSEMBLY 
PART N T10·540 lT10·540 

iREF. NUMBER DESCRIPTION A F J N R S F J N R 

l A C 2 J 2 2 2 1 2 J 2 2 2 
2 1 B 2 B B A A B 2 8 8 A 

l C A 0 B 0 D 0 D 0 B 0 D D 
1 78109 MANIFOLD, Injector nozzle vent, right 1 
2 78110 MANIFOLD, Injector nozzle vent, left 1 
3 74493 HOSE, 3/16 I.D. x 7/16 0.0. x 2-1/2 long 6 
4 LW-15592-5-04 CLAMP, 7/16 1.0. x 5/16 wide 12 
5 78127 TUBE, Crossover, injector nozzle vent manifold 1 

6 STD-2048 HOSE, 1/4 I.D. x 19/32 0.0. x 2-7/16 long 2 
7 LW-15592-5-04 CLAMP, 7/16 I.D. x 5116 wide 4 
8 LW-16266-25-25 CLAMP 2 
9 STO-1916 SCREW, 1/4-20 x 1·1/8 long, fill. hd., self-locking 2 
10 STD-1685 NUT, 1/4·20, self-locking 2 
11 LW·16266·25·25 CLAMP 2 
12 78753 BRACKET, Injector nozzle vent crossover 1 
13 STO·692 SCREW, No. 10-32 x 1/2 long, fill. hd. 1 

14 STD-425 WASHER, No. 10 plain 1 
15 STD·670 NUT, No. 10·32 self·locking 1 
16 STO-1339 PLUG, 1/16-27 NPT, Allen 3 
17 AN815·4 NIPPLE, 1/4 tube (between hole & vent tube) 1 
18 LW·12784·4·310 HOSE ASSY., Nozzle vent to air inlet housing 1 
19 LW-16266-25·31 CLAMP, Bracket 1 
20 73136 BRACKET, Support clamp (attach to sump) 1 
21 STO·860 SCREW, No. 10·32 x 5/8 long, fill. head 1 
22 STO·425 WASHER, No. 10 plain (clip to bracket) 1 
23 STD-670 NUT, No. 10·32 self·locking 1 
24 72376 ELBOW, 1/4 tube to 7/16 thread (in air inlet housing) 1 

6·21 



24 

Lycoming 

TIO-S40 
C1A 

TIO, lT10·540 SERIES· PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

Figure 40. INJEOOR NOZZLE VENT MANIFOLDS, HOSES AND ATTACHMENTS 

6-22 



FIG. 
REF. 

41 

1 
2 

3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 

15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 

27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
';fl 
38 
39 
40 
41 

Lycoming TIO, LT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

TURBOCHARGER AND EXHAUST SYSTEMS 
EXHAUST MANIFOLDS AND ATIACHMENTS 

0 QUANTITY PER ASSEMBLY 
PART N T10·540 LT10·540 

NUMBER DESCRIPTION A F J N R S F J N R 

L A C 2 J 2 2 2 1 2 J 2 2 2 
2 1 B 2 B B A A B 2 B B A 

L C A 0 B 0 0 0 0 0 B 0 0 0 
LW·15619 GASKET, Exhaust flange 12 12 12 12 12 12 12 12 12 12 12 12 
LW·16825 MANIFOLD ASSY., Exhaust, right 1 1 1 1 
LW·16794 MANIFOLD ASSY., Exhaust, right 1 1 1 
LW·16922 MANIFOLD ASSY., Exhaust, right 1 1 
LW·10159 PIPE, Exhaust, Cyl. no. 1 1 1 1 1 1 1 1 1 1 1 1 
LW·10160 PIPE, Exhaust, cyl. no. 3 1 1 1 1 1 1 1 1 1 1 1 
LW·10161 PIPE, Exhaust, cyl. no. 5 1 1 1 1 1 1 1 1 1 1 1 
LW·15850 PIPE, Exhaust, right 1 1 1 
LW·15849 PIPE, Exhaust, right 1 1 1 1 1 1 
LW·16792 PIPE, Exhaust, riaht rear, intermediate 1 1 1 
LW·16621 PIPE, Exhaust, right rear, intermediate 1 1 1 1 1 1 1 1 
LW·16793 PIPE, Exhaust, right 1 1 1 
LW·13299 PIPE, Exhaust, right intermediate 1 1 
LW·16620 PIPE, Exhaust, right 1 1 1 1 1 1 1 1 
LW·15806 PIPE, Exhaust, right intermediate 1 
LW·16791 MANIFOLD ASSY., Exhaust, left 1 1 1 
LW·16826 MANIFOLD ASSY., Exhaust, left 1 1 1 1 1 1 
LW·16923 MANIFOLD ASSY., Exhaust, left 1 1 
LW·10164 PIPE, Exhaust, cylinder no. 2 1 1 1 1 1 1 1 1 1 1 1 
LW·10163 PIPE, Exhaust, cylinder no. 4 1 1 1 1 1 1 1 1 1 1 1 
LW·10162 PIPE, Exhaust, cylinder no. 6 1 1 1 1 1 1 1 1 1 1 1 
LW·15849 PIPE, Exhaust, left intermediate 1 1 1 1 1 1 1 1 1 
LW·16789 PIPE, Exhaust, left rear, intermediate 1 1 1 
LW·16790 PIPE, Exhaust, left rear 1 1 1 
LW·16696 PIPE, Exhaust, left rear, intermediate 1 1 1 1 1 1 1 1 
LW·l6697 PIPE, Exhaust, left rear 1 1 1 1 1 1 1 1 
LW·13300 PIPE, Exhaust, left intermediate 1 1 
STD·2218 NUT, 5116·18 self·locking 18 18 18 18 18 18 18 18 18 18 18 18 
LW·16102* PIPE, Exhaust crossover, right 1 
78083 GASKET, V·band couplina, 2.00 0.0. tube 2 2 2 2 2 2 2 2 2 2 2 
78084 GASKET, V·band coupling, 2.00 0.0. tube 1 
LW·12093·5 COUPLING, V·band, 2.00 0.0. tube 2 2 2 2 2 2 1 2 2 2 2 2 
78189 FLANGE, Exhaust manifold (underneath exhaust pipe) 1 
LW·16406 HEAT SHIELD, Magneto, left 1 1 
LW·18591 HEAT SHIELD, Magneto, right 1 1 
LW·16457 CLAMp, Hose 4 4 
LW·10159* PIPE, Exhaust, cyl no. 1 1 
LW·10160* PIPE, Exhaust, cyl no. 3 1 
LW·15805* PIPE, Exhaust, cyl no. 5 1 
LW·10164* PIPE, Exhaust, cyl no. 2 1 
LW·10163 * PIPE, Exhaust, cyl no. 4 1 
40B21';fl5 * PIPE, Exhaust, cyl no. 6 1 
LW·16103* PIPE, Exhaust crossover, left 1 
LW·l54';fl* CABLE, Exhaust manifold retainer 1 
STD·2178* WASHER, 1/4 plain 2 
LW·25SS0.94 * BOLT, 1/4·20 x 15116 lona 2 

7·1 



FIG. 
REF, 

41 

42 
43 

lycoming TIO, lTIO·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

TURBOCHARGER AND EXHAUST SYSTEMS 
EXHAUST MANIFOLDS AND ATTACHMENTS (Continued) 

0 QUANTITY PER ASSEMBLY 
PART N 110·540 LT10·540 

NUMBER DESCRIPTION A F J N R 8 F J N R 

l A C 2 J 2 2 2 1 2 J 2 2 2 
2 1 B 2 B 8 A A B 2 B B A 

l C A 0 B 0 0 0 0 0 B o 0 0 

8TO-2044* NUT, 1/4·20 lock 2 
LW-14525* CLAMp, Exhaust pipe 2 

* This part is used in compliance with latest edition of Service Bulletin No. 499 and A089·12·04. 

11 

18.23 

19.21 

39 

40 ~ 43 

I",) 
~-

15.35 

3,32 
16,36 

4,33 

5.34 

8,9 

10,12 

38 

NOTE 

These views and callouts 
are in compliance with latest 
edition of Service Builetin 
No. 499 and AD89~12-04. 

6,1,11 

25 

41. EXHAUST MANlfOUJS AND A.TTA.CHMENTS 

,-2 

T10-540 
A2C 
F2BD 
J2B 
J2BD 
N2BD 
R2AD 

2 

28 

LTIO-540 
F2BD 
J2B 
J2BD 
N2BD 
R2AD 



FIG. 
REF. 

42 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 

32 

33 
34 

35 
36 
37 
38 
39 
40 
41 
42 

Lycoming TIO, LTIO·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

TURBOCHARGER AND EXHAUST SYSTEMS 
TRANSITION ASSEMBLY, TURBOCHARGER AND ATTACHING PARTS 

0 QUANTITY PER ASSEMBLY 
PART N T10-540 LT10·540 

NUMBER DESCRIPTION A F J N R S F J N R 

L A C 2 J 2 2 2 1 2 J 2 2 2 
2 1 B 2 B B A A B 2 B B A 

L C A 0 B 0 0 0 0 0 B 0 0 0 

LW·16859 TRANSITION WASTEGATE AND ROD END ASSY. 1 

LW·15765 ROD END (Stainless) 1 
AN960Cl0L WASHER, No. 10-32 stainless 3 
AN3C7 BOLT, No. 10-32 stainless 1 
AN320C3 NUT, No. 10-32 stainless 1 
STO-68 PIN, 1/16 x 1/2 long, cotter 1 
LW-16858 TRANSITION AND WASTEGATE ASSY. 1 
LW-16856 WASHER, 25/64 1.0. x 5/8 0.0. x 1/8 thick 2 
LW·13671 SPRING, Wastegate 1 

AN501·10-16 SCREW, No. 10-32 1 
STO-63 NUT, No. 10-32 plain 1 

LW-14908 BRACKET, Crossover pipe 1 
LW·14909 BRACKET, Crossover pipe 1 
07C21369 CLAMP, Exhaust pipe 1 
STO-2178 WASHER, 1/4 plain (under LW-25SSS.88 bolt head) 1 
STO-2178 WASHER, 1/4 plain (between 07C21369) 1 

STO-1932 BUSHING, 1/4 NPT to 1/8 NPT (Temp. probe boss) 1 
LW-25SSS0.88 BOLT, 1/4-20 x 7/8 long, hex. head 1 
STO-2194 NUT, 1/4-20 UNC-2B, slotted hex. 1 
STO·68 PIN, 1/16 dia. x 1/2 long 1 

LW·15764 SUPPORT, Turbocharger, NO.3 cyl. 1 
STO-2193 SHIM, 13/160.0. x 25/64 1.0. x 1/64 thick AR 
LW-25HO.75 BOLT, 1/4-20 UNC-3A x 3/4 long, hex. hd. dr. hd. 2 
LW-38SSH1.63 BOLT, 3/8-16 UNC-3A x 1-5/8 long, hex. hd. dr. hd. 1 
LW-14481 HEAT SHIELD 1 
LW-16457 CLAMP, Hose (exhaust pipe) 2 
LW-16090 BRACKET, Turbocharger mounting 1 
LW-14454 STRUT, Turbocharger, front 1 
AN6C-22A BOLT, 3/8-24 x 2-21/64 long, hex. hd. 1 
MS20500-624 NUT, 3/8-24, self-locking 1 
LW-15978 STRUT, Turbo, lower mounting bracket 1 
LW-16952* STRUT, Turbo, lower mounting bracket 1 
LW-15979 STRUT, Turbo, upper mounting bracket 1 
LW·16953* STRUT, Turbo, upper mounting bracket 1 
STD-35 WASHER, 5/16 plain 2 
LW·31S3.85 BOLT, 5/16-18 x 3·27132 hex. hd. 2 
LW-31S4.16 * BOLT, 5/16-18 x 4-5/32 hex. hd. 2 
STO-1420 NUT, 5/16-18 slotted 2 
STD-68 PIN, Cotter, 1/16 dia. x 1/2 long 2 
AN6C-32A BOLT, 3/8-24 x 3-21/64 long, hex. hd. 1 
MS20500·624 NUT, 3/8-24 self-locking 1 
LW-15749 TURBOCHARGER 1 
AN960C-616 WASHER, 3/8 plain 4 
AN6C-11A BOLT, 3/8-24 x 1-13/64 long, hex. hd. 2 
MS20500-624 NUT, 3/8·24 self-locking 2 

* Used with 20° angled engine mounts with 2" dia. hole. 

7·3 



Lycoming TIO, LTIOm540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

13 

27 

33~ 
35~~ 

36~ 

31 

36~ 
35~ 

12 33 

34 

11 

10 

28 

TIO-540 
S1AD 

Figure 42. TRANSITION ASSEMBLY, TURBOCHARGER AND ATTACHING PARTS 

7·4 



FIG. 
REF. 

43 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 

lycoming TIO, LT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

TURBOCHARGER AND EXHAUST SYSTEMS 
FUEL INJECTOR TO TRANSITION ASSY. LINKAGE 

0 QUANTITY PER ASSEMBLY 
PART N T10-540 LT10-540 

NUMBER DESCRIPTION A F J N R S F J N R 

L A C 2 J 2 2 2 1 2 J 2 2 2 
2 1 B 2 B B A A B 2 B B A 

L C A D B D D D D D B D D D 
LW-14545 SPACER, Bracket, wastegate 3 
LW-14546 BRACKET, Linkage, wastegate 1 
STO-8 WASHER, 1/4 plain 2 
LW-25H1.37 BOLT, 1/4-20 x 1-3/8 long, hex. hd. dr. hd. 2 
LW-16681 CONNECTOR ASSY., Push-pull cable 1 
LW-16019 CONNECTOR, Push-pull cable 1 
LW-16266-25-25 CLAMP 2 
STO-1916 SCREW, 1/4-20 x 1-1/8 full. hd., self-locking 1 
STO-63 NUT, 10-32 plain (injector end) 1 
AN345C10 NUT, 10-32 plain (wastegate end) 1 
LW-16013 BRACKET, Linkage, fuel injector 1 
STO-8 WASHER, 1/4 plain 2 
STO-160 WASHER, 1/4 internal lock 2 
LW-25-0.81 BOLT, 1/4-20 x 13116 long, hex. hd. 2 

7-5 



Lycoming TIO, LT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

~, /'2 
\/ /' 13 

V '4 

TIO-540 
S1AD 

figure 43. fUElIN.lECTOR TO TRANSITION ASSY. LINKAGE 

7-6 



FIG. 
-, 

44 

1 

2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39 

lycoming TIO, LT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

TURBOCHARGER AND EXHAUST SYSTEMS 
EXHAUST MANIFOLDS, BYPASS VALVE AND ATTACHING PARTS 

0 QUANTITY PER ASSEMBLY 
PART N T10·540 lT10-540 

NUMBER DESCRIPTION A F J N R S F J N R 

l A C 2 J 2 2 2 1 2 J 2 2 2 
2 1 B 2 B B A A B 2 B B A 

l C A D B D D D D D B D D D 
75118 GASKET, Exhaust flange 12 
LW-16909 MANIFOLD ASSY., Left 1 

78687 ADAPTER, Exhaust pipe, cyl. no. 2 1 
LW·16901 PIPE, Exhaust, cyl. no. 2 1 

78054 ADAPTER, Exhaust pipe cyl. head (cyl. nos. 4 & 6) 2 
LW-12281 PIPE, Exhaust (cyl. nos. 4 & 6) 1 

78965 MANIFOLD ASSY., Right 1 
78061 PIPE, Exhaust, cyl. no. 1 1 
78054 ADAPTER, Exhaust pipe cyl. head (cyl. nos. 3 & 5) 2 
78062 ' PIPE, Exhaust, cyl. no. 3 1 
78063 PIPE, Exhaust, cyl. no. 5 1 
LW·11657 EXTENSION, Wastegate indexing, male 1 
LW·11656 EXTENSION, Wastegate indexing, female 1 
LW·11655 U-BOLT, 1/4·20, NC·3 thread 1 
LW·11654 CLAMP, Exhaust manifold joint 1 
STD-2044 NUT, 1/4·20 UNC, self-locking 2 
78246 GASKET, V·band coupling, 2-114 0.0. tube 1 
LW-12093·6 COUPLING, V-band, 2-114 tube 1 
STD·35 WASHER, 5/16 plain 12 
STD-2043 NUT, 5/16-18, self·locking 12 
LW-12778 VALVE, Exhaust bypass 1 
72376* ELBOW, 1/4 tube, 90° 1 
LW-12093·6 COUPLING, V·band, 2·114 0.0. tube 2 
75845 GASKET, V-band coupling, 2·1/40.0. tube 2 
LW-11223 FLANGE, Exhaust manifold 1 
LW-10801 BAFFLE, Exhaust bypass valve 1 
STD-2047 BOLT, 1/4·20 x 1·3/8 long, hex. hd. 2 
STD-425 WASHER, No. 10 plain 3 
STD·251 WASHER, No. 10 internal lock 3 
STD·692 SCREW, No. 10·32 x 1/2 long, rd. hd. 3 
STD-63 NUT, No. 10·32 plain 3 
AN742-37 CLAMP, 2-5/16 1.0. for 3/16 dia. screw 1 
AN520-10-12 SCREW, No. 10·32 x 3/4 long, rd. head 1 
STD·670 NUT, No. 10-32 self·locking 1 
LW-12093-6 COUPLING, V-band, 2-114 tube 2 
LW-16902 FLANGE, Exhaust manifold 1 
78246 GASKET, V-band coupling, 2·114 tube 2 
78064 FLANGE, Exhaust manifold 1 
477312 SPRING, Exhaust valve 1 

* Uses "0" Ring, PIN MS29512·04. 

7-7 



TIO, LTIO·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

Figure 44. EXHAUST MANIFOlDS, BYPASS VALVE AND ATTACHING PARTS 

7·8 



FIG. 
REF. 

45 

1 

2 

3 

4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 
16 
17 
18 
19 

20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 

35 
36 
37 
38 
39 

Lycoming TIO, LTIO·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

TURBOCHARGER AND EXHAUST SYSTEMS 
TURBOCHARGER, SUPPORT ASSEMBLY AND EXHAUST BYPASS VALVE 

0 QUANTITY PER ASSEMBLY 
PART N T10·540 LT10·540 

NUMBER DESCRIPTION A F J N R S F J N R 

L A C 2 J 2 2 2 1 2 J 2 2 2 
2 1 B 2 B B A A B 2 B B A 

L C A D B D D D D D B D D D 

LW-15952 SUPPORT ASSY., Turbocharger 1 
LW-18302 SUPPORT ASSY., Turbocharger 1 1 1 1 1 1 
LW-13302 SUPPORT ASSY., Turbocharger 1 1 
76770 BRACKET, Support rod 1 
LW-18459 BRACKET, Support rod 1 1 1 1 1 1 1 1 
LW-10119 PLATE, Top support 1 
LW-12435 PLATE, Top support 1 1 1 1 1 1 1 1 
LW-16965 ROD, Top support, left 1 1 1 1 1 1 1 1 1 
LW-18248 ROD, Top support, right 1 1 1 1 1 1 1 1 1 
LW-25S0.77 BOLT, 1/4-20 x 49/64 long, drilled end 1 1 1 1 1 1 1 1 1 
LW-25S1.14 BOLT, 1/4-20 x 1-9/64 long, drilled end 2 2 2 2 2 2 2 2 2 
STD-1864 NUT, 1/4-20 slotted 3 3 3 3 3 3 3 3 3 
STO-68 PIN, Cotter, 1/16 dia. x 1/2 long 3 3 3 3 3 3 3 3 3 
STD-8 WASHER, 1/4 plain 3 2 2 2 2 2 2 2 2 
LW-25-2.00 BOLT, 1/4-20 x 2.00 long, hex. hd. 2 2 2 2 2 2- 2 2 2 
LW-31S4.10 BOLT, Turbocharger, bottom 2 
LW-31S5.31 BOLT, Turbocharger, top right 1 
LW-31S4.72 BOLT, Turbocharger, support, top left 1 
STO-2205 WASHER, 5116 plain, thin AR 4 4 4 4 4 4 4 4 
STD-1420 NUT, 5/16-18 slotted 4 4 4 4 4 4 4 4 4 
STD-2197 WASHER, 7/16 plain x 13/16 O.D. 4 4 4 4 4 4 4 4 4 
STD-68 PIN, Cotter, 1/16 dia. x 1/2 long 4 4 4 4 4 4 4 4 
LW-12689 TURBOCHARGER (TE-0659) 1 
LW-12463 TURBOCHARGER (TH08A60) (409170-1) 1 1 1 1 1 1 
LW-13897 TURBOCHARGER (TH08A69) (465680-1) 1 1 

STD-2154 BOLT, 3/8-24 x 1-3/4 long, Allen head 1 
MS20500-624 NUT, 3/8-24 self-lock 4 
AN960C516 WASHER, 5/16 plain 2 
STD-2043 NUT, 5116-18, self-locking 2 
LW-12093-6 COUPLING, V-band, 2-114 O.D., bottom of exh. byp. valve 1 1 1 1 1 1 1 1 1 
LW-12125-3 COUPLING, V-band, 2-114 O.D., bypass valve to transition 1 1 1 1 1 1 1 1 1 
75845 GASKET, V-band coupling, 2-1/4 O.D. tube 1 1 1 1 1 1 1 1 1 
STO-160 WASHER, 1/4 lock, internal tooth 2 2 2 2 2 2 2 2 
LW-31S4.44 BOLT, 5/16-18 hex. head dr. end, bottom 2 2 2 2 2 2 2 2 
LW-31S5.44 BOLT, 5/16-18 hex. head dr. end, top right 1 1 1 1 1 1 1 1 
LW-31S5.31 BOLT, 5/16-18 hex. head dr. end, top left 1 1 1 1 1 1 1 1 
AN960C-616 WASHER, 3/8 plain 6 6 6 6 6 6 6 6 
STO-2145 BOLT, 3/8-16 x 1-3116 long, hex. hd. dr. hd. 6 6 6 6 6 6 6 6 
LW-16720* BLANKET, Turbocharger 1 
LW-12778 VALVE, Exhaust bypass 1 1 1 1 1 1 1 
LW-16311 VALVE ASSY., Exhaust bypass 1 1 
72376** ELBOW, 1/4 tube, 90° 1 1 
LW-12437 TRANSITION, Turbocharger 1 1 1 1 1 1 1 1 
LW-12127 TRANSITION ASSY., Turbocharger 1 1 1 
LW-12167 STUD, 5116-18 x 1-114 long 2 2 2 
77823 STUD, 3/8-16 x 1-3/8 3 3 3 

7-9 



lycoming TIO, LTIO·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

TURBOCHARGER AND EXHAUST SYSTEMS 
TURBOCHARGER, SUPPORT ASSEMBLY AND EXHAUST BYPASS VALVE (Continued) 

0 QUANTITY PER ASSEMBLY 
FIG. PART 
REF, NUMBER DESCRIPTION 

45 

40 STD-1932 BUSHING, 1/4 to 1/8 NPT 
41 477312 SPRING, Exhaust valve 

* Used with transition incorporating rear discharge wastegate. 
** Uses "0" Ring, PIN MS29512-04. 

19 

, , , , , , 
, 

,..1.-, 
,~ ... ...-

r-~;:~:) g$ 

~;;JO 

33 

36 

,-----------, 
lTIO-540 

F2BD 
J2B 
J2BD 
N2BD 
R2AD 

N T10-540 

A F J N R 

L A C 2 J 2 2 2 
2 1 B 2 B B A 

L c A D B D D D 

1 1 1 1 1 1 1 
1 1 1 1 1 

26 

24 

45. SUPPORT ASSEMBLY AND EXHAUST BYPASS VALVE 

7-10 

lTIO-540 
S F J N R 
1 2 J 2 2 2 
A B 2 B B A 
D D B D D D 

1 1 1 1 1 
1 1 1 1 



FIG. 
REF. 

46 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 

Lycoming TIO, LTIO·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

TURBOCHARGER AND EXHAUST SYSTEMS 
TURBOCHARGER, SUPPORT ASSEMBLY AND EXHAUST BYPASS VALVE 

0 QUANTITY PER ASSEMBLY 
PART N T10·540 LT10·540 

NUMBER DESCRIPTION A F J N R S F J N R 

L A C 2 J 2 2 2 1 2 J 2 2 2 
2 1 B 2 B B A A B 2 B B A 

L C A 0 B 0 0 0 0 0 B 0 0 0 

LW-12339 SUPPORT ASSY., Turbocharger 1 1 
LW-18459 BRACKET, Support rod 1 1 
LW-10119 PLATE, Top support 1 1 

LW-16965 ROO, Top support, left 1 1 

LW-18248 ROO, Top support, right 1 1 

LW-25S0.77 BOLT, 1/4-20 x 49/64 10nQ, drilled end 1 1 
LW-25S1.14 BOLT, 1/4-20 x 1-9/64 long, drilled end 2 2 
SlO-1864 NUT, 1/4-20 slotted 3 3 
STO-68 PIN, Cotter, 1/16 dia. x 1/2 long 3 3 
STO-8 WASHER, 1/4 plain 3 3 
LW-25-2.00 BOLT, 1/4-20 x 2.00 long, hex. head 2 2 
SlO-160 WASHER, 1/4 lock, internal teeth 2 2 
LW-31S5.56 BOLT, 5116-18 hex. head, top right 1 1 
LW-31S5.44 BOLT, 5/16-18 hex. head, drilled end, top left 1 1 
STO-2100 BOLT, Turbo mounting bracket, bottom 2 2 
SlO-2205 WASHER, 5/16 plain 4 4 
SlO-1420 NUT, 5/16-18, slotted 4 4 
SlO-2197 WASHER, 5/16 plain x 13/16 0.0. 4 4 
SlO-68 PIN, Cotter, 1/16 x 1/2 long 4 4 
LW-12689 TURBOCHARGER (TE-0659) 1 1 
SlO-2154 BOLT, 3/8-24 x 1-3/4 long, Allen head 1 1 
MS20500-624 NUT, 3/8-24 self-locking 4 4 
AN960C516 WASHER, 5/16 plain 2 2 
SlO-2043 NUT, 5/16-18 self-locking 2 2 
LW-14283 VALVE, Exhaust bypass 1 1 
LW-12093-6 COUPLING, V-band, 2-1/4 0.0., bottom of exh. byp. valve 1 1 
LW-12125-3 COUPLING, V-band, 2-1/4 0.0., bypass valve to transition 1 1 
75845 GASKET, V-band coupling, 2-1140.0. tube 1 1 
477312 SPRING, Exhaust valve 1 1 

7-11 



20 

Lycoming TIO, LT10-S40 SERIES PARTS. CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

26 

TIO-S40 
F2BD 

LTIO-S40 
F2BD 

Figure 46. TURBOCHARGER, SUPPORT ASSEMBLY AND EXHAUST BYPASS VALVE 

7-12 

deggle01
Rectangle



FIG. 
REF. 

47 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 

Lycoming TIO, LT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

TURBOCHARGER AND EXHAUST SYSTEMS 
TURBOCHARGER, SUPPORTS, BRACKETS AND RELATED PARTS 

0 QUANTITY PER ASSEMBLY 
PART N T10·540 LT10·540 

NUMBER DESCRIPTION A F J N R S F J N R 

L A C 2 J 2 2 2 1 2 J 2 2 2 
2 1 B 2 B B A A B 2 B B A 

L C A 0 B 0 0 0 0 0 B 0 0 0 
77983 BRACKET, Turbocharger 1 
LW-31-2.75 BOLT, 5/16-18 x 2-3/4 long, hex. head 2 
STD-35 WASHER, 5116 plain 1 
STO-1815 NUT, 5/16-18 self-locking 2 
LW-12950 TURBOCHARGER, (TE-Q659) 1 
LW-10119 PLATE, Top support, turbocharger (right engine only) 1 
LW-12291 LOCKPLATE, Turbocharger 1 
STD-2131 BOLT, 3/8-16 x 314 long, hex. head 2 
77982 STRUT, Turbocharger, right 1 
77981 STRUT, Turbocharger, left 1 
STO-35 WASHER, 5/16 plain 2 
LW-31H2.00 BOLT, 5/16-18 x 2.00 long, hex. hd. dr. hd. 1 
LW-31H1.63 BOLT, 5/16-18 x 1-5/8 long, hex. hd. dr. hd. 1 
AN6C-10A BOLT, 318-24 x 1-5/64 long, hex. hd. 1 
AN6C-27A BOLT, 318-24 x 2-6.1/64 long, hex. hd. 1 
AN6C-20A BOLT, 3/8-24 x 2-5/64 long, hex. hd. 1 
AN6C-17A BOLT, 3/8-24 x 1-61/64 long, hex. hd. 1 
STO-2132 NUT, 3/8-24, self-locking 4 
LW-15417 TRANSITION, Exhaust 1 
LW-10985 HEAT SHIELD, Exhaust manifold 1 
STD-160 WASHER, 1/4 shakeproof lock 1 
LW-25-0.63 BOLT, 1/4-20 x 5/8 long, hex. hd. 1 
STD-35 WASHER, 5116 plain 1 
LW-14170 FiniNG, Elbow, compressor hsg. drain 1 

7·13 



lycoming 

T10-540 
C1A 

6 

TIO, LT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

19 

figure 47. TURBOCHARGER, SUPPORTS, BRACKETS AND RELATED PARTS 

7·14 



iREI-, 

48 

1 
2 
3 

4 

5 

6 

7 
8 
9 
10 
11 
12 
13 
14 
15 
16 
17 

18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 

lycoming TIO, lT10~540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGiNES 

TURBOCHARGER AND EXHAUST SYSTEMS 
TURBOCHARGER RELATED AND ATTACHING PARTS 

0 QUANTITY PER ASSEMBLY 
PART N TIO·S40 lTIO·540 

NUMBER DESCRIPTION A F J N R S F J N R 

l A C 2 J 2 2 2 1 2 J 2 2 2 
2 1 8 2 B B A A B 2 B B A 

l C A D B D D D D D B D D D 
75330 HOSE, Air box, 2-1/2 I.D. 1 1 1 
LW-15858-62-294 CLAMP, T-Bolt 2 2 2 
LW-15569 HOSE, Fuel injector inlet, 3-7/B I.D. 1 1 
75324 HOSE, Fuel injector inlet, 3-7/B I.D. 1 
LW-15570 CLAMp, T-Bolt, 4-3/8 dia. 1 1 
LW-15B5B-62-443 CLAMP, T-Bolt 2 1 1 
LW-13437 VALVE ASSy', Air 1 1 
LW-10468 VALVE ASSY., Air 1 
LW-13436 BOX, Air inlet 1 1 
LW-10453 BOX, Air inlet 1 
77723 GASKET, Turbo bypass door 1 1 1 
LW-10959 DOOR ASSY., Turbo bypass 1 1 1 
77722 GASKET, Turbo bypass retainer 1 1 1 
77721 RETAINER, Turbo bypass door 1 1 1 
LW-38-0.59 BOLT, 3/8-16 x 19/32 long, hex. head 1 1 1 
STD-33 WASHER, 3/8 plain 1 1 1 
STD-678 WASHER, 3/8 lock, internal teeth 1 1 1 
STD-28 WASHER, No. 10 plain 4 4 4 
STD-1896 SCREW, No. 10-24 x 7/8 long, fill. hd. dr. hd. 6 6 6 
78162 BRACKET, Magnetic catch 1 1 1 
78164 MAGNETIC CATCH & SUPPORT ASSY., Turbo bypass 

door 1 1 1 
STD-860 SCREW, No. 10-32 2 2 2 
STD-670 NUT, No. 10-32, self-locking 2 2 2 
78167 WASHER, 3/4 long x 1/2 wide x 1116 thick 2 2 2 
MS29512-04 SEAL, Oil, 5/64 dia. sect. x 23/64 I.D. 2 2 2 
AN814-4L PLUG, 7/16-20 thread 2 2 2 
MS29512-03 SEAL, Oil, 1/16 dia. x 5/16 I.D. 1 1 1 
AN833-3 ELBOW, 3116 flared tube, bulkhead, 900 1 1 1 
AN924-3 NUT, Flared tube, bulkhead fitting 1 1 1 
77461 "* TEE, Flared tube with st. thread on side 1 1 1 
74070* ELBOW, Flared tube & bulkhead, 450 1 1 1 
1102 PLUG, 1/8-27 NPT, Allen 1 1 1 
76791 BAFFLE, Transition turbocharger 1 1 1 
STD-11 0 SCREW, No. 10-24 x 1/2 long, fill. head 2 2 2 
STD-251 WASHER, No. 10, lock, internal teeth 2 2 2 
STD-420 NUT, No. 10-24 plain 2 2 2 
LW-12786-3-073 HOSE, Fuel pump vent 1 1 1 

"* Uses "0" Ring, PIN 11.4829512-06. 

7-1.5 



Lycoming TIO, lT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

Figure 48. TURBOCHARGER RELATED AND ATTACHING PARTS 

7-16 



FIG. 
REF. 
49 

1 
2 
3 
4 
5 
6 

7 
8 
9 
10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 

21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 

lycoming TIO, LT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

TURBOCHARGER AND EXHAUST SYSTEMS 
TURBOCHARGER RELATED AND ATTACHING PARTS 

0 QUANTITY PER ASSEMBLY 
PART N T10·540 LT10·540 

NUMBER DESCRIPTION A F J N R S F J N R 

l A C 2 J 2 2 2 1 2 J 2 2 2 
2 1 B 2 B B A A B 2 B B A 

l C A D B D D D D D B D D D 
LW-12434 HOSE, Air box, 3.00 I.D. 1 1 1 1 1 1 
LW-15858-62-350 CLAMP, T-Bolt 2 2 2 2 2 2 
LW-15569 HOSE, Fuel injector inlet, 3-7/8 I.D. 1 1 1 1 1 1 
LW-15570 CLAMp, T-Bolt, 4-3/8 dia. 1 1 1 1 1 1 
LW-15858-62-443 CLAMp, T-Bolt 1 1 1 1 1 1 
LW-12473 VALVE ASSY., Air 1 1 1 1 
LW-18359 VALVE ASSY., Air 1 1 
77723 GASKET, Turbo bypass door 1 1 1 1 1 1 
LW-10959 DOOR ASSY., Turbo bypass 1 1 1 1 
77722 GASKET, Turbo bypass retainer 1 1 1 1 
77721 RETAINER, Turbo bypass door 1 1 1 1 
LW-38-0.59 BOLT, 3/8-16 x 19/32 long, hex. head 2 1 1 2 1 1 
STD-33 WASHER, 3/8 plain 2 1 1 2 1 1 
STD·678 WASHER, 3/8 internal lock 2 1 1 2 1- 1 
STD·28 WASHER, No. 10 plain 6 4 4 6 4 4 
STD-1896 SCREW, No. 10-24 x 7/8 long, fill. hd. dr. hd. 6 6 6 6 
STD·251 WASHER, No. 10 lock 6 6 
78162 BRACKET, Magnetic catch 1 1 1 1 
STD-1501 SCREW, No. 10·24 x 3/4 long, fill. hd. 6 6 
LW·18357 COVER, Turbo bypass door 1 1 
78164 MAGNETIC CATCH & SUPPORT ASSY., Turbo bypass 

door 1 1 1 1 
STD·860 SCREW, No. 10-32 x 5/8 long, fill. hd. 2 2 2 2 
STD-670 NUT, No. 10·32 self-locking 2 2 2 2 
78167 WASHER, 3/4 long x 1/2 wide x 1/16 thick 2 2 2 2 
MS29512·03 SEAL, Oil, 1/16 dia. x 19/64 I.D. 1 1 1 1 1 1 
AN834-3 TEE, 3/16 tube, bulkhead, 900 1 1 1 1 1 1 
AN924·3 NUT, Flared tube, bulkhead fitting 1 1 1 1 1 1 
72377* ELBOW, 3/8 tubing, adjustable 900 1 1 1 1 1 1 
74070* ELBOW, Flared tube & bulkhead, 45° 1 1 1 1 1 1 
1102 PLUG, 1/8·27 NPT, Allen head 1 1 1 1 1 1 
76791 BAFFLE, Transition, turbocharger 1 1 1 1 1 1 
STD·11 0 SCREW, No. 10·24 x 1/2 long, fill. head 2 2 2 2 2 2 
STD·251 WASHER, No. 10 internal lock 2 2 2 2 2 2 
STD·420 NUT, No. 10·24 plain 2 2 2 2 2 2 
LW·12786·3-073 HOSE, Fuel pump vent 1 1 1 1 1 1 

* Uses "0" Ring, PIN MS29512·06. 

7·17 



SERIES MODEL ENGINES of-LA -NGE CRANKCASE 

r 4 ,5 

~/ 

AND ATTACHING PARTS R RELATED TURBOCHARGE 
490 ~18 



FIG. 
REF. 

50 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 

lycoming TIO, LT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

TURBOCHARGER AND EXHAUST SYSTEMS 
TURBOCHARGER RELATED AND ATIACHING PARTS 

0 QUANTITY PER ASSEMBLY 
PART N T10·540 LT10·540 

NUMBER DESCRIPTION A F J N R S F J N R 

l A C 2 J 2 2 2 1 2 J 2 2 2 
2 1 B 2 B B A A B 2 B B A 

l C A 0 B 0 0 0 0 0 B 0 0 0 
LW-12434 HOSE, Air box, 3.00 1.0. 1 1 
LW-15858-62-350 CLAMP, T-Bolt 2 2 
LW-15569 HOSE, Fuel injector inlet, 3-7/8 1.0. 1 1 
LW-15570 CLAMp, T-Bolt, 4-3/8 dia. 1 1 
LW-15858-62-443 CLAMp, T-Bolt 1 1 
LW-13777 VALVE ASSY., Air 1 1 
LW-38-0.59 BOLT, 3/8-16 x 19/32 long, hex. head 1 1 
STO-33 WASHER, 3/8 plain 1 1 
STO-678 WASHER, 3/8 internal lock 1 1 
MS29512-03 SEAL, Oil, 1/16 dia. x 19/64 1.0. 1 1 
AN834-3 TEE, 3116 tube, 90° 1 1 
AN924-3 NUT, Flared tube, 90° 1 1 
77461 * TEE, 3/8 tube x 9/16 thd. adj. (nozzle vent) 1 1 
1102 PLUG, 1/8-27 NPT, Allen head 1 1 
76791 BAFFLE, Transition, turbocharger 1 1 
STO-110 SCREW, No. 10-24 x 1/2 long, fill. head 2 2 
STD-251 WASHER, No. 10 internal lock 2 2 
STO-420 NUT, No. 10-24 plain 2 2 
LW-12786-3-073 HOSE, Fuel pump vent 1 1 
75993 GASKET, Sonic nozzle 1 1 
LW-14041 NOZZLE, Sonic 1 1 
LW-14036 HEAT SHIELO, Sonic nozzle 1 1 
STD-8 WASHER, 1/4 plain 3 3 
STD-160 WASHER, 1/4 internal lock 3 3 
LW-25-0.81 BOLT, 1/4-20 x 13116 long, hex. head 3 3 

* Uses "0" Ring, PIN MS29512-06. 

7-19 



Lycoming TIO, lT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

T10-540 
R2AD 

LT10-540 
R2AD 

Figure 50. TURBOCHARGER RELATED AND ATTACHING PARTS 

7·20 

3 



FIG. 
REF. 

51 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 

16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 

Lycoming TIO, lT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

TURBOCHARGER AND EXHAUST SYSTEMS 
TURBOCHARGER RELATED AND ATTACHING PARTS 

0 QUANTITY PER ASSEMBLY 
PART N 110·540 LT10·540 

NUMBER DESCRIPTION A F J N R S F J N R 

L A C 2 J 2 2 2 1 2 J 2 2 2 
2 1 B 2 B B A A B 2 B B A 

L C A 0 B 0 0 0 0 0 B 0 0 0 

77504 GASKET, Fuel injector 1 
STD-8 WASHER, 1/4 plain 4 
STD-160 WASHER, 1/4 internal lock 4 
LW-25-0.94 BOLT, 1/4-20 x 15/16 long 4 
LW-16030* HOUSING & CONTROLLER ASSY., Injector air inlet 1 
LW·16029 HOUSING, Injector air inlet 1 
77723 GASKET, TurbocharQer bypass door 1 
LW-10959 DOOR ASSY., Turbo bypass 1 
77722 GASKET, Turbo bypass retainer 1 
77721 RETAINER, Turbo bypass door 1 
LW·38-0.59 BOLT, 3/8-16 x 19/32 long 1 
STD-33 WASHER, 3/8 plain 1 
STD-678 WASHER, Lock, internal teeth 1 
78162 BRACKET, Magnetic catch 1 
78164 MAGNETIC CATCH & SUPPORT ASSY., Turbo bypass 

door 1 
78167 WASHER, 3/4 long x 1/2 wide x 1/16 thick 1 
STD-860 SCREW, 10·32 x 5/8 long, fill. head 2 
STD-670 NUT, 10-32 self-locking 2 
STD-28 WASHER, No. 10 plain 4 
STD-1896 SCREW, No. 10-24 x 7/8 10nQ, fill. hd., dr. hd. 6 
73314 GASKET, Differential pressure controller 1 

LW-16071 CONTROLLER ASSY., Differential pressure 1 
LW·10098 CONTROLLER, Differential pressure (470886-2) 1 

72377** ELBOW, 3/8 tube, adj. 90°, inlet 1 

78152 ELBOW, 3/8 tube with 3/4 st. thd., 90°, drain 1 
MS29512-08 SEAL, Oil, 3/32 dia. sect. x 41/64 1.0. i 
AN924-8 NUT, Flared tube, bulkhead fitting 1 

STD-1932 BUSHING, Reducer, 1/4 NPT to 1/8 NPT 1 
LW-10466 ELBOW, 3/16 tube to 1/8 NPT, 90° (restricted) 1 
STD-28 WASHER, No. 10 plain 4 
STD-1566 SCREW, No. 10-24 x 3/4 long, fill. hd. dr. hd. 4 
78481 HEAT SHIELD, Differential pressure controller 1 
LW-15858-62-294 CLAMP, T-Bolt 2 
75330 HOSE, Air duct, 2·1/2 1.0. 1 

*' Refer to latest edition of Service Instruction No. 1396. 
*'If Uses "O"Ring, PIN MS29512·06. 

7·21 



Lycoming TIO, LT10·540 SERIES ,PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

Figure 51. TURBOCHARGER RELATED AND ATTACHING PARTS 

7-22 

TIO·540 
C1A 



FIG. 
REF. 
52 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 

Lycoming TIO, lT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

PART 
NUMBER 

74944 
LW-14461 
LW-38-0.59 
STD-35 
STD-1727 
810-475 
LW-31-1.16 
STD-1410 
LW-15643 
77723 
LW-10959 
77722 
77721 
STD-28 
STD-1896 
78162 
78164 
STD-860 
STD-670 
78167 
LW-14467 
AN 737TW-98 
AN737TW-107 
75330 
LW-15858-62-294 
LW-15750 
STD-8 
810-160 
LW-25-0.63 
MS29513-138 
LW-14445-10 
STD-28 
STD-251 
STD-1501 

TURBOCHARGER AND EXHAUST SYSTEMS 
TURBOCHARGER RELATED AND ATIACHING PARTS 

0 QUANTITY PER ASSEMBLY 
N T10·540 LTI0·540 

DESCRIPTION A F J N R S F J N R 

l A C 2 J 2 2 2 1 2 J 2 2 2 
2 1 B 2 B B A A B 2 B B A 

l C A 0 B 0 0 0 0 0 B 0 0 0 
GASKET, Fuel injector 1 
~UCT, Air inlet 1 
BOLT, 3/8-16 x 19/32 long, hex. hd. 1 
WASHER, 5/16 plain 4 
WASHER, 11/32 1.0. x 1/8 thick 4 
WASHER, 5116 internal lock 4 
BOLT, 5116-18 x 1-5/32 long, hex. head 4 
NUT, 5/16-18 plain 4 
PIPE ASSY., Fuel injector air inlet 1 

GASKET, Turbo bypass 1 
OOOR ASSY., Turbo bypass 1 
GASKET, Turbo bypass retainer 1 
RETAINER, Turbo bypass door 1 
WASHER, No. plain 4 
SCREW, No. 10-24 x 7/8 long, fill. hd., dr. hd. 6 
BRACKET, Magnetic catch 1 
MAGNETIC CATCH & SUPPORT ASSY. 1 
SCREW, No. 10-32 2 
NUT, No. 10-32 self-locking 2 
WASHER, 3/4 long x 1/2 wide x 1/16 thick 2 

HOSE, 2-1/2 dia. to 2-3/4 dia. 1 
CLAMP, Hose, 2-5/8 to 3-1116 dia. x 9/16 wide 1 
CLAMp, Hose, 2-29/32 to 3-11/32 dia. x 9116 wide 1 
HOSE, 2-1/2 1.0. x 2-7/8 0.0. x 2-1/4 long 1 
CLAMp, T-Bolt 2 
BRACKET, Carburetor air inlet pipe 1 
WASHER, 1/4 plain 1 
WASHER, 1/4 internal lock 1 
BOLT, 114-20 x 5/8 long, hex. head 1 
SEAL, "0" Ring, 2-7/64 1.0. x 7/64 sect. 1 
VALVE ASSY., Absolute pressure relief 1 
WASHER, NQ. 10 plain 4 
WASHER, No. 10 internal lock 4 
SCREW, No. 10-24 x 3/4 long, fill. head 4 

7-23 



lycoming 

URBOCHA ... DGER RELATE 
Figure 52. T 7-24 

PARTS CATALOG TIO, lT10·540 S~~~~~ASE MODEL ENGINES WIDE CYLINDER FLANGE C 

........ ACHING PARTS D AND AI B, 



FIG. 
REF. 

53 

1 
2 

3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 
16 
17 

lycoming TIO, lT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

PART 
NUMBER 

73314 
LW-10682 
LW·16840 
LW-16061 
LW·16060 
LW·12773 
LW·16070 
LW-10682 
76355* 
77461 * 
STD-28 
STD-251 
STD·1566 
74382 
LW-14445-6 
STD-28 
STD-251 
STD-375 

TURBOCHARGER AND EXHAUST SYSTEMS 
DENSITY CONTROLLERS AND RELATED PARTS 

0 QUANTITY PER ASSEMBLY 
N T10-540 LTIO·540 

DESCRIPTION A F J N R S F J N R 

L A C 2 J 2 2 2 1 2 J 2 2 2 
2 1 B 2 B B A A B 2 B B A 

L C A D B D D D D D B D D D 
GASKET, Density controller 1 1 1 1 1 1 1 1 1 1 1 1 
CONTROLLER, Density 1 1 1 
CONTROLLER, Density 1 1 1 1 1 1 
CONTROLLER ASSY., Density (adj. absolute pressure) 1 1 

CONTROLLER, Density (adj. absolute pressure) 1 1 
LEVER, Controller (See Note) 1 1 

CONTROLLER ASSY., Density 1 
CONTROLLER, Density 1 
TEE, 3/8 tubing, adjustable (inlet) 1 
TEE, 3/8 tube, adjustable (outlet) 1 

WASHER, No. 10 plain 4 4 4 4 4 4 4 4 4 4 4 4 
WASHER, No. 10 lock 4 
SCREW, No. 10-24 x 3/4 long, fill. hd. dr. hd. 4 4 4 4 4 4 4 4 4 4 4 4 
RING, Oil seal, 3/32 dia. x 2.00 J.D. 1 1 
VALVE ASSY., Absolute pressure relief 1 1 
WASHER, No. 10 plain 4 4 
WASHER, No. 10 internal lock 4 4 
SCREW, No. 10-24 x 5/8 long, fill. hd. 4 4 

* Uses "0" Ring, PIN MS29512-06. 

NOTE 

This lever is attached with a Roll Pin PIN STD-2099 (1/8 x 314 long). 

7-25 



LYCDIIIIIIIIG TIO, LT10·540 SERIES PARTS CATALOG 
WIDE r,YLlNDER FLANGE CRANKCASE MODEL ENGINES 

A Textron Company 

T10-540 
A2C 
C1A 
F2BD 
J2B 
J2BD 
N2BD 

~." 
/ 

LT10-540 
F2BD 
J2B 
J2BD 
N2BD 

/ 

LT10-540 
R2AD 

Figure 53. DENSITY CONTROLLERS AND RELATED PARTS 

7-26 

deggle01
Rectangle

deggle01
Rectangle



LYCONlIIIIG 
A Textron Company 

TIO, LTIO-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

TURBOCHARGER AND EXHAUST SYSTEMS 
TURBOCHARGER HOSES, FITTINGS & RELATED PARTS 

0 QUANTITY PER ASSEMBLY 

FIG. N TIO-S40 LTIO-S40 
PART 

REF. NUMBER 
DESCRIPTION F J N R S F J N 

A A C 2 J 2 2 2 1 2 J 2 2 54 L 2 1 B 2 B B A A B 2 B B 
L c A D B D D D D D B D D 

I LW-16266-10-63 CLIP, Turbo oil in hose to bracket I 1 

2 LW-l 6266-1 0-75 CLIP, Turbo oil in bracket to hose 1 1 

3 STD-860 SCREW, No. 10-32 x 5/8 long 1 1 

4 STD-670 NUT, No. 10-32 self-locking 1 1 

5 76734 .ZIP STRAP (Hose to bracket) 1 1 

6 LW-l 2798-4S 190 HOSE ASSY., Tee to turbo oil inlet 1 1 

7 76734 ZIP STRAP (Turbo oil inlet hose to turb~ 
support) 1 1 

8 LW-12690 ELBOW, 90° tube to male pipe (turbo oil 
.inlet) 1 1 

9 STD-1932 BUSHING, 1/8 NPT to Yo NPT, (turbo oil 
inlet adapter) 1 1 

10 75371 GASKET, Turbo oil inlet adapter 1 r 
11 LW-14465 ADAPTER, Turbo oil inlet 1 1 

12 STD-33 WASHER, 3/8 plain 2 2 

13 STD-678 WASHER, 3/8 intemallock 2 2 

14 LW-38-0.75 BOLT, 3/8-16 x 3/4 long, hex. head 2 2 

15 78903 GASKET, Turbo oil drain 1 1 

16 LW-18385 TUBE ASSY., Turbo oil drain 1 1 

17 STD-33 WASHER, 3/8 plain 2 2 

18 STD-678 WASHER, 3/8 intemallock 2 2 

19 LW-38-0.75 BOLT, 3/8-16 x 3/4 long, hex. head 2 2 

20 LW-11373 HOSE, Turbo oil drain 1 1 

21 LW-15592-8-16 CLAMP, Hose 2 2 

22 AN840-16D NIPPLE, Turbo oil drain 1 1 

23 LW-16977* ELBOW, Turbo oil drain 1 1 

24 MS-20822-6 ELBOW, Density drain 1 1 

* Assemble in accessory housing. 

PC-315-5 - Revised December 2008 7-27 

R 
2 
A 
D 

deggle01
Rectangle



LI'C01lll11ll6 
A Textron Company 

TIO, LTIO-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

'-4 

T10-540 
J2B 

LT10-540 
J2B 

FIGURE 54. TURBOCHARGER HOSES, FITTINGS & RELATED PARTS 

7-28 Revised December 2008 - PC-3\5-5 

deggle01
Rectangle



LYCOIIIIIIIIG TIO, LTIO-S40 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

TURBOCHARGER AND EXHAUST SYSTEMS 
TURBOCHARGER HOSES, FITTINGS AND RELATED PARTS 

QUANTITY PER ASSEMBLY 
TIO-540 LTIO-540 

FIG. PART 
DESCRIPTION F J N R S F J N 

REF. NUMBER A c 2 J 2 2 2 1 2 J 2 2 

55 
2 I B 2 B B A A B 2 B B 
C A D B D D D D D B D D 

1 AN914-1 * ELBOW, 90°, 118 NPT int. x 1/8 NPT ext. 1 

2 AN8 I 6-6-2 NIPPLE, 118 NPT x 3/8 tube I 

3 L W -12879-6S-262 HOSE ASEMBL Y 1· 

4 76734 ZIP STRAP 1 

5 LW-15456 VALVE ASSEMBLY, Check 1 

6 75371 GASKET, Turbo oil inlet I 
, 7 LW-14465 ADAPTER, Turbine oil inlet 1 

8 STD-33 WASHER, 3/8 plain 2 

9 STD-678 WASHER, 3/8 lock, internal teeth 2 

10 LW-38HO.75 BOLT, 3/8-16 x 3/4 long, hex. head 2 

11 LW-18038 GASKET, Turbo oil drain adapter 1 

12 LW-16446 TANK, Turbo oil drain I 

I 13 LW-14462 HEAT SHIELD, Turbo oil drain 1 

l 14 LW-38HO.88 BOLT, 3/8-16 x 7/8 long, hex. head 2 

I 15 STD-28 WASHER, No. 10 plain 2 

16 STD-251 WASHER, No. 10 internal lock 2 

17 STD~415 SCREW, No. 10-32 x 3/8 long 2 
.--

18 STD-63 NUT, No. 10-32 plain 2 

19 MS20823-8D ELBOW, 112 tube x 3/8 NPT, 45° 1 

20 L W -14848-8S 186 HOSE ASSEMBLY, 90° elbow 1 

21 MS29512-08 "0" RING, 411641.D. x 5/64 wall 1 

22 LW-I0637 ELBOW, 112 tube x 3/4-16 thread, 90° 1 

23 MS20823-3 ELBOW, 3/16 tube x 1/4 NPT, 45° 1 

24 LW-12786-3-130 HOSE ASSEMBLY 1 

25 MS29512-10 "0" RING, 3/4 I.D. x 3/32 wall 1 

26 MS24397-151 BUSHING, Reducer, 5/8 tube to 112 tube 1 

27 MS295 12-08 "0" RING, 411641.D. x 5/64 wall 1 

28 AN919-9 REDUCER, 1/2 tube to 3116 tube 1 

* -Assemble in accessory housing. 

PC-3l5-5E - Revised September 2010 7-29 

R 
2 
A 
D 



LVCDIIIIIIIIG 

22 

13 

TIO, LTIO-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

24 

TIO-S40 
S1AD 

3 

FIGURE 55. TURBOCHARGER HOSES, FITTINGS AND RELATED PARTS 

7-30 Revised September 2010 - PC-31S-SE 



Lycoming TIO, LT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

TURBOCHARGER AND EXHAUST SYSTEMS 
TURBOCHARGER HOSES, FITTINGS & RELATED PARTS 

r~-T-------I-- 0 QUANTITY PER ASSEMBLY 
FIG. I PART I N T10-540 LTlO-540 

REF. NUMBER I DESCRIPTION A F J N R S F J N R 

L A C 2 J 2 2 2 1 2 J 2 2 2 
56 2 1 B 2 B B A A B 2 B B A 

L C A D B D D D D D B D D D -_._--_.- .-
1 LW-12979* ELBOW, 1/8 male to 114 female, 900 1 
2 MS20823-6 ELBOW, 3/8 flared, 1/4 pipe 1 

3 LW-12799-6S130 HOSE ASSEMBLY 2 
4 LW-12974 ELBOW ASSY., Restricted 1 
5 AN824-6 TEE, Flared tube, 3/8 tube 1 -. 
6 LW-12975 ADAPTER, Reducing flared tube, 3/8 to 1/4 1 
7 AN818-6 NUT COUPLING 1 
8 75371 GASKET, Turbocharger oil inlet adapter 1 
9 76889 ADAPTER, Turbocharger oil inlet 1 
10 STD-33 WASHER, 3/8 plain 2 
11 STD-678 WASHER, 3/8 lock, internal teeth 2 
12 LW-38-0.75 BOLT, 3/8-16 x 3/4 long, hex. head 2 
13 LW-18038 GASKET, Turbocharger oil drain adapter 1 
14 LW-16961 TUBE ASSY., Turbine oil drain 1 
15 STD-33 WASHER, 3/8 plain 2 
16 STD-678 WASHER, 3/8 lock, internal teeth 2 
17 LW-38-0.75 BOLT, 3/8-16 x 3/4 long, hex. head 2 -
18 LW-11373 HOSE, Turbocharger oil drain 1 
19 LW-15592-8-16 CLAMp, Hose 2 
20 LW-16977* ELBOW, 3/4-14 NPT external, 3/4-14 NPT internal, 900 1 
21 LW-16999 FiniNG, Turbo oil drain 1 
22 MS20823-6 ELBOW, 3/8 flared, 1/4pipe 1 

23 LW-16266-25-63 CLAMP, (Turbo oil in hose to bracket) 1 
24 STD-860 SCREW, No. 10-32 x 5/8 long, fill. head 1 

H~_-'W-16266-1().88 CLAMP 1 
26 STD-425 WASHER, No. 10 plain 2 

__ ']7 STD-670 ____ J!UT, No. 10-32 hex., self-locking 1 

* Assemble in accessory housing. 

7-31 



Lycoming TIO, LT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

Figure 56. TURBOCHARGER HOSES, FITTINGS & RELATED PARTS 

7·32 



FIG. 
REF. 

57 

1 
2 

3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 
16 
17 
18 

19 

20 
21 
22 
23 
24 
25 
26 
27 

Lycoming TIO, LT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

PART 
NUMBER 

LW-11999 
74070 
72377 
LW-10466 
LW-12056 
LW-15996 
AN901-8A 
MS20822·4 
LW·12798-4S190 
76734 
LW-12690 
LW-13128 
STD-1932 
75731 
76889 
STD-33 
STD·678 
LW-38-0.75 
LW-18038 
78903 
LW-18306 
LW-18307 
STO·33 
STO-678 
LW-38-0.75 
73781 
LW-15592-8-12 
MS29512-10 
LW-13487 
LW-18231 

TURBOCHARGER AND EXHAUST SYSTEMS 
TURBOCHARGER HOSES, FITIINGS & RELATED PARTS 

0 QUANTITY PER ASSEMBLY 
N T10-540 LT10-540 

DESCRIPTION A F J N R S F J N R 

l A C 2 J 2 2 2 1 2 J 2 2 2 
2 1 B 2 B B A A B 2 B B A 

l C A 0 B 0 0 0 0 0 B 0 0 0 
REDUCER, 7/8-14 to 9/16-18 1 1 1 1 1 1 1 1 
ELBOW, 3/8 tube, 45° 1 1 1 1 1 1 
ELBOW, 3/8 tube, 90° 1 1 
ELBOW, 3116 tube x 1/8 NPT, 90° restricted (oil pressure) 1 1 1 1 1 1 1 1 
SPACER, Oil pressure fitting 1 1 1 1 1 1 1 1 
BOLT, Oil pressure fitting 1 1 1 1 1 1 1 1 
GASKET, 3/4 1.0. x 1.00 0.0. 1 1 1 1 1 1 1 1 
ELBOW, 1/4 tube x 1/8 NPT, 90° 1 1 1 1 1 1 1 1 
HOSE ASSY., (Elbow to turbo oil inlet) 1 1 1 1 1 1 1 1 
ZIP STRAp, (Turbo oil inlet hose to turbo support) 1 1 1 1 1 1 1 1 
ELBOW, 90° tube to male pipe (turbo oil inlet) 1 1 1 1 1 1 1 1 
ELBOW, 1/4 flared tube & 1/8 pipe thread, 450 1 1 1 1 1 1 1 1 
BUSHING, 1/8 NPT to 1/4 NPT 1 1 1 1 1 1 1 1 
GASKET, Turbo oil inlet adapter 1 1 1 1 1 1 1 1 
ADAPTER, Turbo oil inlet 1 1 1 1 1 1 1 1 
WASHER, 3/8 plain 2 2 2 2 2 2 2 2 
WASHER, 3/8 internal lock 2 2 2 2 2 2 2 2 
BOLT, 3/8-16 x 3/4 long, hex. head 2 2 2 2 2 2 2 2 
GASKET, Turbo oil drain adapter 1 1 
GASKET, Turbo oil drain adapter 1 1 1 1 1 1 
TUBE ASSY., Turbo oil drain 1 1 
TUBE ASSY., Turbo oil drain 1 1 1 1 1 1 
WASHER, 3/8 plain 2 2 2 2 2 2 2 2 
WASHER, 3/8 internal lock 2 2 2 2 2 2 2 2 
BOLT, 3/8-16 x 3/4 long, hex. head 2 2 2 2 2 2 2 2 
HOSE, Turbo oil drain 1 1 1 1 1 1 1 1 
CLAMP, Hose 2 2 2 2 2 2 2 2 
SEAL, Oil, 7/64 dia. sect. x 3/4 1.0. 1 1 1 1 1 1 1 1 
NUT, Turbo oil drain 1 1 1 1 1 1 1 1 
ELBOW, Hose to universal, 900 1 1 1 1 1 1 1 1 

7-33 



C') 
C') 
on 
C\I 

TIO, lT10·540 SERIES PARTS CATALOG 
WIDE CYUNDER FLANGE CRANKCASE MODEL ENGINES 

TIO-S40 
F2BD 
J2BD 
N2BD 
R2AD 

lTIO-S40 
F2BD 
J2BD 
N2BD 
R2AD 

figure 51. TURBOCHARGER HOSES, FITTINGS & RELATED PARTS 

7-34 



FIG. 
REF. 
58 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 

Lycoming TIO, LT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

TURBOCHARGER AND EXHAUST SYSTEMS 
TURBOCHARGER HOSES, TANK ASSEMBLY AND RELATED PARTS 

0 QUANTITY PER ASSEMBLY 
PART N T10-540 LT10-540 

NUMBER DESCRIPTION A F J N R S F J N R 

L A C 2 J 2 2 2 1 2 J 2 2 2 
2 1 B 2 B B A A B 2 B B A 

L C A 0 B 0 0 0 0 0 B 0 0 0 
MS20822·6·2 ELBOW, 1/8·27 NPT to 318 tube, 90° lin acc. h~.) 1 
LW·12799-6S144 HOSE ASSY., Turbo oil inlet 1 
LW·14437·3 VALVE ASSY., Check 1 
LW·13051 TEE, 318 tube (swivel nut on one run) 1 
75371 GASKET, Turbo oil inlet 1 
76889 ADAPTER, Turbine oil inlet 1 
STD-33 WASHER, 318 plain 2 
STD·678 WASHER 318 internal lock 2 
LW·38·0.75 BOLT, 318·16 x 314 long, hex. head 2 
LW·18038 GASKET, Turbocharger oil drain adapter 1 
LW·13928 TANK ASSY., Turbocharger oil drain 1 
MS20822·3 ELBOW, 1/8·27 NPT to 3116 flared tube, 90° 1 
MS20822·3 ELBOW, 1/8·27 NPT to 3116 flared tube (magneto adapter) 1 
LW·12786-3-250 HOSE ASSY., Turbo drain tank to m~neto ad~ter 1 
76734 ZIP STRAP 3 
AN816·8D NIPPLE, 1/2 tube & 318 NPT (assemble in tank) 1 
LW·13421 HEAT SHIELD, Turbocharger oil drain 1 
STD·28 WASHER, No. 10 plain 1 
STD-415 SCREW, No. 10·32 x 318 long 1 
STD·251 WASHER, No. 10·32 internal lock 1 
STD·63 NUT, No. 10-32 Qlain 1 
STD~33 WASHER, 318 plain 2 
STD·678 WASHER, 318 internal lock 2 
LW-38·0.75 BOLT, 318·16 x 314 long, hex. head 2 
MS29512·08 "0" RING, 41/64 1.0. x 5/64 wall 1 
LW·10637 ELBOW, 900, 1/2 tube to 314·16 thread (scavenge pump) 1 
LW·13176-8S220 HOSE ASSY., Turbo oil scavenger 1 
LW·10635 BRACKET, Ext. (under clamp at inj. inlet housing) 1 
LW·16266·10·81 CLIp, 13116 1.0. x 13164 dia. hole 1 
STD-692 SCREW, No. 10-32 x 1/2 long, rd. hd. 1 
STD-425 WASHER, No. 10 plain 1 
STD·670 NUT, No. 10·32 self·locking 1 

7-35 



Lycoming TIO, lTIO·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

Figure 58. TURBOCHARGER HOSES, TANK ASSEMBLY AND RELATED PARTS 

7·36 

TIO-540 
C1A 



FIG. 
REF. 

59 

1 
2 
3 
4 
5 

6 

7 
8 
9 
10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 

Lycoming TIO, lT10-S40 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

TURBOCHARGER AND EXHAUST SYSTEMS 
TURBOCHARGER HOSES, CONTROLLER AND RELATED PARTS 

0 QUANTITY PER ASSEMBLY 
PART N T10-540 LT10-540 

NUMBER DESCRIPTION A F J N R S F J N R 

L A C 2 J 2 2 2 1 2 J 2 2 2 
2 1 B 2 B B A A B 2 B B A 

L C A D B D D D D D B D D D 
LW-12798-4S204 HOSE, Tee (acc. hsg. to bypass valve, oil inlet) 1 1 1 1 
76734 ZIP STRAP 1 2 1 2 
72376 ELBOW, 1/4 tube, 90° adjustable (bypass valve inlet) 1 1 
MS29512-04 "0" RING 1 1 
LW-12879-6S060 HOSE ASSY., (Bypass valve to density controller inlet) 1 1 
LW-12799-6S180 HOSE ASSY., (Bypass valve to variable controller inlet) 1 1 
72377 ELBOW, 3/8 tube, adj. 90°, (bypass valve outlet & var. 

cont. inlet) 2 2 
MS29512-06 "0" RING 2 2 
76355* TEE, 3/8 tube, adj. st. thd. on run, (density cont. inlet) 1 1 
LW-12799-6S160 HOSE ASSY., (Variable controller to acc. hsg.) 1 1 
72377 ELBOW, 3/8 tube, adjustable 90° 1 1 1 1 
MS29512-06 "0" RING 1 1 1 1 
76355* TEE, 3/8 tube, adj. st. thd. on run, (cont. outlet) 1 1 
LW-12879-6S082 HOSE ASSY., Density controller to acc. hsg. 1 1 
LW-10644 CONTROLLER, Differential pressure (470912-1) 1 1 
STD-160 WASHER, 1/4 internal lock 2 2 
STD-8 WASHER, 1/4 plain 2 2 
LW-25H1.00 BOLT, 114-20 x 1.00 long, hex. hd. dr. hd. 2 2 
STD-1932 BUSHING, Reducer, 1/4 to 1/8 NPT 1 1 
MS20822-4 ELBOW, 1/4 tube x 1/8 NPT, 90° 1 1 
AN929-4 CAP ASSY., 1/4 tube 1 1 
LW-12799-6S090 HOSE, Differential press. outlet to den. cont. outlet tee 1 1 
AN893-12 BUSHING, Reducer, 1/2 to 3/8 tube 1 1 
MS29512-08 SEAL, Oil, 5/64 dia. sect. x 41/64 dia. 1 1 
72377 ELBOW, 3/8 tube, adj. 90° 1 1 
MS29512-06 "0" RING 1 1 
LW-12799-6S100 HOSE, Density cont. inlet to diff. press. inlet 1 1 
LW-11883* ELBOW, 3/8 tube, adj. 90° restricted (diff. press. inlet) 1 1 
LW-12799-6S116 HOSE, High press. port, diff. cont., to airbox tee 1 1 
72377 ELBOW, 3/8 flared tube, adj. 90° 1 1 
MS29512-06 "0" RING 1 1 

* Uses "0" Ring, PIN MS29512-06. 

7-37 



Lycoming TIO, LTlO-S40. SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

TIO-S40 
F2BD 
R2AD 

LTIO-S40 
F2BD 
R2AD 

19~ 

Figure 59. TURBOCHARGER HOSES, CONTROLLER AND RELATED PARTS 

7-38 

6 



FIG. 
REF. 

60 

1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 

lycoming TIO, LT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

TURBOCHARGER AND EXHAUST SYSTEMS 
TURBOCHARGER HOSES, CONTROLLER AND RELATED PARTS 

0 QUANTITY PER ASSEMBLY 
PART N T10·540 LT10·540 

NUMBER DESCRIPTION A F J N R S F J N R 

L A C 2 J 2 2 2 1 2 J 2 2 2 
2 1 B 2 B B A A B 2 B B A 

L C A D B D D D D D B D D D 
LW·12798·4S130 HOSE, Tee to bypass valve (oil-in) 1 
STD-860 SCREW, No. 10-32 x 5/8 long, fill. head 1 
LW-16266-25-63 CLAMP 2 
STD-425 WASHER, No. 10 plain 2 
STD-670 NUT, No. 10-32 hex., self-locking 1 
72376* ELBOW, 1/4 tubing, adj. 900 (bypass valve, oil-in) 1 
LW-12879-6S060 HOSE, Bypass valve to density controller Coil-in) 1 
76355** TEE, 3/8 tube, adj. straight thd. on run (den. cant. oil-in) 1 
72377** ELBOW, 3/8 flared tube, adj. 900 (bypass valve, oil-out) 1 
76355** TEE, 3/8 tube, adjustable (cant. oil-out) 1 
LW-12879-6S082 HOSE, Density controller to accessory housing 1 
LW·10644 CONTROLLER, Differential pressure, (470912-1) 1 
LW-11201 WASHER, 11/16 O.D. x 9/32 I.D. x 1/16 thick 2 
STD-8 WASHER, 1/4 plain 2 
LW-25H1.00 BOLT, 1/4-20 x 1.00 long, hex. head dr. 2 
STD-1932 BUSHING, Reducer, 1/4 to 1/8 NPT 1 
MS20822-4 ELBOW, 1/4 flared tube & 1/8 NPT, 900 1 
AN929-4 CAP ASSY., 1/4 flared tube fitting 1 
LW·12799-6S90 HOSE, Diff. press. oil-out to den. cant. outlet tee 1 
AN893-12 BUSHING, Reducer, 1/2 tubing to 3/8 tubing 1 
MS29512-08 SEAL, Oil, 5/64 dia. sect. x 41/64 dia. 1 
72377** ELBOW, 3/8 flared tube, adj. 900 1 
LW-12799-6S100 HOSE, Inlet tee, den. cant. to inlet diff. press. cant. 1 
LW-11883** ELBOW, 3/8 tubinjl, adj. 900 restricted 1 
LW-12799-6S070 HOSE, High press. port, diff. cant. to tee on airbox 1 
74070** ELBOW, 3/8 flared tube, adj. 450 1 

'* Uses "0" Ring, PIN MS29512·04. 
** Uses "0" Ring, PIN MS29512-06. 

7·39 



LYCDIIIIIIIIG TIO, LT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

o 
N 
M 
M 

A Textron Company 

1 

25 

5~t1, 
4~ 

Figure 60. TURBOCHARGER HOSES, CONTROLLER AND RELATED PAm 

7-40 

TIO-540 
A2C 

deggle01
Rectangle



LYCOIIIIIIIIG 
A Textron Company 

TIO, LTIO-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

TURBOCHARGER AND EXHAUST SYSTEMS 
TURBOCHARGER HOSES, CONTROLLER AND RELATED PARTS 

0 QUANTITY PER ASSEMBLY 

FIG. 
PART REF. 

NUMBER DESCRIPTION 
61 

1 l.W-J2878-4S222 HOSE, Tee to bypass valve (oil-in) 

LW-12798-4S204 HOSE, Tee, accy. hsg. to bypass valve 
(oil-in) 

2 76734 ZIP STRAP, Hose to turbo bracket 

3 72376* ELBOW, '!. tube, 90° adj. (bypass valve 
in) 

4 LW-12879-6S060 HOSE ASSY., Bypass valve to density 
controller inlet 

5 77461** TEE, 3/8 tube, adj. st. thd. on run 
(density cont. inlet) 

6 72377** ELBOW, 3/8 tube, 90° adj. (bypass valve 
outlet) 

7 76355** TEE, 3/8 tube, adj. st. thd. on run (cont. 
outlet) 

8 LW-12877-6SJ61 HOSE ASSY., Dens. cont. to accy. hsg. 

9 73314 GASKET, Density controller 

10 LW-10098 CONTROLLER, Differential pressure 

11 STD-28 WASHER, No.1 0 plain 

12 STD-1566 SCREW, No. 10-24 x 3/4 long, fill. hd. 
dr. 

13 STD-1932 BUSHING, Reducer, 114 to 1/8 NPT 

14 MS20822-4 ELBOW, 114 tube x 118 NPT, 90° 

15 AM929-4 CAP ASSY., 1/4 tube 

16 LW-12486 TUBE ASSY., Diff. press. outlet to den. 
cont. outlet 

17 AN893-12 BUSHING, Reducer, 112 to 3/8 tube 

18 MS29512-08 SEAL, Oil, 5164 dia. sect. x 41/64 dia. 

19 72377 ELBOW, 3/8 tube, adj. 90° 

20 LW-12485 TUBE ASSY., Density cont. inlet to diff. 
press. Inlet 

21 LW-12483 NIPPLE, 3/8 tube, adj. restricted, diff. 
press. inlet 

22 MS29512-06 "0" RING 

* Uses "0" Ring, PIN MS29512-04. 
** Uses "0" Ring, PIN MS29512-06. 

PC -315-5 - Revised December 2008 7-41 

N 
F 

A A C 2 
L 2 I B 
L c A D 

TIO-S40 LTIO-S40 
J N R S F J N 

J 2 2 2 I 2 J 2 2 
2 B B A A B 2 B B 
B D D D D D B D D 

1 I 

I 1 1 I 

2 1 1 2 1 1 

1 I 1 1 I I 

1 1 1 I I I 

I 1 I 1 1 I 

1 1 I I 1 1 

I I I I I I 

I 1 1 I I I 

1 I I 1 1 I 

I I I 1 1 I 

4 4 4 4 4 4 

4 4 4 4 4 4 

1 I I 1 1 I 

I 1 I I 1 I 

1 1 1 1 1 1 

I 1 I 1 I 1 

I 1 1 I I 1 

I 1 1 I 1 1 

1 1 1 1 1 1 

1 1 1 1 I I 

1 1 1 1 1 I 

1 I 1 1 I I 

R 
2 
A 
D 

deggle01
Rectangle



Lycoming TIO, LT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

Figure 61. TURBOCHARGER HOSES, CONTROLLER AND RELATED PARTS 

7-42 

T10-540 
J2B 
J2BD 
N2BD 

lTIO-540 
J2B 
J2BD 
N2BD 



Lycoming TIO, lT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

TURBOCHARGER AND EXHAUST SYSTEMS 
TURBOCHARGER HOSES, TUBES AND ATTACHING PARTS 

FIG. PART .~ 

REF. NUMBER DESCRIPTION 

62 

1 AN6270-3D-0260 HOSE ASSY., No.5 cyl. to ditt. pressure controller 
2 76734 ZIP STRAP 
3 LW-16266-25-19 CLAMP 
4 78137 TUBE ASSY., Fuel pump vent, front 
5 78138 TUBE ASSY., Fuel pump vent, rear 
6 02A21380 ELBOW, 1/8 NPT to 3/16 flo tube, 90° (fuel pump) restricted 
7 AN824-3 TEE, 3/16 flared tube, 45° 
8 78191 ELBOW, 3/16 tube, 45° (air duct) 
9 LW-12798-4S190 HOSE ASSY., Turbo tee to actuator inlet 
10 LW-16266-25-75 CLAMP 
11 STD-670 NUT, No. 10-32, self-locking 
12 STD-692 SCREW, No. 10-32 x 1/2 long, rd. head 
13 72376* ELBOW, 1/4 tube to 7/16 thd., 90° (actuator inlet) 
14 72377** ELBOW, 3/8 tube to 9/16 thd., 90° (actuator outlet) 
15 LW-12B77-6S413* HOSE ASSY., Actuator outlet to density press. inlet 
16 LW-16266-25-75 CLAMP 
17 73136 BRACKET, Extension, fuel inj. line 
18 STD-692 SCREW, No. 10-32, self-locking 
19 STD-670 NUT, No. 10-32, self-locking 
20 LW-12B77-6S110 * HOSE ASSY., Density inlet to ditt. press. inlet 
21 LW-12877-6S14N HOSE ASSY., Density drain to ditt. press. drain 
22 LW-12877-6S170* HOSE ASSY., Densitydrain to accessory housing 
23 73136 BRACKET, Extension (assemble on sump) 
24 LW-16266-25-75 CLAMP 
25 76734 ZIP STRAP 
26 STD-692 SCREW, No. 10-32 x 1/2 long, rd. hd. 
27 STD-670 NUT, Self-locking 
28 78691 ELBOW, 3/8 tube to 3/8 NPT, 45° (acc. hsg. oil return) 
29 MS9825-16 CLIP, 1-3116 dia. for no. 10 screw 
30 STD-692 SCREW, No. 10-32 x 1/2 long, rd. hd. 
31 STD-28 WASHER, No. 10 plain 
32 STD-670 NUT, No. 10-32, self-Iockin[ 

* Uses "0" Ring, PIN MS29512-04. 
** Uses "0" Ring, PIN MS29512-06. 
* Reference latest edition of Service Instruction No. 1396. 

7-43 

0 QUANTITY PER ASSEMBLY 
N T10-540 LT10-540 

A F J N R S F J N R 

l A C 2 J 2 2 2 1 2 J 2 2 2 
2 1 B 2 B B A A B 2 B B A 

l C A D B D D D D D B D D D 
1 
2 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
2 
1 
1 
1 
1 
1 
1 
3 
1 
1 
1 
1 

1 
1 
1 



Lycoming TIO, lT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

Figure 62. TURBOCHARGER HOSES, TUBES AND ATTACHING PARTS 

7-44 

TIO-S40 
C1A 



Lycoming 

Part No. 

77175-1 
LW-12681 
LW-12795 
06B21326 
LW-14260 
LW-15619 
LW-15628 
LW-18038 
LW-18638 
LW-18661 
MS29512-3 
MS29512-4 
MS29512-8 
06E19769-1.00 
06Al9956 
STD-213 
06E19769-0.63 
06E19769-0.91 
06E19769-1.25 
STD-l737 
8313 
61183 
62224 
66732 
68315 
69164 
70455 
70457 
71450 
71481 
71667 
71973 
72053 
72075 
72078 
72091 
72210 
72312 
72711 
73032 
73314 
73383 
73818 
74065 
74305 
75233 
75371 
75845 
76510 
77439 
.78083 
78084 

TIO, LT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

SERVICE KIT SECTION 

SEAL AND GASKET SET 
TIO-540-A2C 

Part Name 

SEAL AND GASKET SET 
GASKET, Magneto 
GASKET, Oil filter adapter 
GASKET, Oil sump 
SEAL, Tachometer drive 
GASKET, Exhaust flange 
SEAL, Crankshaft 
GASKET, Turbo oil drain 
LOCKPLATE, Crankshaft gear 
SEAL, Shroud tube 
SEAL, Oil 
SEAL, Oil 
SEAL, Oil ring 
GASKET, Oil suction screen 
SEAL, Vac. & Hyd. pump adapters 
SEAL, Fuel pump adapter 
GASKET, Oil cooler bypass plug 
GASKET, Annular 
GASKET, Oil pressure relief valve (2 max.) 
RING, External retaining 
GASKET, Vac. & Hyd. pump 
GASKET, Vacuum pump adapter 
GASKET, Magneto adapter 
GASKET, Valve rocker shaft cover 
GASKET, Accessory drive adapter 
GASKET, Fuel pump adapter 
GASKET, Prop. drive gear plug 
GASKET, Oil filler extension 
GASKET, Rocker box cover 
RING, Cylinder base seal 
WCKPLATE, Fuel pump idler gear shaft 
GASKET, Intake pipe flange 
GASKET, Governor 
SEAL, Oil 
LOCKPLATE, Camshaft gear 
RING, Oil seal 
GASKET, Air throttle housing 
RING, Oil seal, oil level gage 
RING, Oil seal, intake pipe 
GASKET, Air inlet housing 
GASKET, Density. 
WCKPLATE, Alternator bracket 
GASKET, Accessory housing 
GASKET 
SEAL, Crankshaft oil 
"0" RING 
GASKET, Turbo oil inlet adapter 
GASKET, V-Band coupling 
GASKET 
GASKET 
GASKET, V-Band 
GASKET, V-Band coup., 2.00 0.0. tube 

8-1 

Qty. 

1 
2 
1 
1 
1 

12 
1 
1 
1 

24 
1 
2 
1 
1 
2 
1 
1 
1 
1 
1 
2 
1 
2 

12 
1 
1 
1 
1 
6 
6 
1 
6 
1 
4 
2 
2 
1 
1 
6 
1 
1 
1 
1 
1 
1 

24 
1 
2 
1 
1 
2 
2 



Lycoming 

Part No. 

LW-10683 
LW-10332 
LW-12272 
LW-12681 
LW-12795 
06B21326 
LW-13792 
LW-14260 
LW-14995 
LW-18038 
LW-18638 
LW-18661 
MS9068-009 
MS16625-1081 
MS29512-8 
MS29512-10 
06E19769-1.00 
STD-213 
06E19769-0.63 
STD-589 
06E19769-1.25 
06A19956 
8313 
61183 
62224 
66224 
68315 
69164 
69345 
70310 
70455 
70457 
71481 
71667 
71973 
72053 
72075 
72091 
72312 
73314 
73383 
73818 
74065 
74068 
75118 
75371 
75845 
75906 
76940 
77504 
77722 
77723 
78246 

TIO, LT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

SERVICE KIT SECTION 

SEAL AND GASKET SET 
TIO-540-CIA 

Part Name 

SEAL AND GASKET SET 
LOCKPLATE 
LOCKPLATE, Shroud tube 
GASKET, Magneto 
GASKET, Oil filter adapter 
GASKET, Oil sump 
SEAL, Crankshaft oil 
SEAL, Tachometer drive 
SPRING 
GASKET, Turbo oil drain 
LOCKPLATE, Crankshaft gear 
SEAL, Shroud tube 
RING, Oil seal 
RING 
SEAL, Oil ring 
SEAL 
GASKET, Oil suction screen 
SEAL, Fuel pump adapter 
GASKET, Oil cooler bypass plug 
GASKET, Annular 
GASKET, Oil press. relief valve (2 max.) 
SEAL, Vac. & Hyd. pump adapter 
GASKET, Vacuum & hydraulic pump 
GASKET, Vacuum pump adapter 
GASKET, Magneto adapter 
GASKET, Fuel injector 
GASKET, Accessory drive adapter 
GASKET, Fuel pump adapter 
SPACER 
SEAL, Shroud tube 
GASKET, Prop. drive gear plug 
GASKET, Oil filler extension 
RING, Seal (cylinder base) 
LOCKPLATE, Fuel pump idler gear shaft 
GASKET, Intake pipe flange 
GASKET, Governor 
SEAL, Oil 
RING, Oil seal 
RING, Oil seal, oil level gage 
GASKET, Density controller 
LOCKPLATE, Alternator bracket 
GASKET, Accessory housing 
"0" RING 
"0" RING 
GASKET, Exhaust flange 
GASKET, Turbo oil inlet adapter 
GASKET, V-Band coupling 
GASKET, Rocker box cover 
SEAL, Crankshaft oil 
GASKET, Fuel injector 
GASKET, Turbo bypass retainer 
GASKET, Turbo bypass door 
GASKET, V-Band coupling 

8-2 

Qty. 

1 
1 
6 
2 
1 
1 
1 
1 
6 
1 
1 

12 
2 
1 
2 
2 
1 
1 
1 
1 
1 
2 
2 
1 
2 
1 
1 
1 
6 

12 
1 
1 
6 
1 
6 
1 
4 
2 
1 
1 
1 
1 
1 
1 

12 
1 
2 
6 
1 
1 
1 
1 
2 



lycoming 

Part No. 

LW-15381 
AN901-SA 
MS16625-1081 
MS29512-3 
MS29512-4 
MS29512-6 
MS29512-10 
06E19769-1.00 
06A19956 
STD-213 
STD-589 
06El9769-1.25 
8313 
LW-10332 
LW-12681 
06B21326 
LW-14260 
LW-18661 
66732 
69164 
70455 
70457 
71450 
71481 
71973 
72053 
72091 
72210 
72312 
72711 
73032 
73314 
73818 
74382 
LW-15619 
75371 
75845 
75993 
78083 
LW-15628 
78903 

TIO, LTI0·540. SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

SERVICE KIT SECTION 

SEAL AND GASKET SET 
TIO-540-R2AD 

Part Name 

SEAL AND GASKET SET 
GASKET 
RING, Internal retaining 
SEAL 
SEAL 
SEAL 
SEAL 
GASKET, Oil suction screen 
SEAL, Vac. & Hydraulic pump adapter 
SEAL, Fuel pump adapter 
GASKET, Annular 
GASKET, Oil pressure relief valve 
GASKET, Vacuum & hydraulic pump 
LOCKPLATE, Crankshaft gear 
GASKET, Magneto 
GASKET, Oil sump 
SEAL, Tachometer drive 
SEAL, Shroud tube 
GASKET, Rocker shaft cover 
GASKET, Fuel pump adapter 
GASKET, Prop. drive gear plug 
GASKET, Oil filler extension 
GASKET, Rocker box cover 
RING, Cylinder base seal 
GASKET, Intake pipe flange 
GASKET, Governor 
RING, Oil seal 
GASKET, Air throttle housing 
RING, Oil seal, oil level gage 
RING, Oil seal, intake pipe 
GASKET, Air inlet housing 
GASKET, Density controller 
GASKET, Accessory housing 
RING, Oil seal 
GASKET, .Exhaust flange 
GASKET, Turbo oil inlet adapter 
GASKET, V-Band coupling 
GASKET, Sonic nozzle 
GASKET, V-Band 
SEAL, Crankshaft 
GASKET, Turbo oil drain 

8·3 

Qty. 

1 
1 
1 
1 
1 
1 
3 
1 
2 
1 
1 
2 
2 
1 
2 
1 
1 

24 
12 

1 
1 
1 
6 
6 
6 
1 
2 
1 
1 
6 
1 
1 
1 
1 

12 
1 
2 
1 
2 
1 
1 



Lycoming 

Part No. 

LW-18656 
MS16625-1081 
MS16625-1125 
MS29512-06 
MS29512-08 
MS29512-03 
06E19769-1.00 
06A19956 
STD-213 
06El9769-0.63 
06E19769-0.91 
06E19769-1.25 
STD-1737 
8313 
61183 
62224 
LW-18661 
66732 
LW-18638 
68315 
69164 
70455 
70457 
71450 
71481 
71667 
71973 
72053 
72091 
72210 
74065 
72711 
73032 
73314 
73818 
75371 
75845 
78083 
78903 
LW-12681 
LW-12795 
06B21326 
LW-14260 
LW-15619 
LW-15628 

TIO, LTIO·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

SERVICE KIT SECTION 

SEAL AND GASKET SET 

TIO/LTIO-540-J2B 

Part Name 

SEAL AND GASKET SET 
RING, Internal retaining 
RING, Internal retaining 
SEAL, Oil 
SEAL, Oil 
SEAL, Oil 
GASKET 
SEAL, Oil 
SEAL, Oil, fuel pump drive 
GASKET 
GASKET 
GASKET 
RING 
GASKET, Vacuum pump 
GASKET, Accessory adapter 
GASKET, Magneto 
SEAL, Shroud tube 
GASKET, Rocker shaft cover 
LOCKPLATE, Crankshaft gear 
GASKET, Accessory drive adapter 
GASKET, Fuel pump adapter 
GASKET 
GASKET 
GASKET, Rocker box 
RING, Oil seal 
LOCKPLATE, Crankshaft idler gear 
GASKET, Intake flange 
GASKET, Governor drive pad 
RING, Oil seal 
GASKET 
GASKET, Oil level gage 
RING, Oil seal, intake pipe 
RING, Air inlet housing 
GASKET, Density controller 
GASKET, Accessory housing 
GASKET, Turbo inlet adapter 
GASKET, V-Band 
GASKET, V-Band 
GASKET, Turbo drain 
GASKET, Magneto 
GASKET 
GASKET, Oil sump 
SEAL, Tachometer 
GASKET, Exhaust flange 
SEAL, Crankshaft 

8-4 

Qty. 

1 
1 
2 
2 
1 
1 
2 
2 
1 
2 
1 
1 
1 
2 
1 
2 

24 
12 
1 
1 
1 
1 
1 
6 
6 
2 
6 
1 
2 
1 
1 
6 
1 
1 
1 
1 
1 
2 
1 
2 
1 
1 
1 

12 
1 



Lycoming TIO, LT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

Part No. 

LW-12956 
AN901-SA 
LW-I0332 
LW-12681 
06B21326 
LW-14260 
LW-15619 
LW-15628 
LW-18038 
LW-18661 
MS16625-1081 
MS29512-3 
MS29512-6 
MS29512-8 
MS29512-10 
06E19769-1.00 
STD-213 
06E19769-1.2!l 
06A19956 
8313 
66732 
69164 
70455 
70457 
71450 
71481 
71973 
72053 
72091 
72210 
72312 
72711 
73032 
73314 
73383 
73818 
74065 
75233 
75371 
75845 
78083 
78903 

SERVICE KIT SECTION 

SEAL AND GASKET SET 

TIO/LTIO-540-F2BD; -J2BD, -N2BD 

Part Name 

SEAL AND GASKET SET 
GASKET 
WCKPLATE, Crankshaft gear 
GASKET, Magneto 
GASKET, Oil sump 
SEAL, Thchometer drive 
GASKET, Exhaust flange 
SEAL, Crankshaft 
GASKET 
SEAL, Shroud tube 
RING, Retaining 
SEAL,Oil 
SEAL, Oil 
SEAL, Oil 
SEAL, Oil 
Gasket, Oil suction screen 
SEAL, Fuel pump adapter 
GASKET, Oil pressure relief valve (max. 2) 
SEAL, Hyd. & vacuum pump adapter 
GASKET, Hyd. & vacuum pump 
GASKET, Valve rocker shaft cover 
GASKET, Fuel pump adapter 
GASKET, Prop. drive gear plug 
GASKET, Oil filler extension 
GASKET, Rocker box cover 
RING, Cylinder base seal 
GASKET, Intake pipe flange 
GASKET, Governor 
RING, Oil seal 
GASKET, Air throttle housing 
RING, Oil seal, oil level gage 
RING, Oil seal, intake pipe 
GASKET, Air inlet housing 
GASKET, Density controller 
LOCKPLATE, Alternator bracket 
GASKET, Accessory housing 
GASKET 
"0" RING 
GASKET, Turbo oil inlet adapter 
'GASKET, V-Band coupling 
GASKET, V-Band coupling. 
GASKET, Turbo oil drain 

8-S 

Qty. 

1 
1 
1 
2 
1 
1 

12 
1 
1 

24 
1 
1 
2 
1 
2 
1 
1 
1 
2 
2 

12 
1 
1 
1 
6 
6 
6 
1 
2 
2 
1 
6 
1 
2 
1 
1 
1 

24 
1 
2 
2 
1 



Lycoming 

Part No. 

TIO, LTIO .. 540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

SERVICE KIT SECTION 

SEAL AND GASKET SET 
TIO-540-S1AD 

Part Name Qty. 

LW-15903 SEAL AND GASKET SET 1 
MS9068-009 RING, Oil seal 1 
MS29512-8 SEAL 1 
MS16625-1081 RING, Internal retaining 1 
MS29512-6 SEAL 1 
MS29512-10 SEAL 3 
06El9769-1.00 GASKET, Oil suction screen 1 
06A19956 SEAL, Vac. & hyd. pump adapter 2 
STD-213 SEAL, Fuel pump adapter 1 
06El9769-0.91 GASKET, Annular 1 
06El9769-1.25 GASKET, Oil pressure relief valve 2 
8313 GASKET, Vac. and hyd. pump 3 
LW-10332 LOCKPLATE, Crankshaft gear 1 
LW-12681 GASKET, Magneto 2 
06B21326 GASKET,Oilsump 1 
LW-14260 SEAL, Tachometer drive 1 
LW-15628 SEAL, Crankshaft 1 
LW-18661 SEAL, Shroud tube 24 
66732 GASKET, Rocker shaft cover 12 
69164 GASKET, Fuel pump adapter 1 
70455 GASKET, Prop. drive gear plug 1 
70457 GASKET, Oil filler extension 1 
71450 GASKET, Rocker box cover 6 
71481 RING, Cylinder base seal 6 
71973 GASKET, Intake pipe flange 6 
72053 GASKET, Governor 1 
72091 RING, Oil seal 2 
72312 RING, Oil seal, oil level gage 1 
72711 RING, Oil seal, intake pipe 6 
73032 GASKET, Air inlet housing 1 
73818 GASKET, Accessory housing 1 
LW-15619 GASKET, Exhaust flange 12 
74944 GASKET, Fuel injector 1 
LW~18038 GASKET, Turbo oil drain 1 
75371 GASKET, Turbo oil inlet adapter 1 
78084 GASKET, V-Band 2 

8·6 



Lycoming 

Part No. 

05K21107 
LW-12429* 
LW-1900l 
73938 
LW-11800 
LW-11795 
LW-10077 
LW-16475 
LW-13323 
60009 
17C21191 
17C19386 
75413 
74241 
73857 
LW-14077 
LW-11775 
60828 
71481 
LW-18661 
70310 
75906 
SSP-2272 
SSP-2472 
65441 

TIO, lT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

SERVICE KIT SECTION 

CYLINDER, PISTON AND RING ASSEMBLY 

TIO-540-CIA 

Part Name 

KIT - CYLINDER, PISIDN AND RING ASSEMBLY 
CYLINDER AND HEAD ASSEMBLY 
VALVE, Exhaust 
VALVE, Intake 
SPRING, Valve, outer 
SPRING, Valve, inner 
SEAT, Valve spring, upper, intake 
SEAT, Valve spring, upper, exhaust 
SEAT, Valve spring, lower, exhaust 
KEY, Valve, intake 
KEY, Valve, exhaust 
CAP, Valve stem, exhaust 
PISIDN 
RING, Piston, compression 
RING, Piston, oil regulating 
PIN, Piston 
PLU G, Piston pin 
PLUG, Piston pin 
RING, Cylinder base seal 
SEAL, Shroud tube 
SEAL, Shroud tube 
GASKET, Rocker box cover 
TAG 
TAG 
SEAT, Valve spring, lower intake 

Qty. 

1 
1 
1 
1 
2 
2 
1 
1 
1 
2 
2 
1 
1 
2 
1 
1 
2 
2 
1 
2 
2 
1 
1 
1 
1 

* Requires long reach spark plugs. 

NOTE 

Nitrided cylinder assembly. Low compression piston employing ha1f wedge rings. 

8-7 



Lycoming TIO, lT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

SERVICE KIT SECTION 

CYLINDER, PISTON AND RING ASSEMBLY 

TIO-LTIO-540-J2B, -F2BD, -J2BD, -N2BD, -R2AD & TIO-540-A2C, -SIAD 

Part No. 

05K21108 
LW-12966* 
LW-16740 
LW-13622 
LW-11796 
LW-11797 
69532 
LW-16475 
LW-13322 
71481 
72050 
17C21191 
62388 
17C19386 
LW-10545-S 
74241 
73857 
LW-13446 or LW-14077 
60828 
LW-11775 
66732 
71450 
LW-18661 
LW-13321 
SSP-2272 

Part Name 

KIT - CYLINDER, PISTON AND RING ASSEMBLY 
CYLINDER AND HEAD ASSEMBLY 
VALVE, Exhaust 
VALVE, Intake 
SPRING, Valve, outer 
SPRING, Valve, inner 
SEAT, Valve spring, upper, mtake 
SEAT, Valve spring, upper, exhaust 
SEAT, Valve spring, lower, exhaust 
RING, Cylinder base seal 
KEY, Valve, intake 
KEY, Valve, exhaust 
CAP, Valve stem, intake 
CAP, Valve stem, exhaust 
PISTON 
RING, Piston, compression 
RING, Piston, oil regulating 
PIN, Piston 
PLU G, Piston pin 
PLU G, Piston pin 
GASKET, Valve rocker shaft cover 
GASKET, Rocker box coer 
SEAL, Shroud tube 
SEAT, Valve spring, lower intake 
TAG 

* Requires long reach spark plugs. 

NCITE 

Nitrided cylinder assembly. 3 ring piston half wedge rings. Small intake valve. 

8-8 

Qty. 

1 
1 
1 
1 
2 
2 
1 
1 
1 
1 
2 
2 
1 
1 
1 
2 
1 
1 
2 
2 
2 
1 
4 
1 
1 



Lycoming 

Part No. 

11F20022-S3-S 
11F20022-S3* 
76220 
31C-14 
31C-16 
STD-1339 
AN565-B-1032-H4 
AN565-B-1032-H5 
SSP-272 
SSP-582 
SSP-1576 
SSP-1769 
1102 

TIO, lTIO·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

SERVICE KIT SECTION 

CRANKCASE ASSY. AND THRU STUD KIT 

TIO-540-A2C, -J2B; LTIO-540-J2B 

Part Name 

CRANKCASE ASSY. AND THRU STUD KIT 
CRANKCASE ASSEMBLY 
THRU STUD 
STUD (AN Governor) 
STUD (Woodward Governor) 
PLUG 
SET SCREW 
SET SCREW 
TAG, Piston cooling nozzles 
TAG, Thin wall bearings 
TAG, Governor drive idler shaft 
TAG, Governor drive pad studs 
PLUG, 118 pipe (oil pressure) 

Qty. 

1 
1 
8 
4 
4 
7 
1 
1 
1 
1 
1 
1 
4 

* See Fig. 1, Page 1-1 for component parts. 

8-9 



Lycoming TIO, LT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

Part No. 

11E20000-S1-S 
11E20000-S1* 
76220 
31C-14 
3IC-16 
STD-1339 
AN565-B-I032-H4 
AN565-B-I032-H5 
SSP-272 
SSP-582 
SSP-1576 
SSP-1769 
1102 

SERVICE KIT SECTION 

CRANKCASE ASSY. AND THRU STUD KIT 

TIO-540-CIA 

Part Name 

CRANKCASE ASSY. AND THRU STUD KIT 
CRANKCASE ASSEMBLY 
THRU STUD 
STUD (AN Governor) 
STUD (Woodward Governor) 
PLUG 
SET SCREW 
SET SCREW 
TAG, Piston cooling nozzles 
TAG, Thin wall bearings 
TAG, Governor drive idler shaft 
TAG, Governor drive pad studs 
PLUG, 1/8 pipe (oil pressure) 

* See Fig. 1, Page 1-1 for component parts. 

8-10 

Qty. 

1 
1 
8 
4 
4 
7 
1 
1 
1 
1 
1 
1 
4 



Lycoming 

Part No. 

11F20022-D3-S 
11F20022-D3* 
76220 
31C-14 
31C-16 
STD-1339 
AN565-B-I032-H4 
AN565-B-I032-H5 
SSP-272 
SSP-582 
SSP-1576 
SSP-1769 
1102 
LW-I1866 

TIO, LT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

SERVICE KIT SECTION 

CRANKCASE ASSY. AND THRU STUD KIT 

TIO/LTIO-540-F2BD, -J2BD, -N2BD, -R2AD 

Part Name 

CRANKCASE ASSY. AND THRU STUD KIT 
CRANKCASE ASSEMBLY 
THRU STUD 
STUD (AN Governor) 
STUD (Woodward Governor) 
PLUG 
SET SCREW 
SET SCREW 
TAG, Piston cooling nozzles 
TAG, Thin wall bearings 
TAG, Governor drive idler shaft 
TAG, Governor drive pad studs 
PLUG, 1/8 pipe (oil pressure) 
SPACER, Compressor nut 

Qty. 

1 
1 
8 
4 
4 
7 
1 
1 
1 
1 
1 
1 
4 
2 

* See Fig. 1, Page 1-1 for component parts. 

8-11 



Lycoming TIO, LTI0·540. SERIES! PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

Part No. 

11F20022-D3-S-1 
11F20022-D3* 
76220 
74888 
LW-11866 
31C-14 
31C-16 
STD-1339 
AN565-B-1032-H4 
AN565-B-1032-H5 
SSP-272 
SSP-582 
SSP-1576 
SSP-1769 
1102 

SERVICE KIT SECTION 

CRANKCASE ASSY. AND THRU STUD KIT 
TIO-540-SlAD 

Part Name 

CRANKCASE ASSY AND THRU STUD KIT 
CRANKCASE ASSEMBLY 
THRU STUD 
THRU STUD 
SPACER, Compressor nut 
STUD (AN Governor) 
STUD (Woodward Governor) 
PLUG 
SET SCREW 
SET SCREW 
TAG, Piston cooling nozzles 
TAG, Thin wall bearings 
TAG, Governor drive idler shaft 
TAG, Governor drive pad studs 
PLUG, 1/8 pipe (oil pressure) 

* See Fig. 1, Page 1-1 for component parts. 

8-12 

Qty. 

1 
1 
6 
2 
2 
4 
4 
7 
1 
1 
1 
1 
1 
1 
4 



lycoming 

Part No. 

11F20022-D5-S 
11F20022-D5* 
76220 
31C-14 
31C-16 
STD-1339 
AN565-B-I032-H4 
AN565-B-I032-H5 
SSP-272 
SSP-582 
SSP-1576 
SSP-1769 
1102 

TIO, LT10·540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

SERVICE KIT SECTION 

CRANKCASE ASSY. AND THRU STUD KIT 

TIO-540-R2AD 

Part Name 

CRANKCASE ASSY. AND THRU STUD KIT 
CRANKCASE ASSEMBLY 
THRU STUD 
STUD (AN Governor) 
STUD (Woodward Governor) 
PLUG 
SET SCREW 
SET SCREW 
TAG, Piston cooling nozzles 
TAG, Thin wall bearings 
TAG, Governor drive idler shaft 
TAG, Governor drive pad studs 
PLUG, 118 pipe (oil pressure) 

Qty. 

1 
1 
8 
4 
4 
7 
1 
1 
1 
1 
1 
1 
4 

* See Fig. I, Page 1-1 for component parts. 

8-13 



LYCOIIIIIIIIG TIO, LTIO-S40 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

NUMERICAL INDEX 

PART NO. PART NAME PAGE NO. PART NO. PART NAME PAGE NO. 

AN3-10 Bolt 6-10 IAN826-4 Tee 4-2A 
AN3C7 Bolt 7-3 AN833-3 Elbow 7-15 
AN310-7 Nut I 5-9 AN834-3 Tee 7-17 
AN310-7 Nut 5-11 AN834-3 Tee 7-19 
AN320C3 Nut 7-3 AN840-16D Nipple 7-27 
AN345CI0 Nut 7-5 AN893-2 Bushing 6-9 
AN365-1024 Nut 6-11 AN893-2 Reducer 6-11 
AN500-10-16 Screw 2-13 AN893-12 Bushing 7-37 
AN501-10-16 Screw 7-3 AN893-12 Bushing 7-39 
AN520-1O-12 Screw 7-7 AN893-12 Bushing 7-41 
AN565BI032H5 Set Screw 1-10 AN901-8A Gasket 7-33 
AN6-12 Bolt I 5-7 

AN914-1 Elbow 6-13 
AN6-12 Bolt 5-13 AN914-1 Elbow 7-29 
AN6-12 Bolt 5-15 AN919-9 Reducer 7-29 

IAN6-13 Bolt 5-15 AN919-15 Reducer 2-9 
AN6-16 Bolt 5-7 AN924-3 Nut 7-15 
AN6-16 Bolt 5-13 AN924-3 Nut 7-17 
AN6-17 Bolt 5-7 AN924-3 Nut 7-19 
AN6-17 Bolt 5-15 AN924-6 Nut 6-9 
AN6-30A Bolt 5-15 AN924-6 Nut 6-13 
AN6-34A Bolt 1-13 AN924-8 Nut 7-21 
AN6C-I0A Bolt 7-13 AN929-3 Cap Assy. 2-5 
AN6C-llA Bolt 7-3 AN929-3 Cap Assy. 6-9 
AN6C-17A Bolt 7-13 AN929-3 Cap Assy. 6-11 
AN6C-20A Bolt 7-13 AN929-3 Cap Assy. 6-13 
AN6C-22A Bolt 7-3 AN929-4 Cap Assy. 7-37 
AN6C-27A Bolt 7-13 AN929-4 Cap Assy. 7-39 
AN6C-32A Bolt 7-3 AN929-4 Cap Assy. 7-41 
AN6270-3D-0260 Hose Assy. 7-43 AN931-12S17 Grommet 3-9 
AN7-12 Bolt I 5-9 

AN960CI0L Washer 7-3 
AN7-13 Bolt 5-11 AN960C-516 Washer 7-9 
AN7-14 Bolt 5-9 AN960C-516 Washer 7-11 
AN737TW-98 Clamp 7-23 AN960C-616 Washer 7-3 
AN737TW-I07 Clamp 7-23 AN960C-616 Washer 7-9 
AN742-37 Clamp 7-7 LW-I0-0.53 Bolt 6-11 
AN791-2 Elbow 6-9 LW-IO-1.44 Bolt 6-11 
AN791-2 Elbow 6-13 LW-25-0.63 Screw 1-11 
AN8-14A Bolt 1-7 LW-25-0.63 Screw 7-13 
AN814-4L Plug 7-15 LW-25-0.63 Screw 7-23 
AN814-10L Plug 2-9 LW-25-0.75 Bolt 6-9 
AN815-4 Nipple 6-21 LW-25-0.75 Bolt 6-11 
AN815-10 Union 2-9 LW-25-0.75 Bolt 6-13 
AN816-4 Nipple 4-3 LW-25-0.81 Bolt 2-3 
AN816-6-2 Nipple 7-29 LW-25-0.81 Bolt 6-3 
AN816-8D Nipple 7-35 LW-25-0.81 Bolt 6-7 
AN818-6 Nut 7-31 LW-25-0.81 Bolt 7-5 
AN824-3 Tee 7-43 LW-25-0.81 Bolt 7-19 
AN824-6 Tee 7-31 LW-25-0.94 Bolt 2-3 
AN825-4 Tee 6-13 LW-25-0.94 Bolt 7-21 
AN825-6 Tee 6-15 LW-25-1.00 Bolt 6-1 

9-1 Revised September 2010 - PC-31S-SE 



LYCOIlllIItIG TIO, LTIO-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

NUMERICAL INDEX (CONT.) 

PART NO. PART NAME PAGE NO. PART NO. PART NAME PAGE NO. 

LW-25-1.00 Bolt 6-3 LW-31H2.00 Bolt 2-3 
LW-25-1.00 Bolt 6-5 LW-31H2.00 Bolt 7-13 
LW-25-1.13 Bolt 1-13 LW-31H2.50 Bolt 2-3 
LW-25-1.13 Bolt 2-3 LW-31S3.85 Bolt 7-3 
LW-25-1.13 Bolt 6-1 LW-31S4.10 Bolt 7-9 
LW-25-1.13 Bolt 6-3 LW-31S4.16 Bolt 7-3 
LW-25-1.13 Bolt 6-5 LW-31S4.44 Bolt 7-9 
LW-25-1.25 Bolt 2-3 LW-31S4.72 Bolt 7-9 

ILW-25-1.25 Bolt 5-15 LW-31S5.31 Bolt 7-9 
LW-25-1.25 Bolt 6-7 LW-31S5.44 Bolt 7-9 
LW-25-1.50 Bolt 1-13 LW-31S5.44 Bolt 7-11 
LW-25-1.75 Bolt 1-13 LW-31S5.56 Bolt 7-11 
LW-25-1.75 Bolt 15-15 LW-38-0.59 Bolt 7-15 
LW-25-1.88 Bolt 1-13 LW-38-0.59 Bolt 7-17 
LW-25-1.88 Bolt 2-3 LW-38-0.59 Bolt 7-19 
LW-25-2.00 Bolt 1-13 LW-38-0.59 Bolt 7-21 
LW-25-2.00 Bolt 6-3 LW-38-0.59 Bolt 7-23 
LW-25-2.00 Bolt 7-9 LW-38-0.75 Bolt 7-27 
LW-25-2.00 Bolt 7-11 LW-38-0.75 Bolt 7-31 
LW-25-3.50 Bolt 15-11 LW-38-0.75 Bolt 7-33 
LW-25HO.75 Bolt 7-3 LW-38-0.75 Bolt 7-35 
LW-25Hl.OO Bolt 7-37 ILW-38HO.75 Bolt 7-29 
LW-25H1.00 Bolt 7-39 LW-38HO.88 Bolt 7-29 
LW-25H1.37 Bolt 7-5 LW-38SSH1.63 Bolt 7-3 
LW-25S0.n Bolt 7-9 LW-100n Seat 3-5 
LW-25S0.n Bolt 7-II LW-I0091 Link 15-7 
LW-25S1.14 Bolt 7-9 LW-10098 Controller 7-21 
LW-25S1.14 Bolt 7-II LW-I0098 Controller 7-41 
LW-25S1.50 Bolt 1-13 LW-10119 Plate 7-9 
LW-25S2.75 Bolt 2-3 LW-I0II9 Plate 7-11 
LW-25SS0.94 Bolt 7-1 LW-10119 Plate 7-13 
LW-25SSS0.88 Bolt 7-3 LW-10159 Pipe 7-1 
LW-31-0.94 Bolt 15-9 LW-10160 Pipe 7-1 
LW-31-1.16 Bolt 5-3 LW-IOI61 Pipe 7-1 
LW-31-1.16 Bolt 5-5 LW-I0162 Pipe 7-1 
LW-31-1.16 Bolt 15-15 LW-IOI63 Pipe 7-1 
LW-31-1.16 Bolt 7-23 LW-10164 Pipe 7-1 
LW-31-1.25 Bolt 6-15 LW-I0292 Gear Assy. 1-11 
LW-31-1.31 Bolt 6-9 LW-10297 Gear Assy. 1-11 
LW-3 1-1.3 I Bolt 6-11 LW-10299 Shaft I-II 
LW-3 1-1.3 I Bolt 6-13 LW-10307 Gear Assy. 2-9 
LW-31-1.50 Bolt 15-9 LW-10313 Gear Assy. 2-11 
LW-31-2.75 Bolt 7-13 LW-I0318 Gear Assy. 2-3 
LW-3lHO.75 Bolt 5-7 LW-I0320 Spring 2-7 
LW-3lHO.88 Bolt 5-11 LW-10324 Gear Assy. 1-11 
LW-3lH1.22 Bolt 5-9 LW-10325 Spacer I-II 
LW-31H1.22 Bolt 5-11 LW-10329 Shaftgear Assy. I-II 
LW-3lH1.31 Bolt 15-13 LW-10332 Lockplate 1-7 
LW-3lH1.31 Bolt 5-15 LW-I0341 Insert 2-1 
LW-3lH1.63 Bolt 7-13 LW-I0344 Body Assy. 2-3 

PC-315-5E - Revised September 2010 9-2 



LYCOIIIIIIIIG TIO, LTIO-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

NUMERICAL INDEX (CONT.) 

PART NO. PART NAME PAGE NO. PART NO. PART NAME PAGE NO. 

LW-10442 Gear 1-10 LW-11797 Spring 3-5 
LW-10453 Box 7-15 LW-11800 Spring 3-5 
LW-10466 Elbow 7-21 LW-1l866 Nut 1- \3 
LW-10466 Elbow 7-33 LW-11882 Elbow 2-5 
LW-I0468 Valve Assy. 7-15 LW-11883 Elbow 7-37 
LW-I0541 Gear Assy. 1-10 LW-l1883 Elbow 7-39 
LW-I0545-S Piston 3-1 LW-1l935 Tube Assy. 3-9 
LW-1055I Gear 1-8 LW-11997 Seal 1-5 
LW-I0635 Bracket 7-35 LW-11999 Reducer 7-33 
LW-I0637 Elbow 7-29 LW-12056 Spacer 7-33 
LW-I0637 Elbow 7-35 LW-12093-5 Coupling 7-1 
LW-I0644 Controller 7-37 LW-12093-6 Coupling 7-7 
LW-10644 Controller 7-39 LW-12093-6 Coupling 7-9 
LW-10647 Dowel 1-1 LW-12093-6 Coupling 7-11 
LW-10682 Controller 7-25 LW-12098-0-100 Tube Assy. 6-17 
LW-10799 Spacer 2-5 LW-12098-0-170 Tube Assy. 6-15 
LW-I0801 Baffle 7-7 LW-12098-0-170 Tube Assy. 6-17 
LW-10952 Shim 15-13 L W -12098-0-200 Tube Assy. 6-15 
LW-I0952 Shim 5-15 LW-12125-3 Coupling 7-9 
LW-10959 Door Assy. 7-15 LW-12125-3 Coupling 7-11 
LW-I0959 Door Assy. 7-17 LW-12127 Transition Assy. 7-9 
LW-I0959 Door Assy. 7-21 LW-12167 Stud 7-9 
LW-I0959 Door Assy. 7-23 LW-12186 Nut 3-1 
LW-I0970 Strut 15-9 LW-12191 Pipe 6-7 
LW-I0985 Heat Shield 7-13 LW-12192 Pipe 6-7 
LW-11147 Bracket 15-9 LW-12193 Pipe 6-7 
LW-11201 Washer 7-39 LW-12l94 Pipe 6-7 
LW-11223 Flange 7-7 LW-12195 Pipe 6-7 
LW-11253 Body Assy. 2-3 LW-12226 Support Assy. 1-8 
LW-11273 Clamp 6-3 LW-12227 Support Assy. 1-8 
LW-11353 Spacer 6-9 LW-12231 Brace 5-15 
LW-11373 Hose 7-27 LW-12232 Shim 5-11 
LW-11373 Hose 7-31 LW-12232 Shim 5-15 
LW-11459 Bracket 15-15 LW-12233 Pulley 5-15 
LW-11485 Tube 3-5 LW-12237 Bracket Assy. 5-15 
LW-11507 Fuel Injector 6-9 LW-12272 Lockplate 3-5 
LW-11519 Support Assy. 1-8 LW-12281 Pipe 7-7 
LW-11635 Shield 5-9 LW-12291 Lockplate 7-13 
LW-11635 Shield 5-11 LW-12317 Bracket 1-3 
LW-11635 Shield 5-13 LW-12339 Support Assy. 7-11 
LW-11635 Shield 5-15 LW-12429 I Cylinder & Head Assy. 3-3 
LW-11654 Clamp 7-7 LW-12434 Hose 7-17 
LW-11655 U-Bolt 7-7 LW-12434 Hose 7-19 
LW-11656 Extension 7-7 LW-12435 Plate 7-9 
LW-11657 Extension 7-7 LW-12437 Transition 7-9 
LW-11713 Spring 1-5 LW-12463 Turbocharger 7-9 
LW-11750 IConnecting Rod Assy. 3-1 LW-12473 Valve Assy. 7-17 
LW-11775 Plug 3-1 LW-12483 Nipple 7-41 
LW-11795 Spring 3-5 LW-12485 Tube Assy. 7-41 
LW-11796 Spring 3-5 LW-12486 Tube Assy. 7-41 

9-3 Revised September 20 I 0 - PC-315-5E 



LYCOIIIIIIIIG TIO, LTIO-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

NUMERICAL INDEX (CONT.) 

PART NO. PART NAME PAGE NO. PART NO. PART NAME PAGE NO. 

LW-12545 Plug 6-1 LW-12799-6S180 Hose Assy. 7-37 
LW-12545 Plug 6-3 LW-12799-6S322 Hose Assy. 6-17 
LW-12545 Plug 6-5 LW-12876-4S172 Hose 6-17 
LW-12588 Bushing 3-7 L W -12876-4S250 Hose 6-17 
LW-12589 Insert 2-1 LW-12877-6S11O Hose Assy. 7-43 
LW-12596 Bolt 3-1 LW-12877-6S142 Hose 6-9 
LW-12681 Gasket 4-1 LW-12877-6S142 Hose Assy. 7-43 

ILW-12681 Gasket 4-2A ILW-12877-6S161 Hose Assy. 7-41 
LW-12681 Gasket 4-3 LW-12877-6S170 Hose Assy. 7-43 
LW-12689 Turbocharger 7-9 LW-12877-6S413 Hose Assy. 7-43 
LW-12689 Turbocharger 7-11 LW-12878-4S 170 Hose Assy. 6-17 
LW-12690 Elbow 7-27 LW-12878-4S176 Hose 6-17 
LW-12690 Elbow 7-33 I L W -12878-4S222 Hose 7-41 
LW-12707 Adapter 4-1 LW-12879-6S060 Hose Assy. 7-37 

ILW-12707 Adapter 4-2A L W -12879-6S060 Hose 7-39 
LW-12773 Lever 7-25 L W -12879-6S060 Hose Assy. 7-41 
LW-12778 Valve 7-7 LW-12879-6S082 Hose Assy. 7-37 
LW-12778 Valve 7-9 L W -12879-6S082 Hose 7-39 
LW-12783-6-194 Hose 6-19 LW-12879-6S 120 Hose 6-13 
LW-12783-6-220 Hose 6-19 L W -12879-6S262 Hose Assy. 7-29 
LW-12783-6-340 Hose 6-19 LW-12879-6S380 Hose Assy. 6-15 
LW-12784-4-160 Hose 4-3 LW-12892 Thrust Burton 3-7 
LW-12784-4-310 Hose Assy. 6-21 LW-12950 Turbocharger 7-13 
LW-12786-3-073 Hose 7-15 LW-12966 I Cylinder & Head Assy. 3-3 
LW-12786-3-073 Hose 7-17 LW-12974 Elbow Assy. 7-31 
LW-12786-3-073 Hose 7-19 LW-12975 Adapter 7-31 
LW-12786-3-130 Hose Assy. 7-29 LW-12979 Elbow 7-31 
LW-12786-3-250 Hose Assy. 7-35 LW-13051 Tee 7-35 
LW-12786-3-314 Hose Assy. 2-5 LW-13128 Elbow 7-33 
LW-12795 Gasket 2-7 LW-13134 Valve Assy. 4-3 

ILW-12798-4S111 Hose Assy. 4-2A LW-13176-8S220 Hose Assy. 7-35 
LW-12798-4S111 Hose Assy. 6-17 LW-13192-4S334 Hose Assy. 6-15 
LW-12798-4S130 Hose 7-39 ILW-13226 Nut 4-2A 
LW-12798-4S 190 Hose Assy. 7-27 LW-13226 Nut 4-3 
LW-12798-4S 190 Hose Assy. 7-33 ILW-13227 Adapter 4-2A 
LW-I2798-4S190 Hose Assy. 7-43 LW-13227 Adapter 4-3 

I L W -12 798-4S204 Hose 4-2A LW-13232 Housing Assy. 6-3 
L W -12798-4S204 Hose 7-37 LW-13233 Housing Assy. 6-3 
LW-12798-4S204 Hose 7-41 LW-13299 Pipe 7-1 
LW-12798-4S242 Hose 6-17 LW-13300 Pipe 7-1 
L W -12799-6S070 Hose 7-39 LW-13302 Support Assy. 7-9 
L W -12799-6S090 Hose 7-37 LW-13321 Seat 3-5 
LW-12799-6S90 Hose 7-39 LW-13322 Seat 3-5 
LW-12799-6S 1 00 Hose 7-37 LW-13323 Seat 3-5 
LW-12799-6S 100 Hose 7-39 LW-J3347 Pulley 5-1 
LW-12799-6S 116 Hose 7-37 LW-13383 Baffle 6-3 
LW-12799-6S130 Hose Assy. 7-27 LW-13383 Baffle 6-5 
LW -12799-6S 130 Hose Assy. 7-31 LW-13384 Support 6-3 
LW-12799-6S 144 Hose Assy. 7-35 LW-13384 Support 6-5 
LW-12799-6S 160 Hose Assy. 7-37 LW-13385 Support 6-3 

PC-315-5E - Revised September 2010 9-4 



LYCDIIIIIIIIG TIO, LTIO-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

NUMERICAL INDEX (CONT.) 

PART NO. PART NAME PAGE NO. PART NO. PART NAME PAGE NO. 

LW-13385 Support 6-5 LW-14283 Valve 7-11 
LW-13389 Baffle Assy. 3-9 LW-14318 Alternator 5-1 
LW-13421 Heat Shield 7-35 LW-14326 Alternator 5-1 
LW-13434 Bracket 15-15 LW-14356 Alternator Assy. 5-1 
LW-13435 Support 5-15 LW-14437-3 Valve Assy. 7-35 
LW-13436 Box 7-15 LW-14444 Pump 2-5 
LW-13437 Valve Assy. 7-15 LW-14445-6 Valve Assy. 7-25 
LW-13487 Nut 7-33 LW-14445-10 Valve Assy. 7-23 
LW-13527 Fuel Injector 6-9 LW-14449 Pipe 6-7 
LW-13641 Cushion 4-1 LW-14454 Strut 7-3 

ILW-13641 Cushion 4-2A LW-14461 I Duct 7-23 
LW-13641 Cushion 4-3 LW-14462 Heat Shield 7-29 
LW-13671 Spring 7-3 ILW-14465 Adapter 7-27 
LW-13777 Valve Assy. 7-19 LW-14465 Adapter 7-29 
LW-13778 Rod 6-9 LW-14467 Hose 7-23 
LW-13790 Shaft 3-7 LW-14481 Heat Shield 7-3 
LW-13792 Seal 1-5 LW-14492 Sump Assy. 6-5 
LW-13794 Stud 1-1 LW-14522 Fuel Injector 6-9 
LW-13795 Shaft 1-11 LW-14525 Clamp 17-2 
LW-13807 Adapter Assy. 6-5 LW-14545 Spacer 7-5 
LW-13896 Plug 1-10 LW-14546 Bracket 7-5 
LW-13897 Turbocharger 7-9 LW-14637 Shim 5-9 
LW-13899 Gear 4-3 LW-14637 Shim 5-13 
LW-13904 Kit 2-7 LW-14637 Shim 5-15 
LW-13909 Pump 2-5 LW-14649 Shim 5-9 
LW-13917 Pump Assy. 2-5 LW-14649 Shim 5-13 
LW-13918 Pump Assy. 2-5 LW-14649 Shim 5-15 
LW-13920 Pump 2-5 LW-14650 Shim 5-9 
LW-13921 Pump Assy. 2-5 LW-14728 Gage Assy. 1-3 
LW-13923 Bushing 3-1 LW-14729 Gage Assy. 1-3 
LW-13926 Adapter 4-1 LW-14732 Gage Assy. 1-3 
LW-13928 Tank Assy. 7-35 LW-14743 Gage Assy. 1-3 
LW-14021 Shaft 1-10 LW-14773 Gage Assy. 1-3 
LW-14036 Heat Shield 7-19 LW-14816 Pulley 5-1 
LW-14041 Nozzle 7-19 LW-14820 Ring 1-7 
LW-14064 Shim 15-11 LW-14830 Bearing 1-5 
LW-14077 Pin 3-1 LW-14848-8S 186 Hose Assy. 7-29 
LW-14078 Pin 3-1 LW-14908 Bracket 7-3 
LW-14141 Bracket 15-9 LW-14909 Bracket 7-3 
LW-14142 Bracket 15-9 LW-14995 Spring 3-5 
LW-14147 Support Assy. 1-8 LW-15417 Transition 7-13 
LW-14170 Fitting 7-13 LW-15429 Shim 15-15 
LW-14172 Bracket Assy. 5-11 LW-15437 Cable 7-1 
LW-14174 Link 5-11 LW-15456 Valve Assy. 7-29 
LW-14175 Bracket 5-11 LW-15550 Pump 2-11 
LW-14176 Support 5-11 LW-15550 Pump 2-13 
LW-14214 Starter 5-3 LW-15569 Pump 7-15 
LW-14215 Starter 5-3 LW-15569 Hose 7-17 
LW-14260 Seal 2-3 LW-15569 Hose 7-19 
LW-14279 Manifold Assy. 6-11 LW-15570 Clamp 7-15 

9-5 Revised September 2010 - PC-315-5E 



LYCOIIIIIIIIG TIO, LTIO-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

NUMERICAL INDEX (CONT.) 

PART NO. PART NAME PAGE NO. PART NO. PART NAME PAGE NO. 

LW-15570 Clamp 7-17 LW-16152 Spacer 5-5 
LW-15570 Clamp 7-19 LW -16266-10-13 Clamp 6-15 
LW-15571 Starter 5-3 L W -16266-1 0-l3 Clamp 6-17 
LW-15572 Starter 5-3 LW-16266-1O-25 Clamp 2-5 
LW-15577 Starter 5-3 LW-16266-1O-38 Clamp 6-17 
LW-15592-5-04 Clamp 6-19 ILW-16266-10-63 Clip 7-27 
L W -15592-5-04 Clamp 6-21 LW-16266-10-75 Clamp 6-15 
L W -15592-5-05 Clamp 3-9 LW-16266-10-75 Clip 6-19 
LW-15592-8-12 Clamp 7-33 LW-16266-10-75 Clip 7-27 
LW-15592-8-16 Clamp 7-27 L W -16266-10-81 Clip 7-35 
L W -15592-8-16 Clamp 7-31 L W -16266-10-88 Clamp 7-31 
LW-15592-8-24 Clamp 6-7 LW-16266-25-19 Clamp 7-43 
LW-15592-8-28 Clamp 6-7 LW-16266-25-25 Clamp 6-21 
LW-15619 Gasket 7-1 L W -16266-25-25 Clamp 7-5 
LW-15628 Seal 1-5 LW-16266-25-31 Clamp 6-21 
LW-15643 Pipe Assy. 7-23 LW-16266-25-50 Clamp 6-19 
LW-15712 Support Assy. 1-8 LW-16266-25-63 Clamp 6-15 
LW-15749 Turbocharger 7-3 LW-16266-25-63 Clamp 6-17 
LW-15750 Bracket 7-23 LW-16266-25-63 Clamp 7-31 
LW-15764 Support 7-3 LW-16266-25-63 Clamp 7-39 
LW-15765 Rod End 7-3 LW-16266-25-75 Clamp 6-15 
LW-15798 Strut 7-3 LW-16266-25-75 Clamp 6-19 
LW-15805 Pipe 7-1 LW-16266-25-75 Clamp 7-43 
LW-15806 Pipe 7-1 LW-16311 Valve Assy. 7-9 
LW-15849 Pipe 7-1 LW-16406 Heat Shield 7-1 
LW-15850 Pipe 7-1 LW-16446 Tank 7-29 
LW-15853 Shaft 2-11 LW-16448 Gear Assy. 2-l3 
L W -15858-62-294 Clamp 7-15 LW-16457 Clamp 7-1 
L \V -15858-62-294 Clamp 7-21 LW-16457 Clamp 7-3 
LW-15858-62-294 Clamp 7-23 LW-16475 Seat 3-5 
LW-15858-62-350 Clamp 7-17 LW-16487 Pipe 6-7 
LW-15858-62-350 Clamp 7-19 LW-16583 Spacer 1-10 
LW-15858-62-443 Clamp 7-15 LW-16610 Fuel Injector 6-11 
LW-15858-62-443 Clamp 7-17 LW-16611 Lever 6-11 
LW-15858-62-443 Clamp 7-19 LW-16619 Plate 6-11 
LW-15952 Support Assy. 7-9 LW-16620 Pipe 7-1 

ILW-15978 Strut 7-3 LW-16621 Pipe 7-1 
LW-15979 Strut 7-3 LW-16681 Connector Assy. 7-5 
LW-15996 Bolt 7-33 LW-16696 Pipe 7-1 
LW-16013 Bracket 7-5 LW-16697 Pipe 7-1 
LW-16019 Connector 7-5 LW-16706 Pipe 6-7 
LW-16029 Housing 7-21 LW-16718 Body Assy. 2-3 
LW-16030 Controller Assy. 7-21 LW-16720 Blanket 7-9 
LW-16060 Controller 7-25 LW-16789 Pipe 7-1 
LW-16061 Controller Assy. 7-25 LW-16790 Pipe 7-1 
LW-16070 Controller Assy. 7-25 LW-16791 Manifold Assy. 7-1 
LW-16071 Controller Assy. 7-21 LW-16792 Pipe 7-1 
LW-16090 Bracket 7-3 LW-16793 Pipe 7-1 
LW-16102 Pipe 7-1 LW-16794 Manifold Assy. 7-1 
LW-16103 Pipe 7-1 LW-16825 Manifold Assy. 7-1 

PC-315-5E - Revised September 2010 9-6 



LYCOIIIIIIIIG TIO, LTIO-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

NUMERICAL INDEX (CONT.) 

PART NO. PART NAME PAGE NO. PART NO. PART NAME PAGE NO. 

LW-16826 Manifold Assy. 7-1 LW-18853 Nozzle 6-13 
LW-16840 Controller 7-25 LW-18854 Nozzle Assy. 6-15 
LW-16856 Washer 7-3 LW-18885 Alternator 5-1 
LW-16858 Trans. & Wastegate 7-3 LW-18900 Alternator Assy. 5-1 
LW-16859 Trans. & Wastegate 7-3 LW-18906 Alternator Assy. 5-1 
LW-16899 Housing Assy. 6-5 LW-19012 Pump 2-5 
LW-16901 Pipe 7-7 LW-19042 Seat 3-3 
LW-16902 Flange 7~7 LW-19066 Adapter 2-13 
LW-16909 Manifold Assy. 7-7 LW-19068 Adapter Assy. 2-13 
LW-16922 Manifold Assy. 7-1 LW-19069 Drive Assy. 2-13 
LW-16923 Manifold Assy. 7-1 LW-19080 Adapter Assy. 2-11 
LW-16952 Strut 7-3 LW-19082 Adapter Assy. 2-11 
LW-16953 Strut 7-3 LW-19083 Drive Assy. 2-11 
LW-16961 Tube Assy. 7-31 LW-19096 Retainer Assy. 4-1 
LW-16965 Rod 7-9 ILW-19096 Retainer Assy. 4-2A 
LW-16965 Rod 7-11 LW-19098 Retainer Assy. 4-2A 
LW-16977 Elbow 7-27 LW-19102 Retainer Assy. 4-1 
LW-16977 Elbow 7-31 ILW-19102 Retainer Assy. 4-2A 
LW-16999 Fitting 7-31 LW-19210 Counterweight Assy. 1-7 
LW-18038 Gasket 7-29 LW-19227 Counterweight Assy. 1-7 
LW-18038 Gasket 7-31 LW-19237 Idler Shaft 5-11 
LW-18038 Gasket 7-33 LW-19237 Idler Shaft 5-13 
LW-18038 Gasket 7-35 LW-19237 Idler Shaft 5-15 
LW-18085 Spring 1-5 LW-19238 Shaft 5-9 
LW-18106 Baffle Assy. 3-9 LW-19261 Pulley Shaft 5-15 
LW-I 8 107 Baffle Assy. 3-9 LW-19262 Pulley Shaft 5-13 
LW-18129 Belt 5-1 LW-19263 Pulley Shaft 5-11 
LW-18194 Retainer Assy. 4-1 LW-19265 Pulley Shaft 5~9 

LW-18231 Elbow 7-33 LW-19332-S IConnecting Rod Assy. 3-1 
LW-18248 Rod 7-9 LW-19340 Camshaft Assy. 1-9 
LW-18248 Rod 7-11 LW-19341 Camshaft Assy. 1-9 
LW-18302 Support Assy. 7-9 LW-349290-1 Magneto 4-1 
LW-18306 Tube Assy. 7-33 L W -349290-17 Magneto 4-1 
LW-18307 Tube Assy. 7-33 LW-3493 10-1 Magneto 4-1 
LW-18357 Cover 7-17 LW-3493 10-14 Magneto 4-1 
LW-18359 Valve Assy. 7-17 LW-382698 Kit 4-3 
LW-18385 Tube Assy. 7-27 LW-382813 Kit 4-3 
LW-18455 Housing Assy. 2-1 L W -682560-13 Magneto 4-3 
LW-18459 Bracket 7-9 LW-682910-13 Magneto 4-3 
LW-18459 Bracket 7-11 LW-682910-18 Magneto 4-3 
LW-18461 Pump Assy. 2-5 L W -684604-126 Harness 4-3 
LW-18591 Heat Shield 7-1 LW-684607-102 Harness 4-3 
LW-18638 Lockplate 1-7 LW -685046-109 Magneto 4-3 
LW-18661 Seal 3-5 L W -685046-110 Magneto 4-3 
LW-18667 Pin 1-9 LW-685126-111 Magneto 4-3 
LW-18669 Housing Assy. 2-1 L W -720465-2 Harness Assy. 4-1 
LW~18670 Housing Assy. 2-1 LW-720470-5 Harness Assy. 4-1 
LW-18759 Bracket 15-13 MS9068-009 Ring 2-11 
LW-18853 Nozzle 6-9 MS9825-16 Clip 7-43 
LW-18853 Nozzle 6-11 MS16562-28 Pin 2-11 

9-7 Revised September 20 I 0 - PC-315-5 E 



LYCOIIIIIIIIG TIO, LTIO-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

NUMERICAL INDEX (CONT.) 

PART NO. PART NAME PAGE NO. PART NO. PART NAME PAGE NO. 

MS 16625-11 00 Ring 2-7 MS29512-08 Seal 7-37 
MS16625-1125 Ring 5-9 MS29512-08 Seal 7-39 
MS16625-1125 Ring 5-11 MS29512-08 Seal 7-41 
MS16625-1125 Ring 5-13 MS29512-10 Seal 2-9 
MS16625-1125 Ring 5-15 MS29512-10 Seal 7-29 
MS20500-624 Nut 7-3 MS29512-10 Seal 7-33 
MS20500-624 Nut 7-9 MS29513-l38 Seal 7-23 
MS20500-624 Nut 7-11 MS-124703 Insert 2-1 
MS20822-3 Elbow 7-35 STD-8 Washer 1-13 

IMS20822-4 Elbow 4-2A STD-8 Washer 2-3 
MS20822-4 Elbow 4-3 STD-8 Washer 2-7 
MS20822-4 Elbow 6-9 STD-8 Washer 2-9 
MS20822-4 Elbow 6-11 STD-8 Washer 2-1 I 
MS20822-4 Elbow 6-13 STD-8 Washer 2-13 
MS20822-4 Elbow 7-33 STD-8 Washer 15-11 
MS20822-4 Elbow 7-37 STD-8 Washer 5-15 
MS20822-4 Elbow 7-39 STD-8 Washer 6-1 
MS20822-4 Elbow 7-41 STD-8 Washer 6-3 
MS20822-6 Elbow 6-15 STD-8 Washer 6-5 
MS20822-6 Elbow 7-27 STD-8 Washer 6-7 
MS20822-6-2 Elbow 7-35 STD-8 Washer 6-9 
MS20822-6-8 Elbow 2-5 STD-8 Washer 6-11 
MS20823-3 Elbow 3-5 STD-8 Washer 6-13 
MS20823-3 Elbow 7-29 STD-8 Washer 6-15 
MS20823-4 Elbow 6-11 STD-8 Washer 6-17 
MS20823-4 Elbow 6-15 STD-8 Washer 7-5 
MS20823-6 Elbow 7-31 STD-8 Washer 7-9 
MS20823-6D Elbow 3-3 STD-8 Washer 7-11 
MS20823-8D Elbow 2-9 STD-8 Washer 7-19 
MS20823-8D Elbow 7-29 STD-8 Washer 7-21 
MS24397-151 Bushing 7-29 STD-8 Washer 7-23 
MS24665-366 Pin 2-3 STD-8 Washer 7-37 
MS25082-6 Nut 4-1 STD-8 Washer 7-39 
MS25082-6 Nut 4-3 STD-9 Nut 6-17 
MS28775-015 "O"Ring 6-5 STD-19 Dowel 1-10 
MS29512-03 Seal 7-15 STD-28 Washer 4-3 
MS29512-03 Seal 7-17 STD-28 Washer 7-15 
MS29512-03 Seal 7-19 STD-28 Washer 7-17 

I MS295 12-04 "O"Ring 4-2A STD-28 Washer 7-21 
MS29512-04 Seal 4-3 STD-28 Washer 7-23 
MS29512-04 Seal 7-15 STD-28 Washer 7-25 
MS29512-04 "O"Ring 7-37 STD-28 Washer 7-29 
MS29512-06 Seal 6-9 STD-28 Washer 7-35 
MS29512-06 Seal 6-11 STD-28 Washer 7-41 
MS29512-06 Seal 6-13 STD-28 Washer 7-43 
MS29512-06 Seal 7-37 STD-33 Washer 1-3 
MS29512-06 Seal 7-41 STD-33 Washer 1-13 
MS29512-08 Seal 7-21 ISTD-33 Washer 4-2A 
MS295 12-08 Seal 7-29 STD-33 Washer 4-3 
MS29512-08 Seal 7-35 STD-33 Washer 15-11 

PC-315-5 E - Revised September 20 I 0 9-8 



LYCOIIIIIIIIG TIO, LTIO-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

NUMERICAL INDEX (CONT.) 

PART NO. PART NAME PAGE NO. PART NO. PART NAME PAGE NO. 

STD-33 Washer 15-15 STD-148 Nipple 6-11 
STD-33 Washer 7-15 STD-148 Nipple 6-13 
STD-33 Washer 7-17 STD-148 Nipple 6-15 
STD-33 Washer 7-19 STD-160 Washer 1-13 
STD-33 Washer 7-21 STD-160 Washer 2-3 
STD-33 Washer 7-27 STD-160 Washer 2-7 
STD-33 Washer 7-29 STD-160 Washer 2-9 
STD-33 Washer 7-31 STD-160 Washer 2-11 
STD-33 Washer 7-33 STD-160 Washer 2-13 
STD-33 Washer 7-35 STD-160 Washer 6-1 
STD-35 Washer 1-10 STD-160 Washer 6-3 
STD-35 Washer 2-3 STD-160 Washer 6-5 
STD-35 Washer 2-5 STD-160 Washer 6-7 
STD-35 Washer 2-11 STD-160 Washer 6-9 
STD-35 Washer 5-3 STD-160 Washer 6-11 
STD-35 Washer 5-5 STD-160 Washer 6-13 
STD-35 Washer 5-7 STD-160 Washer 6-15 
STD-35 Washer 5-9 STD-160 Washer 6-17 
STD-35 Washer 15-11 STD-160 Washer 7-5 

ISTD-35 Washer 5-15 STD-160 Washer 7-9 
STD-35 Washer 6-9 STD-160 Washer 7-11 
STD-35 Washer 6-11 STD-160 Washer 7-13 
STD-35 Washer 6-13 STD-160 Washer 7-19 
STD-35 Washer 6-15 STD-160 Washer 7-21 
STD-35 Washer 7-3 STD-160 Washer 7-23 
STD-35 Washer 7-7 STD-160 Washer 7-37 
STD-35 Washer 7-13 ISTD-178 Washer 2-13 
STD-35 Washer 7-23 STD-213 Seal I-II 
STD-63 Nut 6-9 STD-25I Washer 6-15 
STD-63 Nut 17-3 STD-251 Washer 7-7 
STD-63 Nut 7-5 STD-251 Washer 7-15 
STD-63 Nut 7-7 STD-25I Washer 7-17 
STD-63 Nut 7-29 STD-251 Washer 7-19 
STD-63 Nut 7-35 STD-25I Washer 7-23 
STD-68 Pin 6-10 STD-25I Washer 7-25 
STD-68 Pin 7-3 STD-25I Washer 7-29 
STD-68 Pin 7-9 STD-251 Washer 7-35 
STD-68 Pin 7-11 STD-303 Nut 6-10 
STD-82 Screw 6-15 STD-355 Plug 2-9 
STD-91 Plug 6-3 STD-355 Plug 6-3 
STD-91 Plug 6-5 STD-355 Plug 6-5 
STD-95 Key 2-11 STD-375 Screw 7-'25 
STD-95 Key 2-13 STD-415 Screw 7-'29 
STD-II0 Screw 7-15 STD-415 Screw 7-35 
STD-11 0 Screw 7-17 STD-420 Nut 7-15 
STD-IIO Screw 7-19 STD-420 Nut 7-17 
STD-122 Washer 2-13 STD-420 Nut 7-19 
STD-122 Washer 6-10 STD-425 Washer 1-5 
STD-122 Washer 6-11 STD-425 Washer 6-3 
STD-148 Nipple 6-9 STD-425 Washer 6-5 

9-9 Revised September 2010 - PC-3J5-:,E 



LYCOIlllIItIG TIO, LTIO-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

NUMERICAL INDEX (CONT.) 

PART NO. PART NAME PAGE NO. PART NO. PART NAME PAGE NO. 

STD-425 Washer 6-15 STD-670 Nut 7-39 
STD-425 Washer 6-19 STD-670 Nut 7-43 
STD-425 Washer 6-21 STD-678 Washer 1-3 
STD-425 Washer 7-7 STD-678 Washer 1-13 
STD-425 Washer 7-31 STD-678 Washer 15-11 
STD-425 Washer 7-35 STD-678 Washer 5-15 
STD-425 Washer 7-39 STD-678 Washer 7-15 
STD-471 Screw 6-15 STD-678 Washer 7-17 
STD-475 Washer 1-10 STD-678 Washer 7-19 
STD-475 Washer 2-5 STD-678 Washer 7-21 
STD-475 Washer 2-11 STD-678 Washer 7-27 
STD-475 Washer 4-1 ISTD-678 Washer 7-29 

IsTD-475 Washer 4-2A STD-678 Washer 7-31 
STD-475 Washer 4-3 STD-678 Washer 7-33 
STD-475 Washer 5-3 STD-678 Washer 7-35 
STD-475 Washer 5-5 STD-684 Nipple 3-9 
STD-475 Washer 15-15 STD-690 Washer r-7 STD-475 Washer 6-9 STD-690 Washer 5-13 
STD-475 Washer 6-11 STD-690 Washer 5-15 
STD-475 Washer 6-13 STD-692 Screw 3-9 
STD-475 Washer 6-15 STD-692 Screw 4-3 
STD-475 Washer 7-23 STD-692 Screw 6-15 
STD-488 Washer 6-11 STD-692 Screw 6-17 
STD-514 Dowel 1-1 STD-692 Screw 6-19 
STD-514 Dowel 6-3 STD-692 Screw 6-21 
STD-551 Plug 6-1 STD-692 Screw 7-7 
STD-551 Plug 6-3 STD-692 Screw 7-35 
STD-551 Plug 6-5 STD-692 Screw 7-43 
STD-557 Dowel 1-1 STD-696 Washer 4-1 
STD-596 Nut 1-3 ISTD-713 Pin 4-2A 
STD-596 Nut 1-13 STD-713 Pin I 5-7 STD-596 Nut 

r-ll 

STD-713 Pin 5-13 
STD-596 Nut 5-15 STD-713 Pin 5-15 
STD-632 Washer 5-9 STD-714 Pin 2-3 
STD-632 Washer 5-11 STD-761 Pin 15-9 
STD-669 Washer I 5-9 

STD-761 Pin 15-11 
STD-669 Washer 5-11 STD-783 Plug 2-1 
STD-669 Washer 5-13 STD-784 Plug 2-9 
STD-670 Nut 6-15 STD-784 Plug 6-3 
STD-670 Nut 6-17 STD-798 Dowel 1-10 
STD-670 Nut 6-19 STD-860 Screw 6-15 
STD-670 Nut 6-21 STD-860 Screw 6-17 
STD-670 Nut 7-7 STD-860 Screw 6-19 
STD-670 Nut 7-15 STD-860 Screw 6-21 
STD-670 Nut 7-17 STD-860 Screw 7-15 
STD-670 Nut 7-21 STD-860 Screw 7-17 
STD-670 Nut 7-23 STD-860 Screw 7-21 
STD-670 Nut 7-27 STD-860 Screw 7-23 
STD-670 Nut 7-31 STD-860 Screw 7-27 

ISTD-670 Nut 7-35 STD-860 Screw 7-31 

PC-315-5E - Revised September 2010 9-10 



LYCOIIIIIIIIG TIO, LTIO-S40 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

NUMERICAL INDEX (CONT.) 

PART NO. PART NAME PAGE NO. PART NO. PART NAME PAGE NO. 

STD-860 Screw 7-39 STD-1420 Nut 2-3 
STD-872 Nut 1-13 STD-1420 Nut 7-3 
STD-872 Nut r-7 

STD-1420 Nut 7-9 
STD-872 Nut 5-13 STD-1420 Nut 7-11 
STD-872 Nut 5-15 STD-1501 Screw 7-17 
STD-969 Screw 6-19 STD-1501 Screw 7-23 
STD-I003 Dowel 2-11 STD-1566 Screw 7-21 
STD-I003 Dowel 2-13 STD-1566 Screw 7-25 
STD-1065 Dowel 1-7 STD-1566 Screw 7-41 
STD-1164 Insert 6-1 STD-1685 Nut 15- 11 
STD-1164 Insert 6-5 STD-1685 Nut 5-15 
STD-1164 Insert 6-7 STD-1685 Nut 6-21 
STD-1171 Insert 6-5 STD-1686 Screw 6-3 
STD-1173 Insert 6-1 STD-1686 Screw 6-5 
STD-1173 Insert 6-5 STD-1727 Washer 5-7 
STD-1211 Plug 1-7 STD-I727 Washer 5-9 
STD-1227 Washer 2-3 STD-I727 Washer 5-13 
STD-1339 Plug I-I STD-I727 Washer 5-15 
STD-1339 Plug 2-1 STD-I727 Washer 6-9 
STD-1339 Plug 2-3 STD-I727 Washer 6-11 
STD-1339 Plug 6-19 STD-I727 Washer 6-13 
STD-1339 Plug 6-21 STD-I727 Washer 7-23 
STD-1342 Washer 15-15 STD-1737 Ring 1-11 
STD-1353 Insert 3-3 STD-1737 Ring 2-13 
STD-1373 Insert p-Il STD-1768 Plug 2-3 
STD-1373 Insert 5-15 STD-I774 Pin I-II 
STD-1409 Nut 1-13 STD-I774 Dowel 2-9 
STD-1409 Nut 2-3 STD-I774 Pin 2-11 
STD-1410 Nut 1-10 STD-1815 Nut 15-9 
STD-1410 Nut 2-5 STD-1815 Nut 7-13 
STD-1410 Nut 2-11 STD-1821 Hose 3-9 
STD-1410 Nut 4-1 STD-1838 Bolt 5-7 

ISTD-1410 Nut 4-2A STD-1838 Bolt 5-13 
STD-1410 Nut 4-3 STD-1856 Screw 2-7 
STD-1410 Nut 5-3 STD-1864 Nut 7-9 
STD-1410 Nut 5-5 STD-1864 Nut 7-11 
STD-1410 Nut 7-23 STD-1872 Insert 3-3 
STD-1411 Nut 1-13 STD-1874 Screw 3-9 
STD-1411 Nut 2-7 STD-1874 Screw 4-1 
STD-1411 Nut 2-9 STD-1896 Screw 7-15 
STD-1411 Nut 2-11 STD-1896 Screw 7-17 
STD-1411 Nut 2-13 STD-1896 Screw 7-21 
STD-141I Nut 3-5 STD-1896 Screw 7-23 
STD-1411 Nut 6-1 STD-1916 Screw 6-21 
STD-1411 Nut 6-3 STD-1916 Screw 7-5 
STD-1411 Nut 6-5 STD-1925 Screw 3-9 
STD-1411 Nut 6-9 STD-I925 Screw 4-1 
STD-1411 Nut 6-11 STD-1925 Screw 4-3 
STD-1411 Nut 6-13 STD-1932 Bushing 7-3 
STD-1411 Nut 6-17 STD-1932 Bushing 7-10 

9-11 Revised September 2010 - PC-315-5E 



LYCOIIIIIIIIG TIO, LTIO-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

NUMERICAL INDEX (CONT.) 

PART NO. PART NAME PAGE NO. PART NO. PART NAME PAGE NO. 

STD-1932 Bushing 7-21 STD-223I Ring 1-9 
STD-1932 Bushing 7-27 10-92873-302 Nut 4-1 
STD-1932 Bushing 7-33 10-92879-43 Lockwasher 4-1 
STD-1932 Bushing 7-37 25C-9 Stud 3-3 
STD-1932 Bushing 7-39 25C-9 Stud 6-3 
STD-1932 Bushing 7-41 25C-9 Stud 6-5 

ISTD-2007 Washer 4-2A 25C-IO Stud 2-7 
STD-2007 Washer 4-3 25C-Il Stud 2-1 
STD-2025 Bolt 15-11 25C-Il Stud 2-11 
STD-2025 Bolt 6-5 25C-II Stud 6-1 
STD-2026 Bolt 6-5 25C-Il Stud 6-3 
STD-2043 Nut 7-7 25C-ll Stud 6-5 
STD-2043 Nut 7-9 25C-12 Stud 2-1 
STD-2043 Nut 7-11 25C-12 Stud 2-11 
STD-2044 Nut 17-2 25C-12 Stud 2-13 
STD-2044 Nut 7-7 25C-14 Stud 6-5 
STD-2045 Nut 15-15 25C-19 Stud 2-1 
STD-2047 Bolt 7-7 25C-20 Stud 2-1 
STD-2048 Hose 6-21 25C-21 Stud 2-1 
STD-2078 Dowel 1-7 25C-39 Stud 2-1 
STD-2081 Screw 4-3 31C-1O Stud 3-3 
STD-2090 Nut 1-13 31C-12 Stud 1-1 
STD-2090 Nut 3-7 31C-12 Stud 2-1 
STD-2100 Bolt 7-11 31C-12 Stud 3-3 
STD-2131 Bolt 7-13 31C-13 Stud 1-1 
STD-2132 Nut 7-13 31C-13 Stud 2-1 
STD-2145 Bolt 7-9 31C-14 Stud 1-1 
STD-2154 Bolt 7-9 31C-16 Stud 1-1 
STD-2154 Bolt 7-11 31C-19 Stud 2-1 
STD-2166 Elbow 6-9 131C-21 Stud 2-1 
STD-2166 Elbow 6-11 31C-24 Stud 1-1 
STD-2166 Elbow 6-13 31CD-19 Stud 2-1 
STD-2167 Screw 1-11 31CD-20 Stud 2-1 
STD-2168 Nut 1-11 31CD-24 Stud 2-1 
STD-2178 Washer 7-1 38-13 Stud 1-1 
STD-2178 Washer 7-3 38-15 Stud 6-1 
STD-2180 Hose 3-9 38-15 Stud 6-3 
STD-2193 Shim 7-3 38-15 Stud 6-5 
STD-2194 Nut 7-3 38-16 Stud 1-1 
STD-2197 Washer 7-9 38-22 Stud 1-1 
STD-2198 Washer 7-11 38D-17 Stud 1-1 
STD-2205 Washer 7-9 50-15 Stud 1-1 
STD-2205 Washer 7-11 383-B Nut 3-7 
STD-2209 Bolt 1-7 1028-B Ball 1-5 
STD-2217 Oil Seal 2-11 1102 Plug 1-1 
STD-2218 Nut 7-1 1102 Plug 2-1 
STD-2221 Nut 5-9 1102 Plug 3-3 
STD-2221 Nut 5-11 1102 Plug 6-1 
STD-222I Nut 5-13 1102 Plug 6-3 
STD-2221 Nut 5-15 1102 Plug 6-5 

PC-315-5E - Revised September 2010 9-12 



LYCOIIIIIIIIG TIO, LTIO-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

NUMERICAL INDEX (CONT.) 

PART NO. PART NAME PAGE NO. PART NO. PART NAME PAGE NO. 

1102 Plug 7-15 68668 Spring 1-5 
1102 Plug 7-17 68759 Tube Assy. 3-9 
1102 Plug 7-19 68761 Tube Assy. 3-9 

11182-H7 Spark Plug 4-2A 69159 Adapter Assy. 1-11 
1182-L7 Spark Plug 4-2A 69164 Gasket 1-11 
1182-Q6 Spark Plug 4-1 69260 Insert 3-3 
1182-Q6 Spark Plug 4-3 69532 Seat 3-5 
1182-W5 Spark Plug 4-1 69603 Hose 6-7 
Il82-W5 Spark Plug 4-3 69796 Dowel 1-1 
I 184-N4 Spark Plug 4-1 70310 Seal 3-5 
8313 Gasket 2-9 70455 Gasket 1-10 
8313 Gasket 2-11 70456 Bracket 1-3 
8313 Gasket 2-13 70457 Gasket 1-3 
60009 Key 3-5 70474 Washer 1-11 
60329 Shaft 2-3 70474 Washer 2-13 
60422 Screen 6-3 70484 Screen 6-1 
60422 Screen 6-5 70485 Pipe 6-7 
60430 Cover 2-9 71450 Gasket 3-9 
60430 Cover 2-11 71481 Ring 3-7 
60430 Cover 2-13 71549 Washer 3-7 
60803 Strap 1-13 71596 Washer 2-9 
60828 Plug 3-1 71596 Washer 2-11 
60945 Plug 1-7 71596 Washer 2-13 
61084 Spring 1-5 71610 Hook 3-9 
61166 Thrust Button 1-11 71611 Retainer 3-9 
61166 Thrust Button 2-3 71640 Plug 1-7 
61166 Thrust Button 2-9 71651 Fitting 2-9 
61183 Gasket 2-9 71664 Gear Assy. 1-11 
61247 Cover 3-9 71667 Lockplate 1-11 
61297 Impeller 2-3 71668 Gear Assy. 1-11 
61298 Impeller 2-3 71675 Adapter Assy. 2-11 
61503 Sleeve 3-5 71699 Connection 6-1 
61681 Guide 3-3 71737 Tube Assy. 3-9 
62224 Gasket 4-1 171903 Bushing 1-7 

162224 Gasket 4-2A 71907 Washer 1-7 
62388 Cap 3-5 71973 Gasket 6-7 
62417 Plug 2-9 72032 Gasket 6-11 
65007 Retainer 1-1 72050 Key 3-5 
65441 Seat 3-5 72053 Gasket 1-10 
66224 Gasket 6-15 72057 Seat 3-3 
66610 Bushing 3-3 72058 Seat 3-3 
66670 Bushing 3-3 72060 Bushing 1-7 
66713 Guide 3-3 72061 Bushing 1-7 
66728 Washer 3-5 72062 Bushing 1-7 
66732 Gasket 3-9 72091 Ring 1-5 
67530 Bushing 1-11 72155 Bushing 1-7 
67536 Adapter Assy. 2-9 72158 Bushing 1-1 
67542 Bearing 4-1 72167 Pipe 6-3 

167542 Bearing 4-2A 72168 Pipe 6-3 
68315 Gasket 2-11 72169 Pipe 6-3 

9-13 Revised September 2010 - PC-315-5E 



LYCDIIIIIIIIG TIO, LTIO-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

NUMERICAL INDEX (CONT.) 

PART NO. PART NAME PAGE NO. PART NO. PART NAME PAGE NO. 

72179 Stud 6-3 73032 Gasket 6-13 
72210 Gasket 6-7 73119 Elbow 6-19 
72242 Cover Assy. 3-9 73136 Bracket 6-15 
72244 Bracket 1-3 73136 Bracket 6-17 
72245 Support Assy. 1-8 73136 Bracket 6-21 
72246 Shaft 1-11 73136 Bracket 7-43 
72255 Shroud Tube 3-5 73152 Bracket 6-17 
72257 Shroud Tube 3-5 73249 Washer 1-10 
72306 Bracket 1-3 73250 Washer 1-10 
72312 Ring 1-3 73251 Washer 1-10 
72376 Elbow 6-21 73252 Washer 1-10 
72376 Elbow 7-7 73314 Gasket 7-21 
72376 Elbow 7-9 73314 Gasket 7-25 
72376 Elbow 7-37 73314 Gasket 7-41 
72376 Elbow 7-39 73346 Flange 6-7 
72376 Elbow 7-41 73383 Lockplate I 5-7 72376 Elbow 7-43 73383 Lockplate 5-9 
72377 Elbow 7-17 73383 Lockplate 5-13 
72377 Elbow 7-21 73434 Rod Assy. 3-7 
72377 Elbow 7-33 73436 Rod Assy. 3-7 
72377 Elbow 7-37 73437 Rod Assy. 3-7 
72377 Elbow 7-39 73445 Rod Assy. 3-7 
72377 Elbow 7-41 73446 Rod Assy. 3-7 
72377 Elbow 7-43 73448 Rod Assy. 3-7 
72378 Cover 1-10 73456 Rod Assy. 3-7 
72566 Gear 1-8 73545 Rod Assy. 3-7 
72626 Shaft 3-7 73546 Rod Assy. 3-7 
72702 Tube Assy. 3-9 73547 Rod Assy. 3-7 
72703 Tube Assy. 3-9 73548 Rod Assy. 3-7 
72706 Insert 3-3 73555 Rod Assy. 3-7 
72706 Insert 6-3 73556 Rod Assy. 3-7 
72709 Screw 3-9 73557 Rod Assy. 3-7 
72710 Cover 3-9 73636 Coupling 4-1 
72711 Ring 6-7 73648 Roller 1-7 
72797 Roller 1-7 73772 Nozzle Assy. 1-1 
72815 Bracket 6-19 73781 Hose 7-33 
72834 Cover 3-9 73810 Bushing 1-7 
72960 Plug 6-3 73818 Gasket 2-1 
72960 Plug 6-5 73857 Ring 3-1 
72962 Thrust Button 1-11 73965 Bracket 6-15 
72964 Gear Assy. 2-11 73966 Spacer 6-15 
72965 Roller 1-7 74065 Ring 1-3 
72972 Shaftgear Assy. 1-11 74070 Elbow 7-15 
72974 Gear Assy. 2-9 74070 Elbow 7-17 
72996 Fitting 2-9 74070 Elbow 7-33 
73000 Coupling 4-1 74070 Elbow 7-39 

173000 Coupling 4-2A 74230 Guide 3-3 
73013 Coupling 4-1 74241 Ring 3-1 
73027 Tube Assy. 3-9 74278 Bracket Assy. 6-15 
73032 Gasket 6-9 74323 Strut 15-7 

PC-315-5E - Revised September 2010 9-14 



LYCOIIIIIIIIG TIO, L TIO-S40 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

NUMERICAL INDEX (CONT.) 

PART NO. PART NAME PAGE NO. PART NO. PART NAME PAGE NO. 

74360 Flange 6-7 76118 Spacer 1-9 
74369 Tee 6-11 76155 Shaft Assy. 1-9 
74382 Ring 7-25 76220 Stud 1-13 
74389 Bushing 3-7 76355 Tee 6-19 
74493 Hose 6-19 76355 Tee 7-25 
74493 Hose 6-21 76355 Tee 7-37 
74494 Plate 3-9 76355 Tee 7-39 
74637 Bushing 3-7 76355 Tee 7-41 
74797 Fitting 6-11 76420 Pulley I 5-9 
74832 Bracket 6-19 76420 Pulley 5-11 
74887 Spacer 1-13 76421 Pulley 5-1 
74888 Stud 1-13 76422 Elbow 2-5 
74944 Gasket 7-23 76505 Bracket 4-3 
74977 Support Assy. 1-8 76510 I Gasket 2-7 
75061 Bolt 3-1 76529 Plug 1-5 
75118 Gasket 7-7 76534 Shim I 5-7 75151 Stabilizer 3-3 76534 Shim 5-13 
75152 Stabilizer 3-3 76534 Shim 5-15 
75164 Stabilizer 3-3 76539 Seat 2-7 
75233 "0" Ring 3-9 76706 Pipe 6-7 
75283 Manifold Assy. 6-15 76707 Pipe 6-7 
75287 Body Assy. 2-3 76708 Pipe 6-7 
75311 Fuel Injector 6-13 76734 Zip Strap 2-5 
75324 Hose 7-15 76734 Zip Strap 4-1 
75330 Hose 7-15 76734 Zip Strap 4-3 
75330 Hose 7-21 76734 Zip Strap 6-19 
75330 Hose 7-23 76734 Zip Strap 7-27 
75332 Manifold 6-19 76734 Zip Strap 7-29 
75339 Baffle Assy. 3-9 76734 Zip Strap 7-33 
75340 Manifold 6-19 76734 Zip Strap 7-35 
75371 Gasket 7-27 76734 Zip Strap 7-37 
75371 Gasket 7-29 76734 Zip Strap 7-41 
75371 Gasket 7-31 76734 Zip Strap 7-43 
75371 Gasket 7-35 76768 Lockwasher 5-9 
75380 Link 15-7 76768 Lockwasher 5-11 
75413 Piston 3-1 76768 Lockwasher 5-13 
75414 Bracket 6-9 76768 Lockwasher 5-15 
75414 Bracket 6-11 76769 Locknut 5-9 
75414 Bracket 6-13 76769 Locknut 5-11 

175447 Nipple 6-9 76769 Locknut 5-13 
75656 Bushing 1-7 76769 Locknut 5-15 
75675 Extension 1-3 76770 Bracket 7-9 
75731 Gasket 7-33 76772 Hose 6-19 

175838 Guide 3-3 76777 Manifold Assy. 6-9 
75845 Gasket 7-7 76777 Manifold Assy. 6-13 
75845 Gasket 7-9 76778 Manifold Assy. 6-9 
75845 Gasket 7-11 76778 Manifold Assy. 6-11 
75906 Gasket 3-9 76778 Manifold Assy. 6-13 
75948 Tee 6-9 76779 Elbow 6-9 
75993 Gasket 7-19 76779 Adapter 6-13 

9-15 Revised September 2010 - PC-315-5E 



LYCOIIIIIIIIG TIO, LTIO-S40 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

NUMERICAL INDEX (CONT.) 

PART NO. PART NAME PAGE NO. PART NO. PART NAME PAGE NO. 

76784 Shaft 2-3 78065 Sump Assy. 6-1 
76788 Roller 1-7 78083 Gasket 7-1 
76791 Baffle 7-15 78084 Gasket 7-1 
76791 Baffle 7-17 78109 Manifold 6-21 
76791 Baffle 7-19 78110 Manifold 6-21 
76889 Adapter 7-31 78127 Tube 6-21 
76889 Adapter 7-33 78137 Tube Assy. 7-43 
76889 Adapter 7-35 78138 Tube Assy. 7-43 
77289 Bracket 1-3 78152 Elbow 7-21 
77291 Bracket 1-3 78162 Bracket 7-15 
77309 Bushing I-II 78162 Bracket 7-17 
77461 Tee 7-15 78162 Bracket 7-21 
77461 Tee 7-19 78162 Bracket 7-23 
77461 Tee 7-25 78164 Magnetic Catch 7-15 
77461 Tee 7-41 78164 Magnetic Catch 7-17 
77467 Spring 1-5 78164 Magnetic Catch 7-21 
77504 Gasket 7-21 78164 Magnetic Catch 7-23 
77527 Extension 1-3 78167 Washer 7-15 
77579 Support Assy. 1-8 78167 Washer 7-17 

·77708 Washer 2-11 78167 Washer 7-21 
77721 Retainer 7-15 78167 Washer 7-23 
77721 Retainer 7-17 78189 Flange 7-1 
77721 Retainer 7-21 78191 Elbow 7-43 
77721 Retainer 7-23 78207 Housing Assy. 2-1 
77722 Gasket 7-15 78246 Gasket 7-7 
77722 Gasket 7-17 78290 Plunger Assy. 3-7 
77722 Gasket 7-21 78318 Fuel Injector 6-15 . 

77722 Gasket 7-23 78366 Heat Shield 6-7 
77723 Gasket 7-15 78443 Seal 1-5 
77723 Gasket 7-17 78481 Heat Shield 7-21 
77723 Gasket 7-21 78494 Housing Assy. 2-1 
77723 Gasket 7-23 78523 Elbow 2-5 
77756 Bracket I 5-7 78612 Shaft 2-13 
77756 Bracket 5-13 78614 Pulley 5-13 
77808 Valve Assy. 1-5 78629 Bearing 5-9 
77823 Stud 17-9 78629 Bearing 5-11 
77825 Shaft 2-11 78629 Bearing 5-13 
77852 Base Assy. 2-7 78629 Bearing 5-15 
77853 Oil Filter Housing 2-7 78687 Adapter 7-7 
77872 Bushing 1-10 78691 Elbow 7-43 
77906 Spacer 1-13 78753 Bracket 6-21 
77981 Strut 7-13 78771 Support Assy. 1-8 
77982 Strut 7-13 78802 Fuel Injector 6-13 
77983 Bracket 7-13 78903 Gasket 7-27 
77998 Housing Assy. 6-7 78903 Gasket 7-33 
78054 Adapter 7-7 78965 Manifold Assy. 7-7 
78061 Pipe 7-7 78993 Pump 2-5 
78062 Pipe 7-7 79024 Bushing 1-7 
78063 Pipe 7-7 477312 Spring 7-7 
78064 Flange 7-7 47312 Spring 7-10 

PC-315-5 E - Revised September 2010 9-16 



LYCOIIIIIIIIG TIO, L TIO-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

NUMERICAL INDEX (CONT.) 

PART NO. 'PARTNAME PAGE NO. PART NO. PART NAME PAGE NO. 

477312 Spring 7-11 13FI7761 Crankshaft Assy. 1-7 
951391 "0" Ring 6-9 13FI7762 Crankshaft Assy. 1-7 
951391 "0" Ring 6-11 13FI7776 Crankshaft Assy. 1-7 
951391 "0" Ring 6-13 13FI7784 Crankshaft Assy. 1-7 
951391 "0" Ring 6-15 13FI7785 Crankshaft Assy. 1-7 
0lL21418 Washer 1-10 13FI7786 Crankshaft Assy. 1-7 
01N19833-218 Plug 2-11 J.3F17787 Crankshaft Assy. 1-7 

101 PI 9762-7-42 Bag, Attaching 4-2A 13S19648 Gear 1-7 
02A21169 Elbow 6-19 13S19649 Gear 1-7 
02A21377 Elbow 2-5 15B21319 Socket 3-7 
02A21377 Elbow 6-11 I 15B26064 Hydraulic Tappet 1-5 
02A21377 Elbow 6-13 15F19957-35 Rod Assy. 3-7 
02A21380 Elbow 7-43 15F19957-47 Rod Assy. 3-7 
02A21381 Tee 2-5 15F19957-55 Rod Assy. 3-7 
02A21382 Nipple 2-5 15F19957-57 Rod Assy. 3-7 
02A21382 Nipple 6-9 15F19957-58 Rod Assy. 3-7 
02G21446 Nipple 6-15 15F21362-24 Rod Assy. 3-7 
02MI9799 Hose 4-3 115H21201 Spring 3-5 
02M19799 Hose 6-19 16T19468 Seat 3-3 
05K21194 Kit 5-5 r7A23937 Intake Valve 3-5 
05K21302-1 Kit 5-5 17A34038 Intake Valve 3-5 
05K21302-2 Kit 5-5 17B23935 Exhaust Valve 3-5 
05R19950 Rod End 6-9 17B23936 Exhaust Valve 3-5 
05R19950 Rod End 6-11 17C19386 Cap 3-5 
06A19956 Seal 2-9 17C21191 Key 3-5 
06A19956 Seal 2-11 17F19353 Rocker Assy. 3-7 
06A19956 Seal 2-13 17F21 186 Rocker Assy. 3-7 
06B21326 Gasket 6-1 17F21190 Rocker Assy. 3-7 
06B21326 Gasket 6-3 rA26093 

Bearing 1-5 
06B21326 Gasket 6-5 18B23885 Bearing 1-5 
06EI9769-0.63 Gasket 2-9 18M26105 Bearing 3-1 
06E19769-0.91 Gasket 6-3 18N26106 Bearing 3-1 
06EI9769-0.91 Gasket 6-5 21021608-01 Accessory Hsg. Assy. 7-1 
06E 19769-1.00 Gasket 6-1 21 D21608-02 Accessory Hsg. Assy. 2-1 
06E 19769-1.00 Gasket 6-3 21 D21608-04 Accessory Hsg. Assy. 2-i 
06E 19769-1. 00 Gasket 6-5 21021609-01 Accessory Hsg. Assy. 2-1 
06E 19769-1.25 Gasket 1-5 21 D21609-02 Accessory Hsg. Assy. 2-1 
07A19474 Bracket 15-7 32B19549 Alternator Assy. 5-1 
07C21369 Clamp 7-3 32C19553 Alternator Assy. 5-1 
l1E20000-SI Crankcase Assy. 1-1 36B19484 Pulley SO: 
I1F20022-D3 Crankcase Assy. I-I 37A19773-367 Belt 5-1 
IIF20022-D5 Crankcase Assy. 1-1 37A19773-376 Belt 5-1 
I1F20022-S3 Crankcase Assy. 1-1 37A19773-382 Belt 5-1 
12A19770 Bracket 1-3 37A19773M396 Belt 5-1 
12A19771 Bracket 1-3 37A19773M464 Belt 3-1 
13E17648 Crankshaft Assy. 1-7 137B 19774-412 Belt 5-15 
13EI7676 Crankshaft Assy. 1-7 40B21375 Pipe 7-1 
13FI7751 Crankshaft Assy. 1-7 53EI9600 Valve Assy. 2-7 
13FI7759 Crankshaft Assy. 1-7 54Dl9625 Oil Filter 2-7 
13FI7760 Crankshaft Assy. 1-7 54Dl9626 Oil Filter 2-7 

9-17 Revised September 2010 - PC-315-5E 



LYCOIIIIIIIIG TIO, LTIO-540 SERIES PARTS CATALOG 
WIDE CYLINDER FLANGE CRANKCASE MODEL ENGINES 

NUMERICAL INDEX (CONT.) 

PART NO. PART NAME PAGE NO. PART NO. PART NAME PAGE NO. 

54D19627 Oil Filter 2-7 166LP30SCNP Magneto 4-2A 
54Dl9628 Oil Filter 2-7 66M19385 Clamp 4-1 
54E19600 Valve Assy. 2-7 66M19385 Clamp 4-3 
55C21021 Spring 2-7 66M2 I 195 Clamp 4-2A 
55K21022 Spacer 2-7 66N21020 Valve Assy. 4-2A I 66LP-ORCNP Magneto 4-2A 67J20614-P Harness Assy. 4-2A 
66LP-OSCNP Magneto 4-2A 67J20615-P Harness Assy. 4-2A 
66LP30RCNP Magneto 4-2A 

PC-315-5E - Added September 2010 9-18 


	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page
	Blank Page



